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1. CERTIFICATION

PRODUCT:
BRAND NAME:

MODEL NO.:
TEST SAMPLE:
APPLICANT:

TESTED:
STANDARDS:

BUVE

B U
5L\

7828

FiOS Quantum Gateway
Verizon

FiOS-G1100
ENGINEERING SAMPLE
Verizon Online LLC

Oct. 07 to Dec. 04, 2013

FCC Part 15, Subpart C (Section 15.247)
ANSI C63.10-2009

The above equipment (Model: FIOS-G1100) has been tested by Bureau Veritas
Consumer Products Services (H.K.) Ltd., Taoyuan Branch, and found
compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are
true and accurate accounts of the measurements of the sample’s EMC
characteristics under the conditions specified in this report.

PREPARED BY

R

= A

(A HA~__ , DATE: Mar. 21, 2014

APPROVED BY

( Elsie Hsu, Specialist )

" ___— ., DATE: Mar 21,2014

© (May Chg/n, Manager )
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2. SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:
For 2.4GHz, 2400~2483.5MHz Band

APPLIED STANDARD: FCC PART 15, SUBPART C (SECTION 15.247)

STANDARD
SECTION TEST TYPE RESULT REMARK
Meet the requirement of limit.
15.207 AC Power Conducted Emission PASS Minimum passing margin is
- 14.33dB at 0.15000MHz
Meet the requirement of limit.
15.247(d) Minimum passing margin is
Radiated Emissions PASS -0.1dB at 2390.00MHz,
15.209 2483.5MHz, 4874.00MHz &
7311.00MHz.
15.247(d) Band Edge Measurement PASS Meet the requirement of limit.
15.247(a)(2) | 6dB bandwidth PASS Meet the requirement of limit.
15.247(b) Conducted Output power PASS Meet the requirement of limit.
15.247(e) Power Spectral Density PASS Meet the requirement of limit.
15.203 Antenna Requirement PASS No antenna connector is used.

For 5GHz, 5725~5850MHz Band

APPLIED STANDARD: FCC PART 15, SUBPART C (SECTION 15.247)

STANDARD
SECTION TEST TYPE RESULT REMARK
Meet the requirement of limit.
15.207 AC Power Conducted Emission PASS Minimum passing margin is
-14.42dB at 0.15000MHz
15.247(d) Meet the requirement of limit.
Radiated Emissions PASS Minimum passing margin is
15.209 -0.1dB at 11490.00MHz.
15.247(d) Band Edge Measurement PASS Meet the requirement of limit.
15.247(a)(2) | 6dB bandwidth PASS Meet the requirement of limit.
15.247(b) Conducted Output power PASS Meet the requirement of limit.
15.247(e) Power Spectral Density PASS Meet the requirement of limit.
15.203 Antenna Requirement PASS No antenna connector is used.
NOTE:

The EUT was operating in 2.400 ~ 2.4835GHz, 5.15~5.25GHz and 5.725~5.850GHz
frequencies band. This report was recorded the RF parameters including 2.400 ~
2.4835GHz and 5.725~5.850GHz. For the 5.15~5.25GHz RF parameters was recorded in
another test report.
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2.1 MEASUREMENT UNCERTAINTY

BUVE

B U
5L\

7828

Where relevant, the following measurement uncertainty levels have been estimated

for tests performed on the EUT as specified in CISPR 16-4-2:

This uncertainty represents an expanded uncertainty expressed at approximately

the 95% confidence level using a coverage factor of k=2.

Measurement Value

Conducted emissions 2.98 dB
Radiated emissions (30MHz-1GHz) 5.37 dB
Radiated emissions (1GHz -6GHz) for Chamber G 3.65dB
Radiated emissions (1GHz -6GHz) for Chamber H 3.72 dB
Radiated emissions (6GHz -18GHz) for Chamber G 3.88 dB
Radiated emissions (6GHz -18GHz) for Chamber H 4.00 dB
Radiated emissions (18GHz -40GHz) 4.11 dB

Report No.: RF130927E08E 8 of 262
Reference No.: 140225E09
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

PRODUCT

FiOS Quantum Gateway

MODEL NO.

FiOS-G1100

POWER SUPPLY

DC 12V from power adapter

MODULATION TYPE

CCK, DQPSK, DBPSK for DSSS
64QAM, 16QAM, QPSK, BPSK for OFDM
256QAM for OFDM in 11ac mode only.

MODULATION
TECHNOLOGY

DSSS,OFDM

TRANSFER RATE

802.11b: up to 11Mbps
802.11a/g: up to 54Mbps
802.11n: up to 450Mbps
802.11ac: up to 1300Mbps

OPERATING
FREQUENCY

For 15.407
5GHz:5.18 ~ 5.24GHz

For 15.247
2.4GHz: 2.412 ~ 2.462GHz
5GHz: 5.745 ~ 5.825GHz

NUMBER OF CHANNEL

For 15.407

4 for 802.114a, 802.11n (HT20), 802.11ac (VHT20)
2 for 802.11n (HT40), 802.11ac (VHT40)

1 for 802.11ac (VHTS80)

For 15.247 (2.4GHz)

11 for 802.11b, 802.11g, 802.11n (HT20)

7 for 802.11n (HT40)

For 15.247 (5GHz)

5 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)
2 for 802.11n (HT40), 802.11ac (VHT40)

1 for 802.11ac (VHT80)

MAXIMUM OUTPUT
POWER

Please see NOTE

ASSOCIATED DEVICES

ANTENNA TYPE Please see NOTE

DATA CABLE NA

I/O PORTS Refer to user’s manual
Adapter x1

Zigbee module (option) x1

Report No.: RF130927E08E
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NOTE:

1. There are Z-Wave technology and WLAN (2.4GHz & 5GHz) technology used for
the EUT.
2.  The EUT inside has one Zigbee technology module (option).
Zigbee module (test only)
Product Name Brand FCC ID
Zigbee Wireless Module GreenWave Reality Z3M-ZBMOD1
3. The emission of the simultaneous operation (Z-Wave, Zigbee & WLAN) has been
evaluated and no non-compliance was found.
4. The maximum output power table as below table:
MAXIMUM OUTPUT POWER (mW)
15.247 (2.4GHz)
Test Mode | 802.11b 802.11g 802.11n (HT20) 802.11n (HT40)
1Tx 76.033 287.078 490.908 84.723
CDD SDM SDM
2Tx
120.238 379.835 105.681
CDD CDD STBC CDD STBC
3Tx
116.819 535.959 919.616 189.726 196.924
15.247 (5GHz)
Test Mode | 802.11a 802.11ac (VHT20) 802.11ac (VHT40) 802.11ac (VHTS80)
1Tx 225.944
Beam Beam Beam
CDD | STBC ; CDD | STBC ; CDD | STBC ;
2Tx forming forming forming
446.548|569.758 | 446.548|597.854|597.854 | 597.854 | 224.328| 224.328|224.328
cop | st |.2%" | cpp | stBC [ B®@™ | cpp | staC | BEAM
3Tx forming forming forming
585.942|848.370|585.942 |625.599|904.050|625.599 | 347.638|347.638|347.638
15.407
Test Mode | 802.11a 802.11ac (VHT20) 802.11ac (VHT40) 802.11ac (VHTS80)
1Tx 29.174
Beam Beam Beam
CDD | STBC ; CDD | STBC ; CDD | STBC ;
2Tx forming forming forming
33.656 | 33.656 | 33.656 | 49.493 | 49.493 | 49.493 | 49.268 | 49.268 | 49.268
cop | st |.2%" | cpp | stBC [ 2™ | cpp | staC | BEAM
3Tx forming forming forming
26.041 | 39.110 | 41.871 | 49.247 | 49.247 | 49.247 | 49.372 | 49.372 | 49.372
Report No.: RF130927E08E 10 of 262 Report Format Version 5.2.0
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5. The antennas provided to the EUT, please refer to the following table:

WLAN Antenna Spec.
Transmitter Gain (dBi) Antenna Connecter Frequency range
Circuit | (Include cable loss) Type Type (GHz to GHz)
-0.4 2.4~2.4835
Chain (0) 3.56 Metal NA 5.15~5.25
4.05 5.725~5.85
4.1 2.4~2.4835
Chain (1) 5.3 Metal NA 5.15~5.25
5.71 5.725~5.85
3.36 2.4~2.4835
Chain (2) 4.6 Metal NA 5.15~5.25
4.21 5.725~5.85
Z-Wave Antenna Spec.
(Incll?dagnc;%?elz)loss) Ar'll't;;g i CEEeEr T2 FZIE\E/Iql—lIJ:3 rt]g)ll\/lrg;?e
1.73 Metal NA 902~928
Note: 1. For 1Tx mode will fix transmission on Chain (0).
2. For 2Tx mode will fix transmission on Chain (0) and Chain (1)

6. The EUT must be supplied with a power adapter and following two different model

names could be chosen:

No.

Brand

Model No.

Spec.

1 Ktec

KSAS0361200300HU

AC Input : 100-240V, 1.0A, 50/60Hz
DC Output : 12V, 3.0A
DC output cable(unshielded ,1.8m)

2 LEI

MU36-8120300-A1

AC Input : 100-240V, 1.0A, 50/60Hz
DC Output : 12V, 3.0A
DC output cable(unshielded ,1.8m)

From the above adapters, the worst radiated emission was found in Adapter 1. Therefore
only the test data of the modes were recorded in this report.
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7. The specifications of EUT listed as below:

MODULATION MODE TX/RX FUNCTION
1TX/3RX
802.11b 2TX/3RX(CDD Mode)
3TX/3RX(CDD Mode)
802.11g 1TX/3RX
1TX/3RX

2TX/3RX (SDM Mode)
3TX/3RX (CDD Mode)
3TX/3RX (STBC Mode)
2TX/3RX (Beam forming Mode, only 5GHz band)
3TX/3RX (Beam forming Mode, only 5GHz band)
1TX/3RX
2TX/3RX (SDM Mode)
3TX/3RX (CDD Mode)
3TX/3RX (STBC Mode)
2TX/3RX (Beam forming Mode, only 5GHz band)
3TX/3RX (Beam forming Mode, only 5GHz band)
802.11a 1TX/3RX

802.11n (HT20)

802.11n (HT40)

2TX/3RX (Beam forming Mode)

2TX/3RX (CDD Mode)
2TX/3RX (STBC Mode)

802.11ac (VHT20)
3TX/3RX (Beam forming Mode)

3TX/3RX (CDD Mode)
3TX/3RX (STBC Mode)

2TX/3RX (Beam forming Mode)

2TX/3RX (CDD Mode)
2TX/3RX (STBC Mode)

802.11ac (VHT40)
3TX/3RX (Beam forming Mode)

3TX/3RX (CDD Mode)
3TX/3RX (STBC Mode)

2TX/3RX (Beam forming Mode)

2TX/3RX (CDD Mode)
2TX/3RX (STBC Mode)

802.11ac (VHT80)
3TX/3RX (Beam forming Mode)

3TX/3RX (CDD Mode)
3TX/3RX (STBC Mode)

Note: The modulation and bandwidth are similar for 802.11n mode for 20MHz
(40MHz) and 802.11ac mode for 20MHz (40MHz), therefore investigated worst
case to representative mode in test report. (Final test mode refer section 3.2.1)

Report No.: RF130927E08E 12 of 262 Report Format Version 5.2.0
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8. When the EUT operating in 802.11n, the software operation, which is defined by
manufacturer, MCS (Modulation and Coding Schemes) from 0 to 23.

9. When the EUT operating in 802.11ac, the software operation, which is defined by
manufacturer, MCS (Modulation and Coding Schemes) from 0O to 9.

10. The above EUT information was declared by the manufacturer and for more
detailed features description, please refer to the manufacturer's specifications or
User's Manual.

Report No.: RF130927E08E 13 of 262 Report Format Version 5.2.0
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3.2 DESCRIPTION OF TEST MODES

Operated in 2400 ~ 2483.5MHz band:
11 channels are provided for 802.11b, 802.11g, 802.11n (HT20):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 11 2462MHz
6 2437MHz

7 channels are provided for 802.11n (HT40):

CHANNEL FREQUENCY CHANNEL FREQUENCY
3 2422MHz 7 2442MHz
4 2427MHz 8 2447MHz
5 2432MHz 9 2452MHz
6 2437MHz

Operated in 5725 ~ 5850MHz band:
5 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT?20):

CHANNEL FREQUENCY CHANNEL FREQUENCY
149 5745 MHz 161 5805 MHz
153 5765 MHz 165 5825 MHz
157 5785 MHz

CHANNEL FREQUENCY
151 5755 MHz
159 5795 MHz

1 channel is provided for 802.11ac (VHT80):

CHANNEL

FREQUENCY

155

5775 MHz

2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):

Report No.: RF130927E08E
Reference No.: 140225E09
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3.2.1 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE PLC RE<1G | RE® 1G APCM OB

1 Y Y Y \ \ 3TX configuration (with Adapter 1)
S - - - - 3TX configuration (with Adapter 2)

2
- - N N N 2TX configuration (with Adapter 1)

3 - - S S \ 1TX configuration (with Adapter 1)

Where  PLC: Power Line Conducted Emission RE < 1G: Radiated Emission below 1GHz
RE 3 1G: Radiated Emission above 1GHz APCM: Antenna Port Conducted Measurement

OB: Conducted Out-Band Emission Measurement

Note: For 5GHz: radiated emissions above 1GHz test, the EUT’s Beam forming and CDD mode had been pre-tested. The
worst case was found when CDD mode. Therefore only the test data was recorded in this report.

POWER LINE CONDUCTED EMISSION TEST:

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

3TX CONFIGURATION
STBC MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 2.4 GHz
1to 11 6 OFDM BPSK 6.5
802.11n (HT20)
For 5 GHz
151 to 159 159 OFDM BPSK 13.5
802.11ac (VHT40)

RADIATED EMISSION TEST (BELOW 1 GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

3TX CONFIGURATION
STBC MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 2.4 GHz
1to 11 6 OFDM BPSK 6.5
802.11n (HT20)
For 5 GHz
151 to 159 159 OFDM BPSK 13.5
802.11ac (VHT40)
Report No.: RF130927E08E 15 of 262 Report Format Version 5.2.0
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RADIATED EMISSION TEST (ABOVE 1 GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

Reference No.: 140225E09

3TX CONFIGURATION
CDD MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
802.11b 1to 11 1,6,11 DSSS DBPSK 1
For 2.4 GHz
1to 11 1,6,11 OFDM BPSK 6.5
802.11n (HT20)
For 2.4 GHz
3to09 3,6,9 OFDM BPSK 13.5
802.11n (HT40)
For 5 GHz
149to 165 |149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
STBC MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 2.4 GHz
1to 11 1,6,11 OFDM BPSK 6.5
802.11n (HT20)
For 2.4 GHz
3to09 3,6,9 OFDM BPSK 13.5
802.11n (HT40)
For 5 GHz
149to 165 |149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
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Reference No.: 140225E09

2TX CONFIGURATION
CDD MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
802.11b 1to 11 1,6,11 DSSS DBPSK 1
For 5 GHz
149to 165 |149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
SDM MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 2.4 GHz
1to 11 1,6,11 OFDM BPSK 13
802.11n (HT20)
For 2.4 GHz
3to9 3,6,9 OFDM BPSK 27
802.11n (HT40)
AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
STBC_MODE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 5 GHz
149to 165 |149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
1TX CONFIGURATION
MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
802.11b 1to 11 1,6,11 DSSS DBPSK 1
802.119g 1to 11 1,6,11 OFDM BPSK 6
For 2.4 GHz
1to 11 1,6,11 OFDM BPSK 6.5
802.11n (HT20)
For 2.4 GHz
3t09 3,6,9 OFDM BPSK 13.5
802.11n (HT40)
802.11a 149to 165 |149, 157, 165 OFDM BPSK 6
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ANTENNA PORT CONDUCTED MEASUREMENT:

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

Reference No.: 140225E09

3TX CONFIGURATION
CDD MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
802.11b 1011 1,6,11 DSSS DBPSK 1
For 2.4 GHz
1to11 1,6, 11 OFDM BPSK 6.5
802.11n (HT20)
For 2.4 GHz
3to09 3,6,9 OFDM BPSK 13.5
802.11n (HT40)
For 5 GHz
149 to 165 |149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
STBC MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 2.4 GHz
1tol1 1,6, 11 OFDM BPSK 6.5
802.11n (HT20)
For 2.4 GHz
3to09 3,6,9 OFDM BPSK 13.5
802.11n (HT40)
For 5 GHz
149to 165 |149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
Beam forming AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
_MODE CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
6.5
For 5 GHz
149to 165 |149, 157, 165 OFDM BPSK 13
802.11ac (VHT20)
19.5
13.5
For 5 GHz
151 to 159 151, 159 OFDM BPSK 27
802.11ac (VHT40)
40.5
29.3
For 5 GHz
155 155 OFDM BPSK 58.5
802.11ac (VHT80)
87.8
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Reference No.: 140225E09

2TX CONFIGURATION
CDD MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
802.11b lto1l 1,6,11 DSSS DBPSK 1
For 5 GHz
149to 165 149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
SDM MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 2.4 GHz
lto1l 1,6,11 OFDM BPSK 13
802.11n (HT20)
For 2.4 GHz
3to9 3,6,9 OFDM BPSK 27
802.11n (HT40)
AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
STBC_MODE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 5 GHz
149to 165 149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
Beam forming AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
_MODE CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 5 GHz 6.5
149to 165 149, 157, 165 OFDM BPSK
802.11ac (VHT20) 13
For 5 GHz 13.5
151 to 159 151, 159 OFDM BPSK
802.11ac (VHT40) 27
For 5 GHz 29.3
155 155 OFDM BPSK
802.11ac (VHT80) 58.5
1TX CONFIGURATION
MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
802.11b lto11l 1,6,11 DSSS DBPSK 1
802.11g lto11l 1,6,11 OFDM BPSK 6
For 2.4 GHz
lto11l 1,6,11 OFDM BPSK 6.5
802.11n (HT20)
For 2.4 GHz
3to9 3,6,9 OFDM BPSK 13.5
802.11n (HT40)
802.11a 149to 165 149, 157, 165 OFDM BPSK 6
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CONDUCTED OUT-BAND EMISSION MEASUREMENT:

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

3TX CONFIGURATION
DD MODE AVAILABLE | TESTED | MODULATION |MODULATION| DATA RATE
- CHANNEL | CHANNEL |TECHNOLOGY TYPE (Mbps)
802.11b 1to11 1,6,11 DSSS DBPSK 1
For 2.4 GHz
1to11 1,6,11 OFDM BPSK 6.5
802.11n (HT20)
For 2.4 GHz
3109 3,6,9 OFDM BPSK 13.5
802.11n (HT40)
For 5 GHz
149t0 165 |149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
STBC MODE AVAILABLE | TESTED | MODULATION |MODULATION| DATA RATE
- CHANNEL | CHANNEL |TECHNOLOGY TYPE (Mbps)
For 2.4 GHz
1to11 1,6,11 OFDM BPSK 6.5
802.11n (HT20)
For 2.4 GHz
3109 3,6,9 OFDM BPSK 13.5
802.11n (HT40)
For 5 GHz
149t0 165 |149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
Beam forming AVAILABLE | TESTED | MODULATION |MODULATION| DATA RATE
_MODE CHANNEL | CHANNEL |TECHNOLOGY TYPE (Mbps)
6.5
For 5 GHz
149t0 165 |149, 157, 165 OFDM BPSK 13
802.11ac (VHT20)
19.5
13.5
For 5 GHz
151t0 159 151, 159 OFDM BPSK 27
802.11ac (VHT40)
40.5
29.3
For 5 GHz
155 155 OFDM BPSK 58.5
802.11ac (VHT80)
87.8
Report No.: RF130927E08E 20 of 262 Report Format Version 5.2.0
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Reference No.: 140225E09

2TX CONFIGURATION
CDD MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
802.11b lto1l 1,6,11 DSSS DBPSK 1
For 5 GHz
149to 165 149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
SDM MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 2.4 GHz
lto1l 1,6,11 OFDM BPSK 13
802.11n (HT20)
For 2.4 GHz
3to9 3,6,9 OFDM BPSK 27
802.11n (HT40)
AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
STBC_MODE
- CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 5 GHz
149to 165 149, 157, 165 OFDM BPSK 6.5
802.11ac (VHT20)
For 5 GHz
151 to 159 151, 159 OFDM BPSK 13.5
802.11ac (VHT40)
For 5 GHz
155 155 OFDM BPSK 29.3
802.11ac (VHT80)
Beam forming AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
_MODE CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
For 5 GHz 6.5
149to 165 149, 157, 165 OFDM BPSK
802.11ac (VHT20) 13
For 5 GHz 13.5
151 to 159 151, 159 OFDM BPSK
802.11ac (VHT40) 27
For 5 GHz 29.3
155 155 OFDM BPSK
802.11ac (VHT80) 58.5
1TX CONFIGURATION
MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
802.11b lto11l 1,6,11 DSSS DBPSK 1
802.11g lto11l 1,6,11 OFDM BPSK 6
For 2.4 GHz
lto11l 1,6,11 OFDM BPSK 6.5
802.11n (HT20)
For 2.4 GHz
3to9 3,6,9 OFDM BPSK 13.5
802.11n (HT40)
802.11a 149to 165 149, 157, 165 OFDM BPSK 6
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TEST CONDITION:

APPL-:-%ABLE ENVIRONMENTAL CONDITIONS INPUT POWER TESTED BY
26deg. C,62%RH 120Vac, 60Hz Sean Huang
PLC 27deg. C,62%RH 120Vac, 60Hz Sean Huang

RE<1G 20deg. C, 65%RH 120Vac, 60Hz Andy Ho
24deg. C, 66%RH 120Vac, 60Hz Robert Cheng
23deg. C, 67%RH 120Vac, 60Hz Nelson Teng

RE® 1G

22deg. C, 67%RH 120Vac, 60Hz Nelson Teng

22deg. C, 67%RH 120Vac, 60Hz Tim Ho
APCM 25deg. C, 60%RH 120Vac, 60Hz Nelson Teng
OB 25deg. C, 60%RH 120Vac, 60Hz Nelson Teng

Report No.: RF130927E08E

22 of 262

Reference No.: 140225E09

Report Format Version 5.2.0




BUVE

B U
5L\

7828

3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF product. According to the specifications of the manufacturer, it
must comply with the requirements of the following standards:

FCC Part 15, Subpart C. (15.247)
558074 D01 DTS Meas Guidance v03r01
662911 DO1 Multiple Transmitter Output vO1 r02

ANSI C63.10-2009

All test items have been performed and recorded as per the above standards.

Note: The EUT has been verified to comply with the requirements of FCC Part 15, Subpart B, Class

B (DoC). The test report has been issued separately.
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3.4 DUTY CYCLE OF TEST SIGNAL

If duty cycle of test signal is = 98 %, duty factor is not required.

802.11b: Duty cycle = 12.4 ms/12.425 ms = 0.998
802.11g: Duty cycle = 2.061 ms/2.079 ms = 0.991

802.11n (HT20): Duty cycle = 1.91 ms/1.936 ms =
802.11n (HT40): Duty cycle = 0.945 ms/0.962 ms =

0.987
0.982

802.11b

802.11g

sl 11 38 Deta 2[T1]

| N 25208

20 1910000 ms
Defta 3 [T1]

003dB

1.936250 ms

= T T T T T
Certer 2.452 GHz 500 us/ A D T

REW 10 MHZ [T1] MP YIEW Marker 1 [T1] REW 10 MHZ [T1] MP YIEW Marker 1 [T1]
VBW 10 MHz 1811 cBm VBW 10 MHz 18.93 ¢Bm
T At 3008 SwT20ms se2sn0ms | ogs_ RErASEEN At 3068 SwTsms 2 085000 me
ST vz Offsel 10.5 08 peta 2l
! : 12400000 ms. 20 -} 2061250 ms
Deta 3T1] Deta 3T1]
000dB 003dB
12425000 ms. 2078750 ms
& T T T T T < > 895 T T T T T < >
Certer 2462 GHz 2msf A D T Certer 2462 GHz 500 us/ A D T
REW 10 MHZ [T1] MP YIEW Marker 1 [T1] REW 10 MHZ [T1] MP YIEW Marker 1 [T1]
VBW 10 MHz 1812 dBm VBW 10 MHz 13.04 ¢Bm
T At 3008 SwTsms 783750000 18 T At 3008 swT2ms 503.000000 18
Deta 2[T1]

2863dB
944.500000 us

Defta 3(T1]
007 4B
10 | 961500000 us

‘ Offset 11 dB

= T T T T T
Certer 2.452 GHz 200 us/ A D T
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If duty cycle of test signal is = 98 %, duty factor is not required.

If duty cycle of test signal is < 98%, duty factor shall be considered.

802.11a: Duty cycle = 2.062 ms/2.08 ms = 0.991

802.11ac (VHT20): Duty cycle = 1.931 ms/1.95 ms = 0.99

802.11ac (VHT40): Duty cycle = 0.959 ms/0.974 ms = 0.985

802.11ac (VHT80): Duty cycle = 0.462 ms/0.477 ms = 0.969, Duty factor = 10 * log( 1/0.969) = 0.14

802.11a 802.11ac (VHT20)

REW 10 MHZ [PIMPYER et m1) REW 10 MHZ TIMPYEN et )
VEW 10 MHz 2462 dBm VEW 10 Mz 2395 dBm
5y et 31 com At 3008 SWTSms 2082500 ms 5y et 31 com At 3008 SWTSms 1 950000 ms
Offsel 1 05 Deta 2 [T1] Offsel 1 0B i Deta 2 [T1]
e A Mp——— T e 0.00d8 057 B
i bl 2082250 ms 20 1931250 ms
Detta 3 [T1] Detta 3 [T1]
00308 00508
2080000 ms 1 1.950000 ms
59 T : T < a) ] T : T < a)
Certer 5825 GHz 500 us/ A D T Certer 5825 GHz 500 us/ A D T
802.11ac (VHT40) 802.11ac (VHT80)
REW 10 MHZ [PIMPYER et m1) REW 10 MHZ TIMPYEN et )
VEW 10 MHz 1861 dBm VEW 10 Mz 1577 dBm
Ref 31 dBm At 3008 SWTSms 472500000 us Ref 31 dBm At 3008 SWT2ms 453.000000 us

n

n

Offset 11 05 Deta 2(T1]

Offset 11 0B
1 3 2341 22685
20 958750000 us 1 3 462.000000 us
Defta 3(T1] Defta 3(T1]
006 4B 01248
t T

973750000 us

T T
Certer 5735 GHz 500 us/ A D Certer 5775 GHz 200 us/ A D

il
il

]
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3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used
to form a representative test configuration during the tests.

NO. PRODUCT BRAND MODEL NO. SERIAL NO. FCC ID
NOTEBOOK
1 DELL PP32LA FSLB32S FCC DoC
COMPUTER
NOTEBOOK
2 DELL PP32LA HSLB32S FCC DoC
COMPUTER
3 HUB Linksys SD028 NA NA
USB FLASH
DISK (for other [SanDisk SDCZ33 NA FCC DoC
4 test items)
iPod shuffle (for CC4DMFJUDFD
Apple MC749TA/A NA
conducted test) M
USB FLASH
DISK (for other [SanDisk SDCZ33 NA FCC DoC
5 test items)
iPod shuffle (for CC4DN25WDF
Apple MC749TA/A NA
conducted test) DM
6 SPILLTER DIRECTV  |SWS-2-WNC NA NA
BROADBAND
7 NA JG101 NA NA
HOME ROUTER
BROADBAND
8 NA JG101 NA NA
HOME ROUTER
NO. SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS
1 |UTP Cable, 10m
2 |UTP Cable, 10m
3 |UTP Cable, 10m
4 NA (for other test items)
USB Cable, 0.1m (for Conducted test)
5 NA (for other test items)
USB Cable, 0.1m (for Conducted test)
6 |Coaxial Cable, 10m
7 |Coaxial Cable, 3m
8 |Coaxial Cable, 3m

NOTE: All power cords of the above support units are non shielded (1.8m).
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3.6 CONFIGURATION OF SYSTEM UNDER TEST

For Conducted Emission Test:

A I

EUT 4. iPod shuffle 5. iPod shuffle
(Power from adapter)
USB cable (0.1m)  USB cable (0.1m)
Test table
UTP cable (10m)=—p [<4— Coaxial cable (10m)
UTP cable (10m) > <4—+—UTP cable (10m) x 3
1. NOTEBOOK 2. NOTEBOOK | 3. HUB I 6. SPILLTEﬂ
COMPUTER COMPUTER
7. BROADBAND 8. BROADBAND
HOME ROUTER HOME ROUTER
Kept in a remote area
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For Other test items:

EUT
(Power from adapter)
Test table
UTP cable (10m) == 4= Coaxial cable (10m)
UTP cable (10m) > <4 UTP cable (10m) x 3

1. NOTEBOOK 2. NOTEBOOK | 3. HUB I 6. SPILLTEﬂ
COMPUTER COMPUTER

7. BROADBAND 8. BROADBAND
HOME ROUTER HOME ROUTER
Kept in a remote area
Note: Support unit 4 & 5 are USB FLASH DISK.
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4. TEST TYPES AND RESULTS (FOR 2.4GHz, 2.400 ~ 2.4835GHz Band)

4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz)

0.15-0.5
0.5-5
5-30

CONDUCTED LIMIT (dBuV)
Quasi-peak Average
66 to 56 56 to 46
56 46
60 50

NOTE:

1. The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of
0.15 to 0.50 MHz.

4.1.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

Test Recei

eSt Recelver ESCS 30 100375 Mar. 08, 2013 | Mar. 07, 2014

ROHDE & SCHWARZ

Line-Impedance

Stabilization Network

(for EUT) NSLK8127 8127-522 Sep. 05, 2013 Sep. 04, 2014

SCHWARZBECK

Line-Impedance

Stabilization Network |ENV216 100072 June 06, 2013 | June 05, 2014

(for Peripheral)

RF Cable

(JYEBAO) 5DFB COCCAB-001 Mar. 11, 2013 | Mar. 10, 2014

50 ohms Terminator | 50 EMC-03 Sep. 24, 2013 | Sep. 23, 2014
BV

Software
ADT_Cond V7.3.7.| NA NA NA

ADT - -
3

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

2. The test was performed in Shielded Room No. C.

3 The VCCI Con C Registration No. is C-3611.

4 Tested Date: Oct. 07 to 22, 2013
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4.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded
room with EUT being connected to the power mains through a line impedance
stabilization network (LISN). Other support units were connected to the power
mains through another LISN.

b. The two LISNs provide 50 ohm/ 50uH of coupling impedance for the
measuring instrument.

c. Both lines of the power mains connected to the EUT were checked for
maximum conducted interference.

d. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit - 20dB) were not recorded.

NOTE:

1. The resolution bandwidth of test receiver is 9kHz for Quasi-peak detection (QP) & Average
detection (AV).

4.1.4 DEVIATION FROM TEST STANDARD

No deviation

4.1.5 TEST SETUP

Vertical Ground
/ Reference Plane /TestReceiver

EUT
C O © O
40cm o 0 0o
- :
80cm
LISN
L |l A N B L

\ N —

Horizontal Ground Reference Plane

Note: 1.Supportunits were connected to second LISN.

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.
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4.1.6 EUT OPERATING CONDITIONS

1. Placed the EUT on testing table.

Prepared computer system (support unit 1) to act as communication partner.

The communication partner run test program “BCMTool BHR4

Greenwave.exe” to enable EUT under transmission/receiving condition

continuously at specific channel frequency.
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4.1.7 TEST RESULTS (MODE 1)

. DETECTOR Quasi-Peak (QP) /
PHASE Line (L) FUNCTION Average (AV)
Reading Emission o .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P. | AV Q.P. | AWV Q.P. | AV. Q.P. | AWV
1 0.15000 0.08 48.27 | 33.97 | 48.35 | 34.05 | 66.00 | 56.00 | -17.65 | -21.95
2 0.16953 0.09 35.54 | 13.44 | 35.63 | 13.53 | 64.98 | 54.98 | -29.36 | -41.46
3 0.18903 0.10 40.65 | 27.28 | 40.75 | 27.38 | 64.08 | 54.08 | -23.33 | -26.70
4 0.57188 0.15 35.04 | 27.96 | 35.19 | 28.11 | 56.00 | 46.00 | -20.81 | -17.89
5 0.99766 0.17 25.28 | 17.58 | 25.45 | 17.75 | 56.00 | 46.00 | -30.55 | -28.25
6 14.39844 0.60 38.66 | 30.10 | 39.26 | 30.70 | 60.00 | 50.00 | -20.74 | -19.30
REMARKS:
1. Q.P. andAV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission Level — Limit value
4. Correction Factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value
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a0

70

G0
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FHK Trace
GF Limit

Can Lirnit

~

[

40 Hi
*
an W\u\ "l f W Il 11 if 1 i Jﬂrauumu rdfr \‘\ |'J.Jﬁ‘\
| o iy ‘\
0 r
10
x: QP (Value
0y 1 1 1
0.15 1.00 10.00 30,00
MMHz
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DETECTOR Quasi-Peak (QP) /
PHASE Neutral (N) FUNCTION Average (AV)
Reading Emission o .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. | AV Q.P. AV.
1 0.15781 0.09 48.67 | 31.44 | 48.76 | 31.53 | 65.58 | 55.58 | -16.82 | -24.05
2 0.16562 0.09 39.96 | 29.56 | 40.05 | 29.65 | 65.18 | 55.18 | -25.12 | -25.52
3 0.20078 0.10 38.12 | 19.56 | 38.22 | 19.66 | 63.58 | 53.58 | -25.36 | -33.92
4 0.56797 0.15 34.31 | 27.94 | 34.46 | 28.09 | 56.00 | 46.00 | -21.54 ] -17.91
5 0.72813 0.16 2425 | 14.73 | 24.41 | 14.89 | 56.00 | 46.00 | -31.59 | -31.11
6 13.95313 0.58 37.84 | 30.94 | 38.42 | 31.52 | 60.00 | 50.00 | -21.58 | -18.48
REMARKS:
1. Q.P. andAV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission Level — Limit value
4. Correction Factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value
dEu
1= PK Trace [
100 QP Limit |
cog Limnit
an
a0
o
]
0 {1 o
I B
w\ 4
40—y - .1‘-4
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Lhi .hl r o L N‘M""N T
0
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0-, 1 1 1
0.15 1.00 10.00 30.00
FHz
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4.1.8 TEST RESULTS (MODE 2)

Freq. Corr. RSZ?L:ZQ ET:\ZF” Limit Margin
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P. | AV Q.P. | AWV Q.P. | AV. Q.P. | AWV
1 0.15000 0.08 51.59 | 35.40 | 51.67 | 35.48 | 66.00 | 56.00 | -14.33 | -20.52
2 0.16562 0.09 48.90 | 30.86 | 48.99 | 30.95 | 65.18 | 55.18 | -16.19 | -24.23
3 0.54844 0.15 34.14 | 28.73 | 34.29 | 28.88 | 56.00 | 46.00 | -21.71 | -17.12
4 0.98594 0.17 24.85 | 18.73 | 25.02 | 18.90 | 56.00 | 46.00 | -30.98 | -27.10
5 3.26563 0.25 24.80 | 17.44 ]| 25.05 | 17.69 | 56.00 | 46.00 | -30.95 | -28.31
6 9.31641 0.45 31.34 | 26.49 | 31.79 | 26.94 | 60.00 | 50.00 | -28.21 | -23.06
REMARKS:
1. Q.P. andAV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission Level — Limit value
4. Correction Factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value
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DETECTOR Quasi-Peak (QP) /
PHASE Neutral (N) FUNCTION Average (AV)
Reading Emission o .
. rr. Limi Margin
s e Value Level t arg
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. | AV Q.P. AV.
1 0.15781 0.09 50.27 | 33.48 | 50.36 | 33.57 | 65.58 | 55.58 | -15.22 | -22.01
2 0.17734 0.10 48.21 | 35.17 | 48.31 | 35.27 | 64.61 | 54.61 | -16.30 | -19.34
3 0.20469 0.10 43.01 | 26.47 | 43.11 | 26.57 | 63.42 | 53.42 | -20.31 | -26.85
4 0.24766 0.11 38.35 | 23.78 | 38.46 | 23.89 | 61.84 | 51.84 | -23.38 | -27.95
5 0.54844 0.15 33.39 | 27.48 | 33.54 | 27.63 | 56.00 | 46.00 | -22.46 | -18.37
6 8.18750 0.41 31.08 | 25.74 | 31.49 | 26.15 | 60.00 | 50.00 | -28.51 | -23.85
REMARKS:
1. Q.P. andAV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission Level — Limit value
4. Correction Factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value
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4.2 RADIATED EMISSION AND BANDEDGE MEASUREMENT
4.2.1 LIMITS OF RADIATED EMISSION AND BANDEDGE MEASUREMENT

Radiated emissions which fall in the restricted bands must comply with the
radiated emission limits specified as below table. Other emissions shall be at
least 20dB below the highest level of the desired power:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuV/m) = 20 log Emission level (uv/m).

3. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition of modulation.

Report No.: RF130927E08E 36 of 262 Report Format Version 5.2.0
Reference No.: 140225E09




4.2.2 TEST INSTRUMENTS

For below 1GHz test

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
'\A/';IEEEM' Receiver N9038A MY51210105 | Jan. 29,2013 | Jan. 28,2014
Pre-Amplifier ZFL-1000VH2 |\ b zFL-03 | Nov. 14, 2012 | Nov. 13, 2013
Mini-Circuits B
Trilog Broadband Antenna
SCHWARZBECK VULB 9168 | 9168-360 Mar. 19, 2013 | Mar. 18, 2014
RF Cable NA CHGCAB_001 | Oct. 05, 2013 | Oct. 04, 2014
:'\IOST—A”te””a AIH.8018 0000320091110 | Nov. 19, 2012 | Nov. 18, 2013
Pre-Amplifier
e 8449B 3008A02578 | June 25, 2013 | June 24, 2014
RF104-201
RF Cable NA RF104-203 | Dec. 25, 2012 | Dec. 24, 2013
RF104-204

igﬁgt:m Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 14, 2012 | Nov. 13, 2013
SPACEK LABS - et
Horn Antenna

_ ] .08, 201 .07, 2014
LT ARSBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct. 07, 20

ADT_Radiated

Software V8.7.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

~NoUhA W

. The test was performed in 966 Chamber No. G.
The FCC Site Registration No. is 966073.
. The VCCI Site Registration No. is G-137.
. The CANADA Site Registration No. is IC 7450H-2.
. Tested Date: Oct. 31, 2013

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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For MODE 1 - 802.11n / MODE 3 - 802.11b, g above 1GHz test

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL
'\A/';IEEEM' Receiver N9038A MY50010156 | Jan. 16, 2013 | Jan. 15, 2014
Pre-Amplifier ZFL-1000VH2 | b zFL-04 | Nov. 14, 2012 | Nov. 13, 2013
Mini-Circuits B
Trilog Broadband Antenna
SO ARZBECK VULB 9168 | 9168-361 Mar. 25, 2013 | Mar. 24, 2014
RF Cable NA CHHCAB_001 | Oct. 06, 2013 | Oct. 05, 2014
QIOST—Ame””a AIH.8018 0000220091110 | Nov. 27, 2012 | Nov. 26, 2013
Pre-Amplifier

; 84498 3008A01923 | Oct. 30, 2012 | Oct. 29, 2013
Agilent

RF104-205
RF Cable NA RF104-207 | Dec. 26, 2012 | Dec. 25, 2013
RF104-202
igﬁg:fm Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 14, 2012 | Nov. 13, 2013
SPACEK LABS - et
Horn Antenna
_ ] .08, 201 .07, 2014
LT ARSBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct. 07, 20
ADT_Radiated

Software V87.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

(204 IS oV ]

. The test was performed in 966 Chamber No. H.
. The FCC Site Registration No. is 797305.
. The CANADA Site Registration No. is IC 7450H-3.
. Tested Date: Oct. 10, 2013

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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For MODE 1 - 802.11b, g / MODE 2 - 802.11b, g, n / MODE 3 - 802.11n above 1GHz test

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL
'\A/';IEEEM' Receiver N9038A MY51210105 | Jan. 29,2013 | Jan. 28,2014
Pre-Amplifier ZFL-1000VH2 |\ b zFL-03 | Nov. 13, 2013 | Nov. 12, 2014
Mini-Circuits B
Trilog Broadband Antenna
SCHWARZBECK VULB 9168 | 9168-360 Mar. 19, 2013 | Mar. 18, 2014
RF Cable NA CHGCAB_001 | Oct. 05, 2013 | Oct. 04, 2014
:'\IOST—A”te””a AIH.8018 0000320091110 | Nov. 13, 2013 | Nov. 12, 2014
Pre-Amplifier

; 8449B 3008A02578 | June 25, 2013 | June 24, 2014
Agilent

RF104-201
RF Cable NA RF104-203 | Dec. 25, 2012 | Dec. 24, 2013
RF104-204
igﬁg:fm Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 13, 2013 | Nov. 12, 2014
SPACEK LABS St g
Horn Antenna
_ ] .08, 201 .07, 2014
LT ARSBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct. 07, 20
ADT_Radiated

Software V87.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

~NoUhw

. The test was performed in 966 Chamber No. G.
The FCC Site Registration No. is 966073.
. The VCCI Site Registration No. is G-137.
. The CANADA Site Registration No. is IC 7450H-2.
. Tested Date: Dec. 03, 2013

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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4.2.3 TEST PROCEDURES

The EUT was placed on the top of a rotating table 0.8 meters above the ground
at 3 meter chamber room for test. The table was rotated 360 degrees to
determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

The height of antenna is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both horizontal
and vertical polarizations of the antenna are set to make the measurement.

For each suspected emission, the EUT was arranged to its worst case and
then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the maximum
reading.

The test-receiver system was set to quasi-peak detect function and specified
bandwidth with maximum hold mode when the test frequency is below 1 GHz.

The test-receiver system was set to peak and average detect function and
specified bandwidth with maximum hold mode when the test frequency is
above 1 GHz. If the peak reading value also meets average limit, measurement
with the average detector is unnecessary.

Note:

1.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 3 MHz for Peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth
is = 1/T (Duty cycle < 98%) or 10Hz (Duty cycle = 98%) for Average detection (AV) at
frequency above 1GHz.

All modes of operation were investigated and the worst-case emissions are reported.

4.2.4 DEVIATION FROM TEST STANDARD

No deviation
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4.2.5 TEST SETUP

<Frequency Range below 1GHz>

Ant. Tower

1-4m
Variable
EUT& . 3m _
Support Unjts ' !
Turn Table
S
80cm
—
Ground Plane
Test Receiver
[ | —
O O 0O o
/] © 0 0 oy
<Frequency Range above 1GHz>
Ant. Tower
1-4m
Variable
EUT& 3m |
Support Units | |

Turn Table
?bsm‘ber

Ground Plane

Test Receiver

6 I o B 6

M,

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

4.2.6 EUT OPERATING CONDITIONS

Same as 4.1.6

Report No.: RF130927E08E 41 of 262 Report Format Version 5.2.0
Reference No.: 140225E09




4.2.7 TEST RESULTS (MODE 1)

STBC_MODE

BELOW 1GHz WORST-CASE DATA

802.11n (HT20)

CHANNEL TX Channel 6 SETEe e _
FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |Below 1GHz
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 16551 34.1QP 43.5 9.4 1.50 H 224 48.11 [13.97
> | 375.03 41.4 QP 46.0 4.6 1.00 H 59 52.04 110.62
3 | 625.00 42.4 QP 46.0 3.6 1.00 H 230 46.95 457
4 | 750.03 39.5 QP 46.0 6.5 1.00 H 146 41.65 217
5 | 875.02 44.9 QP 46.0 12 1.62 H 224 45.54 0.6
6 | 100000 | 44.2QP 54.0 9.8 1.50 H 179 43.06 1.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1| 4785 38.1QP 40.0 1.9 1.00V 31 51.74 [13.67
2 80.54 36.0 QP 40.0 4.0 1.00V 83 54.20 18.17
3 | 374.98 38.9 QP 46.0 7.1 1.50 V 235 49.49 110.63
4 | 50001 42.9 QP 46.0 3.1 1.00V 70 50.40 753
5 | 62505 42.3 QP 46.0 3.7 1.50 V 101 46.86 457
6 | 87502 41.2 QP 46.0 4.8 1.00V 42 41.86 10.69
7 | 100000 | 40.0QP 54.0 14.0 1.00V 110 38.86 1.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CDD_MODE

ABOVE 1GHz DATA

802.11b
FREQUENCY RANGE |1GHz ~ 25GHz PSR Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 57.5PK 74.0 [16.5 1.30 H 301 59.44 11,94
2 | 239000 | 46.5AV 54.0 75 1.30 H 301 48.44 "1.94
3 *2412.00 109.6 PK 1.30H 301 111.44 -1.84
4 *2412.00 107.4 AV 1.30H 301 109.24 -1.84
5 2491.26 56.7 PK 74.0 -17.3 1.08 H 214 58.19 -1.49
6 2491.26 48.1 AV 54.0 -5.9 1.08 H 214 49.59 -1.49
7 4824.00 53.7 PK 74.0 -20.3 1.44H 70 46.88 6.82
8 4824.00 47.4 AV 54.0 -6.6 1.44H 70 40.58 6.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 56.4 PK 74.0 -17.6 1.06 V 217 58.34 -1.94
2 2390.00 45.9 AV 54.0 -8.1 1.06 V 217 47.84 -1.94
3 *2412.00 108.0 PK 1.06 V 217 109.84 -1.84
4 *2412.00 105.8 AV 1.06 V 217 107.64 -1.84
5 | 482400 | 58.1PK 74.0 [15.9 1.00V 81 51.28 6.82
6 | 482400 | 53.8AV 54.0 0.2 1.00V 81 46.98 6.82
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

N

5. " *": Fundamental frequency.
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CHANNEL TX Channel 6

FREQUENCY RANGE |1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA | TABLE RAW  |CorRRECTION
no.| FREQ LEVEL LIMIT MARGIN | eieut | ancLe | value | ractor
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 110.4PK 1.31H 299 112.13 173
> | *2437.00 | 108.1AV 1.31H 299 109.83 1173
3 | 487400 | 535PK 74.0 20.5 141 H 61 46.50 7.00
4 | 487400 | 475AV 54.0 65 141 H 61 40.50 7.00
5 | 731.00 | 549PK 74.0 19.1 1.25 H 285 40.30 14.60
6 | 731100 | 441AV 54.0 9.9 1.25H 285 29.50 14.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| E | Tleve | umm | warew | RTEEE ) Sete | vacve | racrom
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 109.1PK 1.05V 211 110.83 173
> | *2437.00 | 106.7AV 1.05 V 211 108.43 173
3 | 487400 | 56.9PK 74.0 7.1 1.00V 80 49.90 7.00
4 | 287400 | 53.7AV 54.0 0.3 1.00V 80 46.70 7.00
5 | 731200 | 56.1PK 74.0 17.9 1.00 V 157 41.50 14.60
6 | 731100 | 444Av 54.0 06 1.00V 157 29.80 14.60
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

N

5. " *": Fundamental frequency.
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 111.6 PK 1.27H 301 113.22 -1.62
2 *2462.00 109.5 AV 1.27H 301 111.12 -1.62
3 | 248350 | 585PK 74.0 155 1.27 H 301 60.02 152
4 2483.50 47.0 AV 54.0 -7.0 1.27H 301 48.52 -1.52
5 4924.00 53.1 PK 74.0 -20.9 1.46 H 52 45,95 7.15
6 | 492400 | 47.0AV 54.0 7.0 1.46 H 52 30.85 7.15
7 7386.00 54.8 PK 74.0 -19.2 1.31H 286 40.33 14.47
8 | 7386.00 | 441AV 54.0 9.9 131H 286 29.63 14.47
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 110.2 PK 1.06 V 218 111.82 -1.62
2 *2462.00 107.9 AV 1.06 V 218 109.52 -1.62
3 2483.50 57.2 PK 74.0 -16.8 1.06 V 218 58.72 -1.52
4 2483.50 46.0 AV 54.0 -8.0 1.06 V 218 47.52 -1.52
5 | 492400 | 57.5PK 74.0 16,5 1.00V 74 50.35 7.15
6 | 492400 | 536AV 54.0 0.4 1.00V 74 46.45 715
7 7386.00 55.6 PK 74.0 -18.4 1.00V 145 41.13 14.47
8 | 7386.00 | 44.0AV 54.0 110.0 1.00V 145 29.53 14.47
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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802.11n (HT20)

CHANNEL

TX Channel 1

FREQUENCY RANGE |1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA | TABLE RAW  |CorRReCTION
no.| FREQ LEVEL LIMIT MARGIN | eieit | ancLe | value | ractor
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 71.4PK 74.0 2.6 1.05H 203 37.87 33.53
> | 239000 | 526AV 54.0 1.4 1.05 H 203 19.07 33.53
3 | *2412.00 | 111.4PK 1.05 H 203 77.81 33.59
4 | *241200 | 99.9AV 1.05 H 203 66.31 33.59
5 | 482400 | 53.4PK 74.0 1206 1.69 H 70 10.22 43.18
6 | 482400 | 4L1AV 54.0 12.9 1.69 H 70 2.08 43.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 736PK 74.0 0.4 110V 225 40.07 33.53
> | 239000 | 539AV 54.0 0.1 110V 225 20.37 33.53
3 | *2412.00 | 110.3PK 110V 225 76.71 33.59
4 | *241200 | 99.7AV 110V 225 66.11 33.59
5 | 482400 | 553PK 74.0 18.7 1.02V 80 12.12 43.18
6 | 482400 | 444AV 54.0 06 1.02V 80 1.22 43.18
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

N

5. " *": Fundamental frequency.
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CHANNEL TX Channel 6 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvimy | @BUV™) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 60.9 PK 74.0 -13.1 1.26 H 288 27.37 33.53
2 2390.00 48.0 AV 54.0 -6.0 1.26 H 288 14.47 33.53
3 | *2437.00 117.0 PK 126 H 309 83.33 33.67
4 | *2437.00 105.5 AV 1.26 H 309 71.83 33.67
5 2483.50 58.5 PK 74.0 -15.5 1.26 H 288 24.69 33.81
6 2483.50 48.0 AV 54.0 -6.0 1.26 H 288 14.19 33.81
7 4874.00 54.2 PK 74.0 -19.8 1.00 H 163 10.96 43.24
8 4874.00 42.1 AV 54.0 -11.9 1.00 H 163 -1.14 43.24
9 7311.00 58.6 PK 74.0 -15.4 1.00 H 27 10.53 48.07
10 | 7311.00 45.8 AV 54.0 -8.2 1.00 H 27 -2.27 48.07
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo | e [SSEN ) wmare [ S2CEE L N | vaoe || eeron
MH2) 1 gBuvimy | @BUY™) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 63.8 PK 74.0 -10.2 112V 185 30.27 33.53
2 2390.00 49.4 AV 54.0 -4.6 112V 185 15.87 33.53
3 | *2437.00 116.7 PK 112V 185 83.03 33.67
4 | *2437.00 106.3 AV 112V 185 72.63 33.67
5 2483.50 62.3 PK 74.0 -11.7 112V 185 28.49 33.81
6 2483.50 47.8 AV 54.0 -6.2 112V 185 13.99 33.81
7 4874.00 62.5 PK 74.0 -11.5 1.00 V 80 19.26 43.24
8 4874.00 50.0 AV 54.0 -4.0 1.00 V 80 6.76 43.24
9 7311.00 66.9 PK 74.0 -7.1 1.22V 83 18.83 48.07
10 | 7311.00 53.2 AV 54.0 -0.8 1.22V 83 5.13 48.07
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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CHANNEL

TX Channel 11

FREQUENCY RANGE |1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA | TABLE RAW  |CorRRECTION
no.| FREQ LEVEL LIMIT MARGIN | eieut | ancLe | value | ractor
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 | *246200 | 110.2PK 1.00 H 286 76.46 33.74
> | *2462.00 | 98.9AV 1.00 H 286 65.16 33.74
3 | 248350 | 64.9PK 74.0 9.1 1.00 H 286 31.09 33.81
4 | 248350 | 49.0AV 54.0 5.0 1.00 H 286 15.19 33.81
5 | 492400 | 50.3PK 74.0 23.7 1.49 H 155 7.03 43.27
6 | 492400 | 387AV 54.0 1153 1.49 H 155 457 43.27
7 | 738600 | 542PK 74.0 119.8 1.00 H 85 5.80 48.40
8 | 7386.00 | 422Av 54.0 118 1.00 H 85 6.20 48.40
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| | Neuer | o | warew | AT Raie | vacve | racror
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)

1 | *246200 | 111.7PK 112V 105 77.96 33.74
> | *2462.00 | 10L.9AV 112V 105 68.16 33.74
3 | 248350 | 7.5PK 74.0 25 112V 105 37.69 33.81
4 | 248350 | 535AV 54.0 0.5 112V 195 19.69 33.81
5 | 492400 | 58.1PK 74.0 [15.9 1.00 V 80 14.83 43.27
6 | 492400 | 446AV 54.0 9.4 1.00V 80 133 43.27
7 | 7386.00 | 55.2PK 74.0 [18.8 1.00V 83 6.80 48.40
8 | 7386.00 | 425Av 54.0 115 1.00V 83 5.90 48.40

REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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802.11n (HT40)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIm) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 67.1PK 74.0 6.9 1.27H 288 33.57 33.53
> | 239000 | 529AV 54.0 11 1.27H 288 19.37 33.53
3 *2422.00 105.2 PK 1.27H 288 71.58 33.62
4 | *242200 | 93.8AV 1.27H 288 60.18 33.62
5 4844.00 51.3 PK 74.0 -22.7 1.00H 155 8.10 43.20
6 | 484400 | 385AV 54.0 15,5 1.00 H 155 470 43.20
7 7266.00 55.2 PK 74.0 -18.8 1.00H 155 7.29 47.91
8 | 726600 | 43.4AV 54.0 110.6 1.00 H 155 451 47.91
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 683PK 74.0 5.7 1.06 V 237 34.77 33.53
> | 239000 | 53.7Av 54.0 0.3 1.06 V 237 20.17 33.53
3 | *2422.00 | 104.2PK 1.06 V 237 70.58 33.62
4 | *242200 | 94.0AV 1.06 V 237 60.38 33.62
5 4844.00 54.8 PK 74.0 -19.2 1.00V 73 11.60 43.20
6 | 484400 | 43.1AV 54.0 110.9 1.00V 73 0.10 43.20
7 7266.00 54.6 PK 74.0 -19.4 1.05V 112 6.69 47.91
8 7266.00 42.8 AV 54.0 -11.2 1.05V 112 -5.11 47.91
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | FREEEA R | vatte | eactor
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 66.3PK 74.0 7.7 127 H 285 32.77 33.53
> | 239000 | 5L6AV 54.0 2.4 1.27H 285 18.07 33.53
3 *2437.00 110.2 PK 1.27H 285 76.53 33.67
4 | *2437.00 | 983AV 127 H 285 64.63 33.67
5 | 248350 | 638PK 74.0 10.2 1.27H 285 29.99 33.81
6 | 248350 | 486AV 54.0 5.4 127 H 285 14.79 33.81
7 4874.00 50.9 PK 74.0 -23.1 1.00H 155 7.66 43.24
8 | 487400 | 381AV 54.0 15.9 1.00 H 155 514 43.24
9 | 731100 | 549PK 74.0 191 1.00 H 156 6.83 48.07
10| 7312.00 | 430AV 54.0 110 1.00 H 156 5.07 48.07
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEa [FIRE | tmr | waren | FREEEA R | vatte | ractor
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)

1 | 239000 | 71.LPK 74.0 2.9 1.08V 239 37.57 33.53
> | 239000 | 534Av 54.0 0.6 1.08V 239 19.87 33.53
3 | *2437.00 | 110.0PK 1.08V 239 76.33 33.67
4 | *2437.00 | 99.3AV 1.08V 239 65.63 33.67
5 | 248350 | 65.4PK 74.0 8.6 1.08V 239 31.59 33.81
6 | 248350 | 49.1Av 54.0 4.9 1.08V 239 15.29 33.81
7 4874.00 54.5 PK 74.0 -19.5 1.00V 80 11.26 43.24
8 4874.00 43.0 AV 54.0 -11.0 1.00V 80 -0.24 43.24
9 | 731.00 | 541PK 74.0 19.9 1.00V 105 6.03 48.07
10 7311.00 42.5 AV 54.0 -11.5 1.00V 105 -5.57 48.07

REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 9 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvim) | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2452.00 110.1 PK 1.05 H 293 76.39 33.71
2 | *2452.00 98.0 AV 1.05 H 293 64.29 33.71
3 2483.50 72.4 PK 74.0 -1.6 1.05H 293 38.59 33.81
4 2483.50 53.2 AV 54.0 -0.8 1.05H 293 19.39 33.81
5 4904.00 50.8 PK 74.0 -23.2 1.00 H 153 7.53 43.27
6 4904.00 37.7 AV 54.0 -16.3 1.00 H 153 -5.57 43.27
7 7356.00 54.9 PK 74.0 -19.1 1.04 H 156 6.63 48.27
8 7356.00 43.2 AV 54.0 -10.8 1.04 H 156 -5.07 48.27
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2452.00 108.5 PK 1.06 V 223 74.79 33.71
2 | *2452.00 98.4 AV 1.06 V 223 64.69 33.71
3 2483.50 72.8 PK 74.0 -1.2 1.06 V 223 38.99 33.81
4 2483.50 53.9 AV 54.0 -0.1 1.06V 223 20.09 33.81
5 4904.00 54.9 PK 74.0 -19.1 1.01V 75 11.63 43.27
6 4904.00 43.5 AV 54.0 -10.5 1.01V 75 0.23 43.27
7 7356.00 53.7 PK 74.0 -20.3 1.00 V 110 5.43 48.27
8 7356.00 42.3 AV 54.0 -11.7 1.00 V 110 -5.97 48.27
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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STBC_MODE
802.11n (HT20)

CHANNEL TX Channel 1 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/ dB
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 68.7PK 74.0 53 1.27H 271 35.17 33.53
2 2390.00 52.1 AV 54.0 -1.9 1.27H 271 18.57 33.53
3 *2412.00 110.8 PK 1.27H 271 77.21 33.59
4 *2412.00 99.1 AV 1.27H 271 65.51 33.59
5 4824.00 56.9 PK 74.0 -17.1 1.00H 163 13.72 43.18
6 | 482400 | 431AV 54.0 110.9 1.00 H 163 20.08 43.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/ dB
(MHz) (dBuv/my | @BUVIm) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 70.8PK 74.0 3.2 137V 206 37.27 33.53
> | 239000 | 539AV 54.0 0.1 137V 206 20.37 33.53
3 *2412.00 110.3 PK 1.37V 206 76.71 33.59
4 | *2412.00 | 99.3AV 137V 206 65.71 33.59
5 4824.00 61.6 PK 74.0 -12.4 1.01V 90 18.42 43.18
6 | 482400 | 480AV 54.0 6.0 101V 90 4.82 43.18
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

N

5. " *": Fundamental frequency.
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | FREEEA R | vatte | eactor
(MHz) (@Buv/my | @BUV/m) (dB) (m) (Degree) | (dBUV) (dB/m)
1 | 239000 | 67.3PK 74.0 6.7 128 H 273 33.77 33.53
> | 239000 | 523AV 54.0 1.7 1.28 H 273 18.77 33.53
3 | *2437.00 | 119.9PK 128 H 273 86.23 33.67
4 *2437.00 108.2 AV 1.28 H 273 74.53 33.67
5 | 248350 | 652PK 74.0 8.8 1.28 H 273 31.39 33.81
6 | 248350 | 5L7AV 54.0 2.3 1.28 H 273 17.89 33.81
7 4874.00 57.1 PK 74.0 -16.9 1.00H 151 13.86 43.24
8 4874.00 43.1 AV 54.0 -10.9 1.00H 151 -0.14 43.24
9 7311.00 60.8 PK 74.0 -13.2 1.63 H 19 12.73 48.07
10| 7312.00 | 482AV 54.0 5.8 1.63 H 19 0.13 48.07
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEa [FIRE | tmr | waren | FREEEA R | vatte | ractor
(MHz) (@Buv/my | @BUV/m) (dB) (m) (Degree) | (dBuV) (dB/m)

1 | 239000 | 66.2PK 74.0 7.8 137V 206 32.67 33.53
> | 239000 | 526AV 54.0 1.4 137V 206 19.07 33.53
3 | *2437.00 | 120.0PK 137V 206 86.33 33.67
4 | *2437.00 | 109.2AV 137V 206 75.53 33.67
5 | 248350 | 69.1PK 74.0 4.9 137V 206 35.29 33.81
6 | 248350 | 5LOAV 54.0 3.0 137V 206 17.19 33.81
7 4874.00 61.6 PK 74.0 -12.4 1.00V 80 18.36 43.24
8 | 487400 | 481AV 54.0 5.9 1.00 V 80 4.86 43.24
9 7311.00 66.1 PK 74.0 -7.9 1.19V 111 18.03 48.07
10| 7312.00 | 53.9AV 54.0 0.1 119V 111 5.83 48.07

REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 112.3 PK 1.29H 269 78.56 33.74
> | *2462.00 | 100.7AV 1.29 H 269 66.96 33.74
3 | 248350 | 65.9PK 74.0 8.1 1.29 H 269 32.00 33.81
4 2483.50 51.6 AV 54.0 -2.4 1.29H 269 17.79 33.81
5 4924.00 57.6 PK 74.0 -16.4 1.00H 154 14.33 43.27
6 | 492400 | 435Av 54.0 [10.5 1.00 H 154 0.23 43.27
7 | 738600 | 543PK 74.0 [19.7 1.00 H 254 5.90 48.40
8 7386.00 41.2 AV 54.0 -12.8 1.00H 254 -7.20 48.40
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIm) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 113.2 PK 1.36 V 203 79.46 33.74
2 *2462.00 101.4 AV 1.36 V 203 67.66 33.74
3 | 248350 | 69.2PK 74.0 48 1.36 V 203 35.39 33.81
4 | 248350 | 53.4AV 54.0 06 1.36 V 203 19.59 33.81
5 4924.00 62.1 PK 74.0 -11.9 1.04V 78 18.83 43.27
6 4924.00 48.4 AV 54.0 -5.6 1.04V 78 5.13 43.27
7 | 738600 | 54.6PK 74.0 [19.4 133V 129 6.20 48.40
8 | 738600 | 42.4Av 54.0 116 1.33V 129 6.00 48.40
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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802.11n (HT40)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIm) (dB) (m) (Degree) | (dBuv) (dB/m)
1 [ 239000 [ 645PK 74.0 95 1.26 H 271 30.97 33.53
2 | 239000 | 50.7AV 54.0 33 1.26 H 271 17.17 33.53
3 *2422.00 105.8 PK 1.26 H 271 72.18 33.62
4 *2422.00 93.4 AV 1.26 H 271 59.78 33.62
5 | 484400 | 49.0PK 74.0 125.0 1.00 H 158 5.80 43.20
6 | 484400 | 382AV 54.0 158 1.00 H 158 5.00 43.20
7 | 726600 | 545PK 74.0 [19.5 1.00 H 149 6.59 47.91
8 7266.00 42.5 AV 54.0 -11.5 1.00H 149 -5.41 47.91
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 705PK 74.0 35 1.39V 205 36.97 33.53
2 [ 239000 | s36AV 54.0 0.4 1.39V 205 20.07 33.53
3 | *242200 | 105.9 PK 1.39V 205 72.28 33.62
4 | *242200 | 947AV 1.39V 205 61.08 33.62
5 4844.00 56.9 PK 74.0 -17.1 1.02V 149 13.70 43.20
6 | 484400 | 383AV 54.0 [15.7 1.02V 149 4.90 43.20
7 7266.00 55.7 PK 74.0 -18.3 1.00V 210 7.79 47.91
8 7266.00 43.5 AV 54.0 -10.5 1.00V 210 -4.41 47.91
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | FREEEA R | vatte | eactor
(MHz) (@Buv/my | @BUV/m) (dB) (m) (Degree) | (dBUV) (dB/m)
1 | 239000 | 66.7PK 74.0 7.3 1.26 H 272 33.17 33.53
> | 239000 | 50.7Av 54.0 33 1.26 H 272 17.17 33.53
3 *2437.00 110.9 PK 1.26 H 272 77.23 33.67
4 *2437.00 98.8 AV 1.26 H 272 65.13 33.67
5 | 248350 | 66.0PK 74.0 8.0 1.26 H 272 32.19 33.81
6 | 248350 | 49.2Av 54.0 4.8 1.26 H 272 15.39 33.81
7 4874.00 49.4 PK 74.0 -24.6 1.00H 161 6.16 43.24
8 4874.00 38.5 AV 54.0 -15.5 1.00H 161 -4.74 43.24
9 | 731200 | 55.1PK 74.0 18.9 1.00 H 155 7.03 48.07
10 7311.00 42.9 AV 54.0 -11.1 1.00H 155 -5.17 48.07
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEa [FIRE | tmr | waren | FREEEA R | vatte | ractor
(MHz) (@Buv/my | @BUV/m) (dB) (m) (Degree) | (dBuV) (dB/m)

1 | 239000 | 70.4PK 74.0 3.6 137V 201 36.87 33.53
> | 239000 | 53.7Av 54.0 0.3 137V 201 20.17 33.53
3 *2437.00 111.6 PK 1.37V 201 77.93 33.67
4 | *2437.00 | 100.5AV 137V 201 66.83 33.67
5 | 248350 | 658PK 74.0 8.2 137V 201 31.99 33.81
6 | 248350 | 50.2AV 54.0 3.8 137V 201 16.39 33.81
7 4874.00 56.6 PK 74.0 -17.4 1.00V 156 13.36 43.24
8 | 487400 | 37.9AV 54.0 16,1 1.00 V 156 5.34 43.24
9 | 731100 | 552PK 74.0 188 1.00 V 105 713 48.07
10 7311.00 43.1 AV 54.0 -10.9 1.00V 195 -4.97 48.07

REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 9 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvim) | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2452.00 110.3 PK 1.04 H 270 76.59 33.71
2 | *2452.00 97.2 AV 1.04 H 270 63.49 33.71
3 2483.50 68.9 PK 74.0 -5.1 1.04H 270 35.09 33.81
4 2483.50 52.1 AV 54.0 -1.9 1.04 H 270 18.29 33.81
5 4904.00 49.1 PK 74.0 -24.9 1.00 H 173 5.83 43.27
6 4904.00 38.1 AV 54.0 -15.9 1.00 H 173 -5.17 43.27
7 7356.00 54.7 PK 74.0 -19.3 1.00 H 150 6.43 48.27
8 7356.00 42.7 AV 54.0 -11.3 1.00 H 150 -5.57 48.27
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2452.00 109.1 PK 1.38V 196 75.39 33.71
2 | *2452.00 97.5 AV 1.38V 196 63.79 33.71
3 2483.50 71.9 PK 74.0 -2.1 1.38V 196 38.09 33.81
4 2483.50 53.9 AV 54.0 -0.1 138V 196 20.09 33.81
5 4904.00 56.1 PK 74.0 -17.9 1.00 V 147 12.83 43.27
6 4904.00 37.7 AV 54.0 -16.3 1.00 V 147 -5.57 43.27
7 7356.00 54.8 PK 74.0 -19.2 1.04 V 209 6.53 48.27
8 7356.00 42.8 AV 54.0 -11.2 1.04 V 209 -5.47 48.27
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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4.2.8 TEST RESULTS (MODE 2)

CDD_MODE

ABOVE 1GHz DATA

802.11b
CHANNEL TX Channel 1 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIM) (dB) m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 56.7PK 74.0 [17.3 1.29H 300 58.64 "1.94
> | 239000 | 46.7AV 54.0 7.3 1.29H 300 48.64 "1.94
3 *2412.00 108.5 PK 1.29H 300 110.34 -1.84
4 *2412.00 106.4 AV 1.29H 300 108.24 -1.84
5 2492.71 54.8 PK 74.0 -19.2 1.26 H 272 56.29 -1.49
6 2492.71 45.7 AV 54.0 -8.3 1.26 H 272 47.19 -1.49
7 4824.00 54.6 PK 74.0 -19.4 1.40H 101 47.78 6.82
8 4824.00 49.3 AV 54.0 -4.7 1.40H 101 42.48 6.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvm) | @BUVM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 54.6PK 74.0 [19.4 1.38V 270 56.54 11,94
2 2390.00 45.7 AV 54.0 -8.3 1.38V 270 47.64 -1.94
3 *2412.00 106.4 PK 1.38V 270 108.24 -1.84
4 *2412.00 104.3 AV 1.38V 270 106.14 -1.84
5 2491.26 54.9 PK 74.0 -19.1 1.10V 171 56.39 -1.49
6 2491.26 46.4 AV 54.0 -7.6 1.10V 171 47.89 -1.49
7 | 482400 | 57.7PK 74.0 [16.3 101V 9% 50.88 6.82
8 | 482400 | 538AV 54.0 0.2 101V 9% 46.98 6.82
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

N

5. " *" Fundamental

frequency.
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CHANNEL TX Channel 6

FREQUENCY RANGE |1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA | TABLE RAW  |CorRRECTION
no.| FREQ LEVEL LIMIT MARGIN | eieut | ancLe | value | ractor
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 1115PK 1.24 H 301 113.23 173
> | *2437.00 | 109.1AV 1.24 H 301 110.83 173
3 | 487400 | 549PK 74.0 19.1 141H 89 47.90 7.00
4 | 287400 | 49.6AV 54.0 44 141H 89 42.60 7.00
5 | 7311.00 | 55.3PK 74.0 18.7 1.52 H 101 40.70 14.60
6 | 731100 | 438AV 54.0 110.2 1.52 H 101 29.20 14.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| E | Tleve | umm | warew | RTEEE ) Sete | vacve | racrom
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 107.5PK 137V 271 109.23 173
> | *2437.00 | 105.3AV 137V 271 107.03 173
3 | 487400 | 57.1PK 74.0 116.9 1.00V 9% 50.10 7.00
4 | 287400 | 536AV 54.0 0.4 1.00V 9% 46.60 7.00
5 | 731200 | 57.1PK 74.0 116.9 122V 96 42.50 14.60
6 | 731L.00 | 47.0Av 54.0 7.0 122V 96 32.40 14.60
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

N

5. " *": Fundamental frequency.
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 112.6 PK 1.29H 277 114.22 -1.62
2 *2462.00 110.6 AV 1.29H 277 112.22 -1.62
3 2483.50 58.9 PK 74.0 -15.1 1.29H 277 60.42 -1.52
4 2483.50 47.5 AV 54.0 -6.5 1.29H 277 49.02 -1.52
5 4924.00 54.3 PK 74.0 -19.7 1.39H 99 47.15 7.15
6 | 492400 | 49.2Av 54.0 4.8 1.39H 99 42.05 7.15
7 7386.00 55.6 PK 74.0 -18.4 1.50H 184 41.13 14.47
8 | 7386.00 | 44.0AV 54.0 110.0 1.50 H 184 29.53 14.47
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 108.3 PK 1.09V 219 109.92 -1.62
2 *2462.00 106.2 AV 1.09V 219 107.82 -1.62
3 2483.50 56.4 PK 74.0 -17.6 1.09V 218 57.92 -1.52
4 2483.50 45.6 AV 54.0 -8.4 1.09V 218 47.12 -1.52
5 | 492400 | 57.6PK 74.0 "16.4 1.00V 95 50.45 7.15
6 | 492400 | 53.7AV 54.0 0.3 1.00V 95 46.55 7.15
7 7386.00 57.0 PK 74.0 -17.0 1.17V 112 42.53 14.47
8 7386.00 47.1 AV 54.0 -6.9 1.17V 112 32.63 14.47
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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SDM_MODE

802.11n (HT20)

CHANNEL TX Channel 1
FREQUENCY RANGE |1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvim) | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 67.5 PK 74.0 -6.5 1.26 H 287 69.44 -1.94
2 2390.00 53.3 AV 54.0 -0.7 1.26 H 287 55.24 -1.94
3 | *2412.00 111.2 PK 1.26 H 287 113.04 -1.84
4 | *2412.00 101.1 AV 1.26 H 287 102.94 -1.84
5 4824.00 54.1 PK 74.0 -19.9 1.40 H 100 47.28 6.82
6 4824.00 41.2 AV 54.0 -12.8 1.40 H 100 34.38 6.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo | e [SSEN wwr ) wmare fS2CEE L N | vatoe | eeeroR
MH2) 1 gBuvim) | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 68.5 PK 74.0 -5.5 1.40V 222 70.44 -1.94
2 2390.00 53.7 AV 54.0 -0.3 1.40 V 222 55.64 -1.94
3 | *2412.00 100.3 PK 1.40 V 222 102.14 -1.84
4 | *2412.00 100.3 AV 1.40V 222 102.14 -1.84
5 4824.00 55.3 PK 74.0 -18.7 1.01V 115 48.48 6.82
6 4824.00 42.1 AV 54.0 -11.9 1.01V 115 35.28 6.82
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | FREEEA R | vatte | eactor
(MHz) (@Buv/my | @BUV/m) (dB) (m) (Degree) | (dBUV) (dB/m)
1 | 232000 | 63.9PK 74.0 101 132 H 285 66.16 2.26
> | 232000 | 536Av 54.0 0.4 1.32H 285 55.86 2.26
3 *2437.00 120.8 PK 1.28 H 287 122.53 -1.73
4 *2437.00 109.9 AV 1.28 H 287 111.63 -1.73
5 | 248350 | 605PK 74.0 135 128 H 287 62.02 152
6 2483.50 47.9 AV 54.0 -6.1 1.28 H 287 49.42 -1.52
7 4874.00 54.0 PK 74.0 -20.0 1.46 H 107 47.00 7.00
8 4874.00 41.1 AV 54.0 -12.9 1.46 H 107 34.10 7.00
9 7311.00 60.2 PK 74.0 -13.8 1.49H 181 45.60 14.60
10 7311.00 47.2 AV 54.0 -6.8 1.49H 181 32.60 14.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEa [FIRE | tmr | waren | FREEEA R | vatte | ractor
(MHz) (@Buv/my | @BUV/m) (dB) (m) (Degree) | (dBuV) (dB/m)

1 2390.00 63.2 PK 74.0 -10.8 1.09V 242 65.14 -1.94
> | 239000 | 520Av 54.0 2.0 1.09V 242 53.04 -1.94
3 *2437.00 119.5 PK 1.09V 242 121.23 -1.73
4 *2437.00 110.2 AV 1.09V 242 111.93 -1.73
5 | 248350 | 64.0PK 74.0 110.0 1.09V 242 65.52 152
6 2483.50 50.7 AV 54.0 -3.3 1.09V 242 52.22 -1.52
7 4874.00 57.2 PK 74.0 -16.8 1.00V 111 50.20 7.00
8 4874.00 44.6 AV 54.0 -9.4 1.00V 111 37.60 7.00
9 7311.00 63.3 PK 74.0 -10.7 1.21V 100 48.70 14.60
10| 731.00 | 504AV 54.0 3.6 121V 100 35.80 14.60

REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 112.2 PK 1.28 H 274 113.82 -1.62
2 *2462.00 102.1 AV 1.28 H 274 103.72 -1.62
3 2483.50 64.3 PK 74.0 -9.7 1.28 H 274 65.82 -1.52
4 2483.50 52.7 AV 54.0 -1.3 1.28 H 274 54.22 -1.52
5 4924.00 54.1 PK 74.0 -19.9 1.42H 94 46.95 7.15
6 4924.00 41.2 AV 54.0 -12.8 1.42H 94 34.05 7.15
7 7386.00 60.4 PK 74.0 -13.6 1.47H 181 45.93 14.47
8 7386.00 47.6 AV 54.0 -6.4 1.47H 181 33.13 14.47
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIm) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 112.3 PK 1.05V 242 113.92 -1.62
2 *2462.00 102.7 AV 1.05V 242 104.32 -1.62
3 | 248350 | 65.5PK 74.0 85 1.05V 242 67.02 152
4 | 248350 | 53.8AV 54.0 0.2 1.05V 242 55.32 (152
5 4924.00 54.7 PK 74.0 -19.3 1.00V 101 47.55 7.15
6 4924.00 41.7 AV 54.0 -12.3 1.00V 101 34.55 7.15
7 7386.00 57.4 PK 74.0 -16.6 1.17V 101 42.93 14.47
8 7386.00 47.6 AV 54.0 -6.4 1.17V 101 33.13 14.47
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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802.11n (HT40)

FREQUENCY RANGE |[1GHz ~ 25GHz PSR Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIm) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 64.8 PK 74.0 -9.2 1.27H 294 66.74 -1.94
2 | 239000 | 53.4AV 54.0 0.6 1.27H 204 55.34 "1.94
3 *2422.00 108.1 PK 1.27H 294 109.89 -1.79
4 *2422.00 97.1 AV 1.27H 294 98.89 -1.79
5 | 484400 | 53.8PK 74.0 20.2 137 H 85 46.92 6.88
6 4844.00 41.2 AV 54.0 -12.8 1.37H 85 34.32 6.88
7 7266.00 60.5 PK 74.0 -13.5 1.42H 174 45.85 14.65
8 7266.00 47.8 AV 54.0 -6.2 1.42H 174 33.15 14.65
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 68.3 PK 74.0 -5.7 1.12V 222 70.24 -1.94
2 2390.00 53.8 AV 54.0 -0.2 1.12V 222 55.74 -1.94
3 *2422.00 104.5 PK 1.12V 222 106.29 -1.79
4 *2422.00 95.6 AV 1.12V 222 97.39 -1.79
5 | 484400 | 55.4PK 74.0 18.6 101V 85 48.52 6.88
6 4844.00 42.1 AV 54.0 -11.9 1.01V 85 35.22 6.88
7 | 7266.00 | 58.0PK 74.0 116.0 1.20V 104 43.35 14.65
8 | 726600 | 48.1AV 54.0 5.9 1.20V 104 33.45 14.65
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | FREEEA R | vatte | eactor
(MHz) (@Buv/my | @BUV/m) (dB) (m) (Degree) | (dBUV) (dB/m)
1 | 239000 | 66.0PK 74.0 8.0 127 H 299 67.94 104
> | 239000 | 533Av 54.0 0.7 127 H 299 55.24 -1.94
3 *2437.00 113.2 PK 1.27H 299 114.93 -1.73
4 *2437.00 102.8 AV 1.27H 299 104.53 -1.73
5 2483.50 62.5 PK 74.0 -11.5 1.27H 299 64.02 -1.52
6 | 248350 | 5LOAV 54.0 3.0 127 H 299 52.52 152
7 4874.00 53.6 PK 74.0 -20.4 1.41H 82 46.60 7.00
8 | 487400 | 40.9AV 54.0 131 141H 82 33.90 7.00
9 7311.00 60.8 PK 74.0 -13.2 151 H 184 46.20 14.60
10 7311.00 47.8 AV 54.0 -6.2 151 H 184 33.20 14.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEa [FIRE | tmr | waren | FREEEA R | vatte | ractor
(MHz) (@Buv/my | @BUV/m) (dB) (m) (Degree) | (dBuV) (dB/m)

1 2390.00 65.9 PK 74.0 -8.1 1.07V 240 67.84 -1.94
> | 239000 | 535Av 54.0 0.5 1.07V 240 55.44 -1.94
3 *2437.00 109.2 PK 1.07V 240 110.93 -1.73
4 *2437.00 100.5 AV 1.07V 240 102.23 -1.73
5 | 248350 | 64.0PK 74.0 110.0 107V 240 65.52 152
6 | 248350 | 520AV 54.0 2.0 1.07V 240 53.52 152
7 4874.00 54.8 PK 74.0 -19.2 1.04V 114 47.80 7.00
8 4874.00 42.1 AV 54.0 -11.9 1.04V 114 35.10 7.00
9 7311.00 56.7 PK 74.0 -17.3 1.13V 101 42.10 14.60
10 7311.00 47.1 AV 54.0 -6.9 1.13V 101 32.50 14.60

REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 9 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvim) | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2452.00 109.2 PK 1.27H 292 110.86 -1.66
2 | *2452.00 98.6 AV 1.27H 292 100.26 -1.66
3 2483.50 65.6 PK 74.0 -8.4 1.27H 292 67.12 -1.52
4 2483.50 53.1 AV 54.0 -0.9 1.27H 292 54.62 -1.52
5 4904.00 54.2 PK 74.0 -19.8 1.47H 87 47.10 7.10
6 4904.00 41.6 AV 54.0 -12.4 1.47H 87 34.50 7.10
7 7356.00 59.8 PK 74.0 -14.2 1.49 H 178 45.28 14.52
8 7356.00 47.2 AV 54.0 -6.8 1.49 H 178 32.68 14.52
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2452.00 106.0 PK 1.10 V 190 107.66 -1.66
2 | *2452.00 97.1 AV 1.10 V 190 98.76 -1.66
3 2483.50 67.9 PK 74.0 -6.1 1.10V 190 69.42 -1.52
4 2483.50 53.9 AV 54.0 -0.1 1.10V 190 55.42 -1.52
5 4904.00 54.7 PK 74.0 -19.3 1.02V 101 47.60 7.10
6 4904.00 41.4 AV 54.0 -12.6 1.02V 101 34.30 7.10
7 7356.00 57.2 PK 74.0 -16.8 1.13V 87 42.68 14.52
8 7356.00 47.3 AV 54.0 -6.7 1.13V 87 32.78 14.52
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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4.2.9 TEST RESULTS (MODE 3)

ABOVE 1GHz DATA

802.11b
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO FE0 LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
’ MH dBuV/m dB
(MH2) @Buv/m) | (@BuV/m) (dB) (m) (Degree) | (@Buv) (dB/m)
1 | 239000 49.4 PK 74.0 -24.6 1.00 H 327 15.87 33.53
2 | 2390.00 36.8 AV 54.0 17.2 1.00 H 327 3.27 33.53
3 | *241200 | 985PK 1.00 H 327 64.91 33.59
4 *2412.00 95.7 AV 1.00H 327 62.11 33.59
5 | 2490.00 48.4 PK 74.0 -25.6 1.00 H 327 14.57 33.83
6 | 2490.00 36.1 AV 54.0 17.9 1.00 H 327 2.27 33.83
7 4824.00 55.2 PK 74.0 -18.8 151 H 49 12.02 43.18
8 4824.00 49.9 AV 54.0 -4.1 151 H 49 6.72 43.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO FE0 LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
’ MH dBuV/m dB
(MH2) @Buv/m) | (@BuV/m) (dB) (m) (Degree) | (@Buv) (dB/m)
1 | 239000 59.0 PK 74.0 115.0 114V 165 25.47 33.53
2 2390.00 47.6 AV 54.0 -6.4 1.14V 165 14.07 33.53
3 *2412.00 110.9 PK 1.14V 165 77.31 33.59
4 *2412.00 107.8 AV 1.14V 165 74.21 33.59
5 2490.00 56.8 PK 74.0 -17.2 1.14V 165 22.97 33.83
6 | 2490.00 47.4 AV 54.0 6.6 114V 165 13.57 33.83
7 4824.00 57.5 PK 74.0 -16.5 1.00V 77 14.32 43.18
8 | 4824.00 53.8 AV 54.0 0.2 1.00V 77 10.62 43.18
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *" Fundamental

frequency.
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/ dB
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 98.8PK 1.00 H 321 65.13 33.67
2 *2437.00 96.4 AV 1.00H 321 62.73 33.67
3 4874.00 54.7 PK 74.0 -19.3 1.59H 48 11.46 43.24
4 4874.00 49.2 AV 54.0 -4.8 1.59H 48 5.96 43.24
5 7311.00 54.6 PK 74.0 -19.4 1.00H 227 6.53 48.07
6 7311.00 44.2 AV 54.0 -9.8 1.00H 227 -3.87 48.07
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/ dB
MHZ) 1 aBuvm) | @BUVM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2437.00 111.2 PK 1.20V 159 77.53 33.67
> | *2437.00 | 108.5AV 1.20V 159 74.83 33.67
3 4874.00 58.2 PK 74.0 -15.8 1.00V 78 14.96 43.24
4 | 487400 | 539AV 54.0 0.1 1.00V 78 10.66 43.24
5 7311.00 57.6 PK 74.0 -16.4 1.22V 81 9.53 48.07
6 7311.00 47.8 AV 54.0 -6.2 1.22V 81 -0.27 48.07
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

N

5. " *": Fundamental frequency.

Report No.: RF130927E08E
Reference No.: 140225E09

68 of 262

Report Format Version 5.2.0




CHANNEL TX Channel 11 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvim) | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2382.00 49.1 PK 74.0 -24.9 1.00 H 341 15.60 33.50
2 2382.00 36.5 AV 54.0 -17.5 1.00H 341 3.00 33.50
3 | *2462.00 99.0 PK 1.03 H 331 65.26 33.74
4 | *2462.00 96.7 AV 1.03 H 331 62.96 33.74
5 2483.50 49.2 PK 74.0 -24.8 1.00H 336 15.39 33.81
6 2483.50 36.4 AV 54.0 -17.6 1.00H 336 2.59 33.81
7 4924.00 54.9 PK 74.0 -19.1 1.54 H 34 11.63 43.27
8 4924.00 49.5 AV 54.0 -4.5 1.54 H 34 6.23 43.27
9 7386.00 54.2 PK 74.0 -19.8 1.00 H 215 5.80 48.40
10 | 7386.00 43.9 AV 54.0 -10.1 1.00 H 215 -4.50 48.40
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo | e [SSEN ) wmare [ S2CEE L N | vaoe || eeron
MH2) 1 gBuvim) | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2382.00 57.4 PK 74.0 -16.6 1.09V 154 23.90 33.50
2 2382.00 47.9 AV 54.0 -6.1 1.09 V 154 14.40 33.50
3 | *2462.00 111.7 PK 1.14V 171 77.96 33.74
4 | *2462.00 108.9 AV 1.14V 171 75.16 33.74
5 2483.50 59.3 PK 74.0 -14.7 1.14V 171 25.49 33.81
6 2483.50 47.2 AV 54.0 -6.8 1.14V 171 13.39 33.81
7 4924.00 57.8 PK 74.0 -16.2 1.00 V 79 14.53 43.27
8 4924.00 53.6 AV 54.0 -0.4 1.00 V 79 10.33 43.27
9 7386.00 57.5 PK 74.0 -16.5 1.21V 94 9.10 48.40
10 | 7386.00 47.5 AV 54.0 -6.5 1.21V 94 -0.90 48.40
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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802.11g
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 [ 239000 [ s16PK 74.0 22.4 1.82 H 43 18.07 33.53
2 | 239000 | 39.6AV 54.0 14.4 1.82 H 43 6.07 33.53
3 | *241200 | 98.8PK 1.85 H 29 65.21 33.59
4 | *241200 | 885AV 1.85 H 29 54.91 33.59
5 | 482400 | 50.8PK 74.0 23.2 1.68 H 129 7.62 43.18
6 | 482400 | 385AV 54.0 155 1.68 H 129 4.68 43.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o] e 25 [ wano [ [ e |7 o oo
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 239000 | 724PK 74.0 16 114V 174 38.87 33.53
2 | 2390.00 53.5 AV 54.0 05 114V 174 19.97 33.53
3 | *2412.00 | 112.4PK 114V 174 78.81 33.50
4 | *2412.00 | 100.8AV 114V 174 67.21 33.50
5 | 482400 | 59.7PK 74.0 [14.3 1.00 V 84 16.52 43.18
6 | 482400 | 458AV 54.0 8.2 1.00 V 84 2.62 43.18
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2.

N

Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value
" * " Fundamental frequency.
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CHANNEL TX Channel 6 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvimy | @BUV™) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 51.8 PK 74.0 -22.2 1.85H 41 18.27 33.53
2 2390.00 40.0 AV 54.0 -14.0 1.85H 41 6.47 33.53
3 | *2437.00 107.1 PK 1.85H 41 73.43 33.67
4 | *2437.00 96.3 AV 1.85H 41 62.63 33.67
5 2483.50 52.7 PK 74.0 -21.3 1.85H 41 18.89 33.81
6 2483.50 39.5 AV 54.0 -14.5 1.85H 41 5.69 33.81
7 4874.00 50.4 PK 74.0 -23.6 1.63 H 142 7.16 43.24
8 4874.00 38.2 AV 54.0 -15.8 1.63 H 142 -5.04 43.24
9 7311.00 59.8 PK 74.0 -14.2 1.67 H 13 11.73 48.07
10 | 7311.00 45.9 AV 54.0 -8.1 1.67 H 13 -2.17 48.07
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo | e [SSEN ) wmare [ S2CEE L N | vaoe || eeron
MH2) 1 gBuvimy | @BUY™) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 68.2 PK 74.0 -5.8 1.14V 176 34.67 33.53
2 2390.00 53.7 AV 54.0 -0.3 1.14V 176 20.17 33.53
3 | *2437.00 120.7 PK 1.14V 176 87.03 33.67
4 | *2437.00 109.6 AV 1.14V 176 75.93 33.67
5 2483.50 67.3 PK 74.0 -6.7 1.14V 176 33.49 33.81
6 2483.50 51.7 AV 54.0 -2.3 1.14V 176 17.89 33.81
7 4874.00 59.5 PK 74.0 -14.5 1.03V 97 16.26 43.24
8 4874.00 45.7 AV 54.0 -8.3 1.03V 97 2.46 43.24
9 7311.00 64.4 PK 74.0 -9.6 1.21V 94 16.33 48.07
10 | 7311.00 51.8 AV 54.0 2.2 1.21V 94 3.73 48.07
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2462.00 | 99.7PK 1.90 H 25 65.96 33.74
> | *2462.00 | s89.4AV 1.90 H 25 55.66 33.74
3 2483.50 52.4 PK 74.0 -21.6 1.84 H 54 18.59 33.81
4 | 248350 | 39.3AV 54.0 14.7 1.84 H 54 5.49 33.81
5 4924.00 50.3 PK 74.0 -23.7 1.71H 124 7.03 43.27
6 4924.00 38.3 AV 54.0 -15.7 1.71H 124 -4.97 43.27
7 7386.00 59.7 PK 74.0 -14.3 1.66 H 2 11.30 48.40
8 | 7386.00 | 458AV 54.0 8.2 1.66 H 2 2.60 48.40
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 113.2 PK 1.13V 174 79.46 33.74
2 *2462.00 101.7 AV 1.13V 174 67.96 33.74
3 | 248350 | 67.6PK 74.0 6.4 113V 174 33.79 33.81
4 | 248350 | 53.6AV 54.0 0.4 113V 174 19.79 33.81
5 4924.00 59.5 PK 74.0 -14.5 1.03V 106 16.23 43.27
6 4924.00 45.7 AV 54.0 -8.3 1.03V 106 2.43 43.27
7 | 7386.00 | 643PK 74.0 9.7 122V 108 15.90 48.40
8 | 7386.00 | 520AV 54.0 2.0 122V 108 3.60 48.40
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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802.11n (HT20)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/ dB
(MHz) (dBuv/my | @BUVIm) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 56.2 PK 74.0 -17.8 1.03H 274 58.14 -1.94
2 2390.00 46.4 AV 54.0 -7.6 1.03H 274 48.34 -1.94
3 *2412.00 95.7 PK 1.03H 274 97.54 -1.84
4 *2412.00 84.5 AV 1.03H 274 86.34 -1.84
5 4824.00 54.4 PK 74.0 -19.6 1.30H 42 47.58 6.82
6 | 482400 | 401AV 54.0 [13.9 1.30 H 42 33.28 6.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/ dB
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 72.5 PK 74.0 -1.5 1.18V 177 74.44 -1.94
2 | 239000 | 53.9AV 54.0 0.1 118V 177 55.84 "1.94
3 *2412.00 111.2 PK 1.18V 177 113.04 -1.84
4 *2412.00 100.7 AV 1.18V 177 102.54 -1.84
5 4824.00 54.4 PK 74.0 -19.6 1.49V 92 47.58 6.82
6 4824.00 41.6 AV 54.0 -12.4 1.49V 92 34.78 6.82
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.

N

5. " *": Fundamental frequency.

. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 6 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvimy | @BUV™) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 57.3 PK 74.0 -16.7 1.02 H 274 59.24 -1.94
2 2390.00 47.1 AV 54.0 -6.9 1.02 H 274 49.04 -1.94
3 | *2437.00 97.4 PK 1.02 H 276 99.13 -1.73
4 | *2437.00 85.8 AV 1.02 H 276 87.53 -1.73
5 2483.50 55.1 PK 74.0 -18.9 1.03 H 277 56.62 -1.52
6 2483.50 46.0 AV 54.0 -8.0 1.03 H 277 47.52 -1.52
7 4874.00 54.0 PK 74.0 -20.0 1.30 H 39 47.00 7.00
8 4874.00 39.9 AV 54.0 -14.1 1.30H 39 32.90 7.00
9 7311.00 58.2 PK 74.0 -15.8 1.72 H 31 43.60 14.60
10 | 7311.00 46.3 AV 54.0 -7.7 1.72 H 31 31.70 14.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo | e [SSEN ) wmare [ S2CEE L N | vaoe || eeron
MH2) 1 gBuvimy | @BUY™) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 68.2 PK 74.0 -5.8 1.44V 171 70.14 -1.94
2 2390.00 53.8 AV 54.0 -0.2 1.44V 171 55.74 -1.94
3 | *2437.00 112.9 PK 1.44V 171 114.63 -1.73
4 | *2437.00 102.0 AV 1.44V 171 103.73 -1.73
5 2483.50 68.6 PK 74.0 -5.4 1.44V 171 70.12 -1.52
6 2483.50 52.6 AV 54.0 -1.4 1.44V 171 54.12 -1.52
7 4874.00 54.6 PK 74.0 -19.4 1.47V 92 47.60 7.00
8 4874.00 41.7 AV 54.0 -12.3 1.47V 92 34.70 7.00
9 7311.00 66.5 PK 74.0 -7.5 1.29V 97 51.90 14.60
10 | 7311.00 52.1 AV 54.0 -1.9 1.29V 97 37.50 14.60
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 98.3 PK 1.04 H 292 99.92 -1.62
2 *2462.00 86.0 AV 1.04 H 292 87.62 -1.62
3 | 248350 | 56.7PK 74.0 [17.3 1.06 H 283 58.22 152
4 2483.50 46.6 AV 54.0 -7.4 1.06 H 283 48.12 -1.52
5 4924.00 53.6 PK 74.0 -20.4 1.34 H 49 46.45 7.15
6 4924.00 39.6 AV 54.0 -14.4 1.34H 49 32.45 7.15
7 7386.00 57.9 PK 74.0 -16.1 1.67H 34 43.43 14.47
8 7386.00 46.1 AV 54.0 -7.9 1.67H 34 31.63 14.47
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MHz) (dBuv/my | @BUVIm) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2462.00 113.8 PK 1.16 V 188 115.42 -1.62
2 *2462.00 102.2 AV 1.16 V 188 103.82 -1.62
3 2483.50 72.1 PK 74.0 -1.9 1.16 V 188 73.62 -1.52
4 | 248350 | 53.9AV 54.0 0.1 116V 188 55.42 152
5 4924.00 54.5 PK 74.0 -19.5 146V 97 47.35 7.15
6 4924.00 41.4 AV 54.0 -12.6 146V 97 34.25 7.15
7 7386.00 57.5 PK 74.0 -16.5 1.27V 100 43.03 14.47
8 | 738600 | 47.5Av 54.0 6.5 127V 100 33.03 14.47
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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802.11n (HT40)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 2390.00 57.0 PK 74.0 -17.0 1.11 H 284 58.94 -1.94
2 2390.00 46.9 AV 54.0 -7.1 1.11 H 284 48.84 -1.94
3 *2422.00 90.7 PK 1.04 H 275 92.49 -1.79
4 *2422.00 79.0 AV 1.04 H 275 80.79 -1.79
5 | 484400 | 53.2PK 74.0 20.8 1.32H 38 46.32 6.88
6 | 484400 | 39.2AV 54.0 [14.8 1.32H 38 32.32 6.88
7 7266.00 57.8 PK 74.0 -16.2 1.73H 22 43.15 14.65
8 7266.00 45.9 AV 54.0 -8.1 1.73H 22 31.25 14.65
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 68.9 PK 74.0 -5.1 1.44V 185 70.84 -1.94
2 | 239000 | s3.9AV 54.0 0.1 144V 185 55.84 "1.94
3 *2422.00 106.2 PK 1.44V 185 107.99 -1.79
4 *2422.00 95.2 AV 1.44V 185 96.99 -1.79
5 4844.00 54.7 PK 74.0 -19.3 146V 85 47.82 6.88
6 4844.00 41.8 AV 54.0 -12.2 146V 85 34.92 6.88
7 7266.00 57.3 PK 74.0 -16.7 1.23V 112 42.65 14.65
8 | 726600 | 47.5AV 54.0 6.5 123V 112 32.85 14.65
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 6 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvimy | @BUV™) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 57.2 PK 74.0 -16.8 1.02 H 266 59.14 -1.94
2 2390.00 47.3 AV 54.0 -6.7 1.02 H 266 49.24 -1.94
3 | *2437.00 96.0 PK 1.00 H 267 97.73 -1.73
4 | *2437.00 84.6 AV 1.00 H 267 86.33 -1.73
5 2483.50 55.3 PK 74.0 -18.7 1.02 H 292 56.82 -1.52
6 2483.50 46.0 AV 54.0 -8.0 1.02 H 292 47.52 -1.52
7 4874.00 54.3 PK 74.0 -19.7 1.32 H 30 47.30 7.00
8 4874.00 40.1 AV 54.0 -13.9 1.32H 30 33.10 7.00
9 7311.00 58.0 PK 74.0 -16.0 1.73 H 16 43.40 14.60
10 | 7311.00 46.2 AV 54.0 -7.8 1.73 H 16 31.60 14.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo | e [SSEN ) wmare [ S2CEE L N | vaoe || eeron
MH2) 1 gBuvimy | @BUY™) (dB) (m) (Degree) | (dBuv) (dB/m)
1 2390.00 69.4 PK 74.0 -4.6 1.45V 171 71.34 -1.94
2 2390.00 53.8 AV 54.0 -0.2 1.45V 171 55.74 -1.94
3 | *2437.00 111.5 PK 1.45V 171 113.23 -1.73
4 | *2437.00 100.8 AV 1.45V 171 102.53 -1.73
5 2483.50 65.3 PK 74.0 -8.7 1.45V 171 66.82 -1.52
6 2483.50 50.4 AV 54.0 -3.6 1.45V 171 51.92 -1.52
7 4874.00 54.3 PK 74.0 -19.7 1.50 V 88 47.30 7.00
8 4874.00 41.1 AV 54.0 -12.9 1.50 V 88 34.10 7.00
9 7311.00 58.1 PK 74.0 -15.9 1.25V 89 43.50 14.60
10 | 7311.00 47.9 AV 54.0 -6.1 1.25V 89 33.30 14.60
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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CHANNEL TX Channel 9 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FREQ. LESVSEE) LIMIT MARGIN HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MH2) @Buv/m) | (@BuV/m) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2452.00 93.1 PK 1.01H 289 94.76 -1.66
2 | *2452.00 | 82.1AV 1.01H 289 83.76 1166
3 | 248350 | 56.7PK 74.0 17.3 1.07 H 300 58.22 152
4 2483.50 46.9 AV 54.0 -7.1 1.07H 300 48.42 -1.52
5 | 490400 | 533PK 74.0 20.7 1.32 H 53 46.20 7.10
6 | 490400 | 39.3AV 54.0 14.7 1.32 H 53 32.20 7.10
7 7356.00 57.4 PK 74.0 -16.6 1.70 H 16 42.88 14.52
8 | 735600 | 45.7AV 54.0 8.3 1.70 H 16 31.18 14.52
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO FS0 LESVSEE) il /et HEIGHT ANGLE VALUE COFACT%RO
’ MH dBuV/m dB
(MH2) @Buv/m) | (@BuV/m) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *2452.00 108.6 PK 1.41V 155 110.26 -1.66
2 | *2452.00 | 98.3AV 141V 155 99.96 166
3 2483.50 72.3 PK 74.0 -1.7 1.41V 155 73.82 -1.52
4 2483.50 53.7 AV 54.0 -0.3 1.41V 155 55.22 -1.52
5 4904.00 54,5 PK 74.0 -19.5 151V 102 47.40 7.10
6 4904.00 41.6 AV 54.0 -12.4 151V 102 34.50 7.10
7 7356.00 57.9 PK 74.0 -16.1 1.26 V 116 43.38 14.52
8 | 735600 | 47.8AV 54.0 6.2 1.26 V 116 33.28 14.52
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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4.3 6dB BANDWIDTH MEASUREMENT
4.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
Shectrum Analyzer | gpag 100036 Jan. 21,2013 |Jan. 20, 2014
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Dec. 04, 2013

4.3.3 TEST PROCEDURE

1. Set resolution bandwidth (RBW) = 100kHz

2. Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.

3. Trace mode = max hold.

4. Sweep = auto couple.

5. Measure the maximum width of the emission that is constrained by the
frequencies associated with the two amplitude points (upper and lower) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental
emission

4.3.4 DEVIATION FROM TEST STANDARD

No deviation

4.3.5 TEST SETUP

[ SPECTRUM

10dB ATTENUATION ANALYZER
PAD

EUT

4.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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4.3.7 TEST RESULTS (MODE 1)

CDD_MODE
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL | FREQUENCY PASS / FAIL
(MH2) CHAIN 0 | CHAIN 1 | CHAIN 2| LIMIT (MHz)

802.11b

1 2412 8.03 7.62 8.07 0.5 PASS

6 2437 8.09 8.03 7.60 0.5 PASS

11 2462 8.04 7.62 7.65 0.5 PASS
802.11n (HT20)

1 2412 17.73 17.71 17.70 0.5 PASS

6 2437 17.69 17.72 17.68 0.5 PASS

11 2462 17.70 17.66 17.71 0.5 PASS
802.11n (HT40)

3 2422 36.44 36.50 36.45 0.5 PASS

6 2437 36.45 36.52 36.43 0.5 PASS

9 2452 36.48 36.46 36.46 0.5 PASS
STBC_MODE

CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL | FREQUENCY PASS / FAIL
(MH2) CHAIN 0 | CHAIN 1 | CHAIN 2| LIMIT (MHz)

802.11n (HT20)

1 2412 17.73 17.71 17.70 0.5 PASS

6 2437 17.70 17.68 17.70 0.5 PASS

11 2462 17.70 17.66 17.71 0.5 PASS
802.11n (HT40)

3 2422 35.60 36.44 36.49 0.5 PASS

6 2437 35.55 36.27 36.51 0.5 PASS

9 2452 35.61 36.50 36.44 0.5 PASS
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SPECTRUM PLOT OF WORST VALUE

CDD_MODE <802.11b_Chain (2) / CH6>

CDD_MODE <802.11n (HT20) Chain (1) /
CH11>

REVY 100 kHz TIMPYEN s iy
VEW 300 kHz 014 8m
121 dBm At 2008 ST 5683210 us 243340 GHz
T Deta 2 [T1]
0.00 48
7 B0 MHZ
| DLE.14dBin
D20.14 dBm

WWWW’\M ‘

i i (@)
79 T T T T [
Center 2437 GHz

T T
25 MHz! Span 25 MHT

20.

RENY 100 kHz IMPYEN e
VEW 300 kHz 0150Bm
Reet 20 5 dBm Att 2008 AT 25 ms 245317 GHz
Offset 10,508 Deta 2[T1)
om0 am
17 B8 MHZ
| DLE15dB,

020,05 apdel ooty gttt fora Bl ]

i
/

!

¥ v
| i (@)
T T T T T
Center 2452 3z 25 MHz/ Span 25 MHZ

STBC_MODE <802.11n (HT40)_Chain (0) /
CH6>

REWY 100 kHz [T11MP VW,

Warker 1 [T1]
VB 300 ke 03208m
05 B 305 att 2048 ST S ms 241908 GHz
Offset 205 dB Delta 2 [T1]
00048
35.55 WHz
DL6.774E)
p205amt 1 8 bttt )y by
ik u LA R T

/ \
Al W

T @

T T T T
Center 2437 GHz 5 MHz/

T
Span 50 MHz
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4.3.8 TEST RESULTS (MODE 2)

CDD_MODE
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL | FREQUENCY PASS / FAIL
CHAIN 0 CHAIN 1 LIMIT (MHz)
(MHz)
802.11b
1 2412 8.08 7.59 0.5 PASS
6 2437 8.09 7.59 0.5 PASS
11 2462 8.06 8.53 0.5 PASS
SDM_MODE
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL | FREQUENCY PASS / FAIL
CHAIN 0 CHAIN 1 LIMIT (MHz)
(MHz)
802.11n (HT20)
1 2412 17.65 17.64 0.5 PASS
6 2437 17.64 17.67 0.5 PASS
11 2462 17.67 17.66 0.5 PASS
802.11n (HT40)
3 2422 36.48 36.44 0.5 PASS
6 2437 36.05 36.47 0.5 PASS
9 2452 36.45 36.45 0.5 PASS
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SPECTRUM PLOT OF WORST VALUE

CDD MODE <802.11b_Chain (1) / CH1>

SDM_MODE <802.11n (HT20) Chain (1) / CH1

REYY 100 kHz [T1]MP VIV Marker 1 [T1] REYY 100 kHz [T1]MP VIV Marker 1 [T1]
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4y et 21 B 008 SIVT 95 84555 us stz | Rerziaen att 2008 SIVT 56,3455 ue Pt
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i i (@) i i
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o Fe1 21 aBm At 2068 SAT113772us
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D135 dm
it y oy 1l [ L
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-79-| :

T T
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T T
Span 50 MHz
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4.3.9 TEST RESULTS (MODE 3)

802.11b
FREQUENCY Bl MINIMUM LIMIT
CHANNEL (MH2) BANDWIDTH (MH2) PASS / FAIL
(MHz)

1 2412 8.13 0.5 PASS

6 2437 8.15 0.5 PASS

11 2462 8.14 0.5 PASS
802.119g

1 2412 16.51 0.5 PASS

6 2437 16.50 0.5 PASS

1 2462 16.49 0.5 PASS
802.11n (HT20)

1 2412 17.64 0.5 PASS

6 2437 17.61 0.5 PASS

11 2462 17.66 0.5 PASS
802.11n (HT40)

3 2422 36.52 0.5 PASS

6 2437 36.44 0.5 PASS

9 2452 36.45 0.5 PASS
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SPECTRUM PLOT OF WORST VALUE

REWY 100 kHz. [T MP YIEW Marker 1 [T1] REWY 100 kHz. [T MP YIEW Marker 1 [T1]
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M@B 00048 00048
PP O N ) Doolead Ao ] 17 51 WHZ 36.40 WHz
U DL 540 4B
ncnad ) kb A b addelom oy fohd 8
N v o
V - ./
M
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Center 2437 GHz 25 MHz/ Span 25 Mz Center 2437 GHz 5 MHzi Span 50 MHz
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4.4 CONDUCTED OUTPUT POWER MEASUREMENT

4.4.1 LIMITS OF MAXIMUM PEAK OUTPUT POWER MEASUREMENT

For systems using digital modulation in the 2400-2483.5 MHz bands: 1 Watt
(30dBm)

Per KDB 662911 D01 Multiple Transmitter Output vO01r02 Method of conducted
output power measurement on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for NANT < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths =2 40 MHz for any NANT;

Array Gain = 5 log(NANT/NSS) dB or 3 dB, whichever is less for 20-MHz channel
widths with NANT = 5.

For power measurements on all other devices: Array Gain = 10 log(NANT/NSS)
dB.

4.4.2 INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL
Power meter ML2495A 0824006 May 20, 2013 May 19, 2014
Anritsu
Power sensor MA2411B 0738172 May 20, 2013 | May 19, 2014
Anritsu

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Dec. 04, 2013

4.4.3 TEST PROCEDURES

Method PM is used to perform output power measurement, trigger and gating
function of wide band power meter is enabled to measure max output power of TX
on burst. Duty factor is not added to measured value.

4.4.4 DEVIATION FROM TEST STANDARD

No deviation.
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4.45 TEST SETUP

EUT Average Power Power Meter
| Sensor
10dB ATTENUATION
PAD
4.4.6 EUT OPERATING CONDITIONS
Same as Iltem 4.3.6
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4.4.7 TEST RESULTS (MODE 1)

CDD_MODE
CHANNEL | FREQUENCY AVERAGE POWER (dBm) PT OOV-\r/AI;LR PT SVT/?ELR LIMIT | PASS/
(MHz) CHAINO | CHAIN1 | CHAIN2 | mw) | (@Bm) | ©@B™ | FALL
802.11b
1 2412 1341 | 13.38 | 14.12 | 69.528 | 18.42 30 PASS
6 2437 1471 | 14.91 | 1527 | 94.205 | 19.74 30 PASS
11 2462 16.03 | 15.47 | 16.18 |116.819| 20.68 30 PASS
802.11n (HT20)
1 2412 16.47 | 16.89 | 17.11 |[144.630| 21.60 30 PASS
6 2437 2253 | 2255 | 2248 |[535.959| 27.29 30 PASS
11 2462 17.62 | 17.74 | 17.61 |174.916| 22.43 30 PASS
802.11n (HT40)
3 2422 12.34 | 13.83 | 1282 | 60.438 | 17.81 30 PASS
6 2437 1751 | 1826 | 18.22 |[189.726| 22.78 30 PASS
9 2452 1691 | 17.21 | 17.06 |152.509| 21.83 30 PASS
STBC_MODE
cHANNEL | FREQUENCY AVERAGE POWER (dBm) PT SVT/?ELR PT SVT/?ELR LIMIT | PASS/
(MH2) CHAINO | CHAIN1 | CHAN2 | (mw) | @Bm) | ©@B™ | FAIL
802.11n (HT20)
1 2412 1643 | 16.94 | 16.89 |[142.250| 21.53 30 PASS
6 2437 2473 | 25.01 | 24.85 |919.616| 29.64 30 PASS
11 2462 17.49 | 17.97 | 17.86 |[179.860| 22.55 30 PASS
802.11n (HT40)
3 2422 13.53 13.83 13.51 69.136 | 18.40 30 PASS
6 2437 17.81 | 18.47 | 1821 |[196.924| 22.94 30 PASS
9 2452 16,57 | 17.11 | 16.49 |[141.364| 21.50 30 PASS
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4.4.8 TEST RESULTS (MODE 2)

CDD_MODE
crANNEL | FREQUENCY | AVERAGE POWER (dBm) PT SVT/?ELR PT SVT/?ELR LIMIT | PASS/
(MH2) CHAIN 0 CHAIN 1 @w) | @sm) | @B [ FALL
802.11b
1 2412 15.52 15.68 72.628 | 18.61 30 | PAsS
6 2437 16.83 16.22 90.074 | 1955 | 30 | PAss
1 2462 17.82 17.76 120.238| 20.80 | 30 | PAss
SDM_MODE
cHANNEL | FREQUENCY | AVERAGE POWER (dBm) PT SVT/?ELR PT SVT/?ELR LIMIT | PASS/
(MHz) CHAIN 0 CHAIN 1 @w) | @sm) | @B [ FALL
802.11n (HT20)
1 2412 16.34 16.01 82.955 | 19.19 30 | PAsS
6 2437 22.86 22.71 379.835| 2580 | 30 | PASS
11 2462 16.81 16.03 88.060 | 19.45 30 PASS
802.11n (HT40)
3 2422 12.11 11.75 31.217 | 1494 | 30 | Pass
6 2437 17.51 16.93 105.681| 20.24 30 PASS
9 2452 13.34 13.08 41.901 | 16.22 30 | PAsS
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4.4.9 TEST RESULTS (MODE 3)

802.11b
CHANNEL FRE(al:E;\ICY AVERA(?an;)OWER AVERA(\;;:mF;OWER LIMIT (dBm) PASS/FAIL
1 2412 59.841 17.77 30 PASS
6 2437 74.817 18.74 30 PASS
11 2462 76.033 18.81 30 PASS
802.11g
1 2412 47.973 16.81 30 PASS
6 2437 287.078 24,58 30 PASS
11 2462 58.479 17.67 30 PASS
802.11n (HT20)
1 2412 50.350 17.02 30 PASS
6 2437 490.908 26.91 30 PASS
11 2462 63.241 18.01 30 PASS
802.11n (HT40)
3 2422 17.579 12.45 30 PASS
6 2437 84.723 19.28 30 PASS
9 2452 59.020 17.71 30 PASS
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4.5 POWER SPECTRAL DENSITY MEASUREMENT

4.5.1 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT

The Maximum of Power Spectral Density Measurement is 8dBm.

4.5.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
gg?tr“m Analyzer | cop 40 100036 Jan. 21,2013  |Jan. 20, 2014
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Dec. 04, 2013

4.5.3 TEST PROCEDURE

1. Set the RBW = 30 kHz, VBW =100 kHz, Detector = power averaging
(RMS).

2. Ensure that the number of measurement points in the sweep = 2 X
span/RBW

3. Sweep time = auto couple,

Employ trace averaging (RMS) mode over a minimum of 100 traces.

5. Use the peak marker function to determine the maximum amplitude level.

H

4.5.4 DEVIATION FROM TEST STANDARD

No deviation

455 TEST SETUP

[ SPECTRUM

10dB ATTENUATION ANALYZER
PAD

EUT

4.5.6 EUT OPERATING CONDITION

Same as Iltem 4.3.6
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4.5.7 TEST RESULTS (MODE 1)

CDD_MODE
802.11b
™> FREQUENCY PSD TOTAL PSD LIMIT PASS
chain |CPANNELE T g @Bm)  |Cl9(N=ABL e (dBm) JFAIL
1 2412 -10.31 4.77 -5.54 5.41 PASS
0 6 2437 -9.76 4.77 -4.99 5.41 PASS
11 2462 -8.23 4.77 -3.46 5.41 PASS
1 2412 -9.91 4.77 -5.14 5.41 PASS
1 6 2437 -8.56 4.77 -3.79 5.41 PASS
11 2462 -8.05 4.77 -3.28 5.41 PASS
1 2412 -9.80 4.77 -5.03 5.41 PASS
2 6 2437 -8.85 4.77 -4.08 5.41 PASS
11 2462 -6.80 4.77 -2.03 5.41 PASS

NOTE: Directional gain = 10 log[(10°?° + 10%?% + 10°¥%%)? / 3] = 8.59dBi > 6dBi
density limit shall be reduced to 8-(8.59-6) = 5.41dBm.

, SO the power

802.11n (HT20)

™> FREQUENCY PSD TOTAL PSD LIMIT PASS
chain |CPANNELE T g @Bm)  |Ol9(N=ABL e (dBm) JFAIL
1 2412 -9.53 4.77 -4.76 5.41 PASS
0 6 2437 -2.58 4.77 2.19 5.41 PASS
11 2462 -9.56 4.77 -4.79 5.41 PASS
1 2412 -9.80 4.77 -5.03 5.41 PASS
1 6 2437 -3.04 4.77 1.73 5.41 PASS
11 2462 -8.75 4.77 -3.98 5.41 PASS
1 2412 -9.47 4.77 -4.70 5.41 PASS
2 6 2437 -2.80 4.77 1.97 5.41 PASS
11 2462 -8.78 4.77 -4.01 5.41 PASS

NOTE: Directional gain = 10 log[(10°Y?° + 10%%%° + 10°¥?%)? / 3] = 8.59dBi > 6dBi , so the power
density limit shall be reduced to 8-(8.59-6) = 5.41dBm.
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802.11n (HT40)
™> CHANNEL FREQUENCY PSD 10 log (N=3) dB TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) [FAIL
3 2422 -16.38 4.77 -11.61 5.41 PASS

0 6 2437 -10.23 4.77 -5.46 5.41 PASS

9 2452 -11.37 4.77 -6.60 5.41 PASS

3 2422 -14.53 4.77 -9.76 5.41 PASS

1 6 2437 -10.16 4.77 -5.39 5.41 PASS

9 2452 -11.60 4.77 -6.83 5.41 PASS

3 2422 -15.69 4.77 -10.92 5.41 PASS

2 6 2437 -9.93 4.77 -5.16 5.41 PASS

9 2452 -12.16 4.77 -7.39 5.41 PASS

NOTE: Directional gain = 10 log[(10°Y?° + 10°%%° + 10°¥?%)? / 3] = 8.59dBi > 6dBi , so the power

density limit shall be reduced to 8-(8.59-6) = 5.41dBm.
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STBC_MODE

802.11n (HT20)

T | channed | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
1 2412 -9.53 4.77 -4.76 8 PASS

0 6 2437 1.36 4.77 6.13 8 PASS
11 2462 -9.56 4.77 -4.79 8 PASS

1 2412 -9.80 4.77 -5.03 8 PASS

1 6 2437 -0.34 4.77 4.43 8 PASS
11 2462 -8.75 4.77 -3.98 8 PASS

1 2412 -9.47 4.77 -4.70 8 PASS

2 6 2437 -0.08 4.77 4.69 8 PASS
11 2462 -8.78 4.77 -4.01 8 PASS

802.11n (HT40)

T | channed | FREQUENCY PSD 1010g (N=3)dp| TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
3 2422 -13.98 4.77 -9.21 8 PASS
0 6 2437 -7.48 4.77 -2.71 8 PASS
9 2452 -11.27 4.77 -6.50 8 PASS
3 2422 -15.45 4.77 -10.68 8 PASS
1 6 2437 -9.03 4.77 -4.26 8 PASS
9 2452 -12.00 4.77 -7.23 8 PASS
3 2422 -13.82 4.77 -9.05 8 PASS
2 6 2437 -8.61 4.77 -3.84 8 PASS
9 2452 -10.94 4.77 -6.17 8 PASS
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SPECTRUM PLOT OF WORST VALUE

CDD MODE <802.11b_Chain (2) / CH11

STBC_MODE <802.11n (HT20) Chain (0) / CH6

REWY 30 kHz [T11RM ¥IEW Marker 1 [T1] REWY 30 kHz [T11RM ¥IEW Marker 1 [T1]
VEW 100 kHz 550 dBm VEW 100 kHz 136 dBm
1 Re1 21 dBm Att 2008 ST 20ms 2481306Hz | 0. R01305 8B Att 2008 ST 30 ms 243478 GHz
Offset 11 dB Offset 20.5 dB
T 1
o, T L
/ \ , !
" Sl
30 A Hy
SWP 100 of 100 SWP 100 of 100
79 T T [ T [ T ( > 695+ T [ T T ( >
Center 2452 GHz 1.148 MHz/ Span 11,48 hHz Center 2437 GHz 2,655 MHz/ Span 2655 MHr
REWY 30 kHz [T11RM ¥IEW Marker 1 [T1]
VEW 100 kHz 748 0Bm
a0, Ret 305 dBm Aft 20 6B SAT B0 ms 243758 GHz
Offset 20.5 dB

N, L
N Wi

@

T T T T
Center 2437 GHz 5332 MHz! Span 5332 MH
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4.5.8 TEST RESULTS (MODE 2)

CDD_MODE
802.11b
™> CHANNEL FREQUENCY PSD 101 N=2) dB TOTAL PSD LIMIT PASS
CHAIN (MH2) (dBm) 09 (N=2) (dBm) (dBm) JFAIL
1 2412 -7.91 3.01 -4.90 6.95 PASS
0 6 2437 -7.35 3.01 -4.34 6.95 PASS
11 2462 -6.10 3.01 -3.09 6.95 PASS
1 2412 -8.17 3.01 -5.16 6.95 PASS
1 6 2437 -6.49 3.01 -3.48 6.95 PASS
11 2462 -5.89 3.01 -2.88 6.95 PASS
NOTE: Directional gain = 10 log[(10°?° + 10%?%°)? / 2] = 7.05dBi > 6dBi , S0 the power density
limit shall be reduced to 8-(7.05-6) = 6.95dBm.

SDM_MODE
802.11n (HT20)
™|y anne | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
1 2412 -11.50 3.01 -8.49 8 PASS
0 6 2437 -4.81 3.01 -1.80 8 PASS
11 2462 -11.23 3.01 -8.22 8 PASS
1 2412 -11.77 3.01 -8.76 8 PASS
1 6 2437 -4.74 3.01 -1.73 8 PASS
11 2462 -12.74 3.01 -9.73 8 PASS
802.11n (HT40)
T | yanned | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
3 2422 -18.01 3.01 -15.00 8 PASS
0 6 2437 -14.74 3.01 -11.73 8 PASS
9 2452 -18.10 3.01 -15.09 8 PASS
3 2422 -17.27 3.01 -14.26 8 PASS
1 6 2437 -13.53 3.01 -10.52 8 PASS
9 2452 -17.75 3.01 -14.74 8 PASS
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SPECTRUM PLOT OF WORST VALUE
CDD MODE <802.11b_Chain (1)/ CH11 [ SDM_MODE <802.11n (HT20) Chain (1) / CH6

REWY 30 kHz MIRMYEN et ) REWY 30 kHz MIRMYEN et )

VEW 100 kHz 559 dBm VEW 100 kHz 474 0Bm
1 Re1 21 dBm Att 2008 ST 20ms 248125 GHz 1 Re1 21 dBm Att 2008 ST 20ms 243295 GHz
Offset 11 dB Offset 11 dB
" 1
W""“ %WM s W
¥ Y
SWP 100 of 100 SWP 100 of 100
79 T T [ T [ T ( > 79 T T [ T [ T ( >
Center 2452 GHz 1.278 MHzf Span 12.79 hHz Center 2437 GHz 2.65 MHz/ Span 26.5 MHz
REWY 30 kHz [T11RM ¥IEW Marker 1 [T1]
VEW 100 kHz 1353 dBm
2 Ret 21 dBm Aft 20 6B SAT 20 ms 244072 GHz

Offset 11 a8

20|

SWP 100 of 100

i

T T T T
Center 2437 3z 547 MHz/ Span 54.7 MHz
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4.5.9 TEST RESULTS (MODE 3)

802.11b

FREQUENCY PSD LIMIT PASS

CHANNEL (MHz) (dBm) (dBm) [FAIL

1 2412 -5.68 8 PASS

6 2437 -4.56 8 PASS

11 2462 -4.62 8 PASS

802.11g

FREQUENCY PSD LIMIT PASS

CHANNEL (MHz) (dBm) (dBm) [FAIL

1 2412 -9.59 8 PASS

6 2437 0.18 8 PASS

11 2462 -8.46 8 PASS
802.11n (HT20)

FREQUENCY PSD LIMIT PASS

CHANNEL (MHz) (dBm) (dBm) [FAIL

1 2412 -10.96 8 PASS

6 2437 -1.21 8 PASS

11 2462 -9.91 8 PASS
802.11n (HT40)

FREQUENCY PSD LIMIT PASS

CHANNEL (MHz) (dBm) (dBm) [FAIL

3 2422 -17.28 8 PASS

6 2437 -10.85 8 PASS

9 2452 -16.98 8 PASS

Report No.: RF130927E08E 98 of 262 Report Format Version 5.2.0

Reference No.: 140225E09




SPECTRUM PLOT OF WORST VALUE

802.11b / CH6

802.11g / CH6

REWY 30 kHz [T11RM ¥IEW Marker 1 [T1] REWY 30 kHz [T11RM ¥IEW Marker 1 [T1]
VEW 100 kHz 456 0Bm VEW 100 kHz 018 dBm
205 RE1 205 8B Att 2008 ST 20 ms 24a78a0Hz | 0. R01305 BN Att 2008 ST 30 ms 243208 GHz
Offset 10.5 dB Offset 20.5 dB
1
Ao g )
N **"“-"“’“””"‘”"N‘W o RO
f \f* ,pffJ Jﬂ h‘»‘\w
L AL
SWP 100 of 100 SWP 100 of 100
795+ T T [ T [ T ( > 695+ T T [ T T ( >
Center 2437 GHz 1.221 MHz# Span 12.21 MHZ Center 2437 GHz 2474 MHzi Span 24.74 MHZ
REWY 30 kHz [T11RM ¥IEW Marker 1 [T1] REWY 30 kHz [T11RM ¥IEW Marker 1 [T1]
VEW 100 kHz 121 aBm VEW 100 kHz 1085 dBm
1 Re1 21 dBm Att 2008 ST 20ms 242854 GHz 1 Re1 21 dBm Att 2008 ST 20ms 243508 GHz
Offset 11 dB Offset 11 dB
1
AR !
nw’ﬂ %"‘mm ‘ L‘J k
) - f R\
. M |
-50 ’me‘ﬂ W \\%J‘w“l
SWP 100 of 100 SWP 100 of 100
79— T T T T ( ﬁ > 79— T T T T ( ﬁ >
Center 2437 GHz 2641 MHzd Span 2641 MHZ Center 2437 GHz 5,466 MHzi Span 54 66 MHZ
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4.6 CONDUCTED OUT-BAND EMISSION MEASUREMENT

4.6.1 LIMITS OF CONDUCTED OUT-BAND EMISSION MEASUREMENT

Below 30dB of the highest emission level of operating band (in 100kHz Resolution
Bandwidth).

4.6.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
gg?tr“m Analyzer | top 40 100036 Jan. 21, 2013 Jan. 20, 2014
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Dec. 04, 2013

4.6.3 TEST PROCEDURE
Measurement Procedure - Reference Level

Set the RBW = 100 kHz.

Set the VBW = 300 kHz.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum power level in any
100 kHz band segment within the fundamental EBW.

No gk wdhpE

Measurement Procedure —Unwanted Emission Level

Set RBW =100 kHz.

Set VBW = 300 kHz.

Set span to encompass the spectrum to be examined
Detector = peak.

Trace Mode = max hold.

Sweep = auto couple.

o gk whpRE
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4.6.4 DEVIATION FROM TEST STANDARD

No deviation

4.6.5 TEST SETUP

BUVE

B U
5L\

7828

EUT

PAD

4.6.6 EUT OPERATING CONDITION

Same as Iltem 4.3.6

4.6.7 TEST RESULTS

10dB ATTENUATION

|

SPECTRUM
ANALYZER

The spectrum plots are attached on the following pages. D1 line indicates the
highest level, and D2 line indicates the 30dB offset below D1. It shows compliance

with the requirement.
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4.6.7.1 TEST RESULTS (MODE 1)
CDD_MODE<802.11b>

REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 772 dEm
51 Fet 21 dBim At 20 0B ST 37 91108 us 246299 GHE
Gifset 11 0B
1
/VJ\/ wh\/\
s T T T T
Center 2462 GHz 1.146 MHz/ Span 11,46 MHz
REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 3,58 dBm VEW 300 kHz 455 dEm
51 Fet 21 dBim At 20 0B ST 250ms 240839 GHE 51 Fet 21 dBim At 20 0B ST 250ms 24333 GHE
Gifset 11 0B Marker 2 [T1] Gifset 11 0B Marker 2 [T1]
-52.16 dBm -51.08 dBim
225857 GHz 3 221485 GHz
= Marker 3 [T1] = Marker 3 [T1]
-39.25 dBm -40.45 dBm
321367 GHE 324488 GHz
- D2 =22 A AR - D222 pE AR
3 3
4 9
TP Ly gy | "
E E vrTwY T
A g L L e e Sy e
F o - 50}
[
s T T T T T s T T T T T
Start 30 MHz 2497 GHz/ Stop 28 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 6.37 dem
51 Fet 21 dBim At 20 0B ST 250 ms 245833 GHE
Gifset 11 0B Marker 2 [T1]
-50.15 dBm
1 247792 GHz
[T 777 0B Marker 3[T1]
-42.20 dBm
328234 GHE
- D2 =22 PE AR
3
2
60
s T T T T T
Start 30 MHZ 2407 GHz! Stop 25 GHz
REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 4.5 dEm VEW 300 kHz .50 dBm
51 Fet 21 dBim At 20 0B ST 227 544 us 241093 GHE 51 Fet 21 dBim At 20 08 SWT 227 544 us 245100 GHE
Gifset 11 0B Marker 2 [T1] Gifset 11 0B Marker 2 [T1]
4774 dBm -52.42 dBm
5 240000 GHZ 248350 GHZ
[T 772 0B Marker 3[T1] OT 7 72057 Marker 3[T1]
JM -47.74 dBm -50.44 dBm
fy 240000 GHE 245400 GHE
U Marker 4 [T1] Marker 4 [T1]
-53.50 dBm 5275 dBm
- 2.39000 GHz - 250000 GHz
Marker § [T1]
-52.48 dBm
- D12 =22 2R B l\ 237171 GHZ - = mﬁ!‘ﬂ\
5
L £l | F
s T T T s T T T
Center 2372 GHz 10 WHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 504 dem VEW 300 kHz 535 dem
51 Fet 21 dBim At 20 0B ST 250ms 240839 GHE 51 Fet 21 dBim At 20 0B ST 250 ms 243336 GHz
Gifset 11 0B Marker 2 [T1] Gifset 11 0B Marker 2 [T1]
-51.85 dBm -50.91 dBm
1 222112 GHz ! 222112 GHz
[T 772 0B Marker 3[T1] [T 772 0B Marker 3[T1]
-45.40 dBm -48.31 dBm
17 54609 GHz 24 85015 GHz
- D2 =22 A AR - D222 PE AR
. 3 . E
q 9
r ; L F
60 60
s T T T T = s T T T T T =
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 714 dEm
51 Fet 21 dBim At 20 0B ST 250 ms 2 45833 GHE
Gifset 11 0B Marker 2 [T1]
-50.70 dBm
1 231475 GHE
O 77705 Marker 3[T1]
47 52 dBm
1954406 GHz
- pizion
N 3
4
r PP PRCTRT IV
VT i VoV
0 -ty
o
s T T T T T
Start 30 MHZ 2407 GHz! Stop 25 GHz
REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 490 dBm VEW 300 kHz .97 dem
51 Fet 21 dBim At 20 0B ST 227 544 us 241157 GHE 51 Fet 21 dBim At 2008 SWT 227 544 us 245100 GHE
Gifset 11 0B Marker 2 [T1] Gifset 11 0B Marker 2 [T1]
-49.29 dBim 5275 dBm
1 240000 GHZ 1 248350 GHz
[T 772 0B Marker 3[T1] OT 7 /2057 Marker 3[T1]
MM -48.29 B -52.07 dBm
240000 GHz 248380 GHE
I Marker 4 [T1] Marker 4 [T1]
53,07 dBm -55.82 dBm
- 2.39000 GHz - 250000 GHz
Marker § [T1]
-51.20 dBim
- pizion / LI\ 236523 GHZ - = ﬂﬁ!‘fl‘\
5 J/"'J "\\,\
L £l | F
s T T T T s T T T
Center 2372 GHz 10 WHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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Chain (2)

CH1

CH 6

REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 455 dem VEW 300 kHz 644 dBm
51 Fet 21 dBim At 20 0B ST 250ms 240839 GHE 51 Fet 21 dBim At 20 0B ST 250 ms 243336 GHz
Gifset 11 0B Marker 2 [T1] Gifset 11 0B Marker 2 [T1]
-51.41 dBm -51.26 dBim
4 231475 GHZ 1 231475 GHZ
[T 772 0B Marker 3[T1] [T 777 0B Marker 3[T1]
47 69 dBm 4705 dBm
19.90612 GHz 16.21056 GHz
- pizion - pizion
p 5 p
r A " . FTIY -
Ly WA
60 F
s T T T T T = s T T T T T =
Start 30 MHz 2497 GHz/ Stop 28 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 657 dem
51 Fet 21 dBim At 20 0B ST 250 ms 45833 GHE
Gifset 11 0B Marker 2 [T1]
-50.28 dBm
1 215869 GHZ
[T 772 0B Marker 3[T1]
-45.53 dBm
1993109 GHz
- D2 =22 PE AR
B 3
0]
s T T T T T
Start 30 MHZ 2407 GHz! Stop 25 GHz
REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 540 dBm VEW 300 kHz 7.43 dEm
51 Fet 21 dBim At 20 0B ST 227 544 us 241157 GHE 51 Fet 21 dBim At 2008 ST 227 544 us 245100 GHE
Gifset 11 0B Marker 2 [T1] Gifset 11 0B Marker 2 [T1]
48,89 dBm B 51 58 dBm
1 240000 GHZ 248350 GHZ
[T 772 0B Marker 3[T1] OT 772 dBTm Marker 3[T1]
I’M ~45.89 oBm ~60.94 oBm
238897 GHE 245480 GHE
Marker 4 [T1] Marker 4 [T1]
53,57 dBm -52.54 dBm
- 2.39000 GHz - 250000 GHz
Marker § [T1]
-52.50 dBim
- D12 =22 2R B lJ (" 233200 GHZ - o nﬁm\
b -0
5
L £l | F
s T T T T s T T T
Center 2372 GHz 10 WHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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CDD_MODE<802.11n (HT20)>

REW100 kHz TUMPVEN  ppoer 1 1)
VB 300 Kz 1201 dBim
5 FEI TS 8B At 208 SATSms 243074 Gz
Offset 205 08
1
] y 4 I
WWWWWN Hiaord M\Mﬁ'\hm\‘\
E \ e
a5 ; T T T :
Genter 2.437 GHz 25653 My Spen 2653 WHz

Chain (0)

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 425 dEm VWY 300 kHz 11.55 dBm
205 el 205 B At 20 c8 SWT265 2014500z | 55 Fel305 B At 20 c8 SWT265 243960 GHr
Offset 10.5dB Marker 2 [T1] Offset 205 dB Marker 2 [T1]
011301 dBm -44.49 dBm -37.34 dBm
+ 217742 GHzZ. 195269 GHz
Marker 3[T1] 1 Marker 3[T1]
-38.08 cdBm D11201 dBm -32.32 dBm
321367 GHz 2174141 GHz
02179 dBm
02 -17h9 dBm
- § - >
N APy i ;
o _— bbbl A
- - o " "
745 T T T T T . 635 T T T T T .
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 474 dEm
20 Ref 20 5 dBm Att 20 B SWT25s8 246457 GHT.
Offset 10.5dB Marker 2 [T1]
D1 1301 dBm. 4871 dBm
1 213997 GHz.
Marker 3[T1]
-42.24 cBm
328234 GHz
02179 dBm
3
,SD_Mmd s AR Ay
745 T T T T T
Start 30 MHz 2457 GHzf Stop 25 6Hz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 485 dBm VWY 300 kHz 5% o
205 el 205 B At 20 c8 SWT 10 ms 2003000Hr | g5, Fel205 6 A 0 cB SWT 10 ms 245430 GHr
Offset 10.5dB Marker 2 [T1] Offset 10.5dB Marker 2 [T1]
D1 1301 dBm. 2288 dBm D1 1301 dBm. -41.42 dBm
1 2.40000 GHZ. 248350 GHZ
Marker 3[T1] Marker 3[T1]
2065 B M 3958 dBm
/M\tw\ L"""A’\ 2.39920 GHz. M 248520 GHz
Merker 4 [T1] \' Merker 4 [T1]
-38.53 dBm -48.51 dBm
- 2.39000 GHz. - 2.50000 GHz.
Marker 5 [T1
02-17.99 dBm K /[ M sz 02-17.99 dBm i
- j/ﬁ 2.38960 GHZ. - \f\\{
T “\\ B
P p L
. o M . o, L futiha s,
i B | F
745 T T T T 745 T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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Chain (1)

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 530 dBm VWY 300 kHz 1148 dBm
25 Ret 205 dBm At 20 c8 SWT265 201850z | 55 Fel 305 B At 20 c8 SWT265 242712 GHr
Offset 10.5dB Marker 2 [T1] Offset 205 dB Marker 2 [T1]
D1 1301 dBm. 4612 dm -37.24 dBm
215869 GHZ. 215869 GHZ.
Marker 3[T1] Marker 3[T1]
-41.18 cBm 011201 dBm -30.86 cBm
21 53541 GHz 21 64154 GHz
02 1753 dBm
02 1759 dBm
3 3
- - 7
e A WWWWW bl ki e e
. ] SWER ook
745 T T T T T . 635 T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 500 B
20 Ref 20 5 dBm Att 20 B SWT25s8 245209 GHT.
Offset 10.5dB Marker 2 [T1]
D1 1301 dBm. ~45.00 dBm
1 215869 GHZ.
Marker 3[T1]
-41.24 cBm
21 60408 GHz
02 -17.09 dBm
3
| kil i AN oy A vy
745 T T T T T .
Start 30 MHZ 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 457 dEm VWY 300 kHz 550 B
205 el 205 B At 20 c8 SWT 10 ms 2070GHr | g5, Fel205 6 A 0 cB SWT 10 ms 248580 GHr
Offset 10.5dB Marker 2 [T1] Offset 10.5dB Marker 2 [T1]
D1 1301 dBm. -22.74 dBm D1 1301 dBm. -40.93 dBm
1 2.40000 GHZ. T 248350 GHZ
Marker 3[T1] Marker 3[T1]
-19.30 Bm ",‘,M‘,\ -33.72 B
/‘JMN'WM 238960 GHz yN'I‘W\M 248420 GHz
Merker 4 [T1] i Marker 4 [T1]
-40.77 cBm -48.14 dBm
- 2.39000 GHz. - 2.50000 GHz.
Marker 5 [T1
02 -17.59 dBm /{ M a5 02 -17.59 dBm \
- 2.38940 GHZ. - W
Yo b A A Ay " AruHrebi b,
L £l | F
745 T T T T . 745 T T T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 431 dEm VWY 300 kHz 11.20 dBm
205 el 205 B At 20 c8 SWT265 24009 GHr | 55, Fel305 At 20 c8 SWT265 243960 GHr
Offset 10.5dB Marker 2 [T1] Offset 205 dB Marker 2 [T1]
011201 dBm -48.25 cBim -37.57 cBim
2.24609 GHZ. 108001 GHZ.
Marker 3[T1] 1 Marker 3[T1]
-41.55 cBm D11201 dBm -30.81 cBm
24 58738 GHz 24 54384 GHz
02 -17h9 dBm
02 -17h9 dBm
3 3
b . N - 7 -
L] e por oy n B
745 T T T T T 635 T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 547 B
20 Ref 20 5 dBm Att 20 B SWT25s8 245833 GHT.
Offset 10.5dB Marker 2 [T1]
D1 1301 dBm. 4481 dBm
221488 GHz.
Marker 3[T1]
-41.42 cBm
21 58662 GHz
021759 dBm
3
7454 T T T T T .
Start 30 MHz 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 550 B VWY 300 kHz .66 dBm
205 el 205 B At 20 c8 SWT 10 ms 207mGHr | g5, Fel205dm A 0 cB SWT 10 ms 2 45490 GHE
Offset 10.5dB Marker 2 [T1] Offset 10.5dB Marker 2 [T1]
D1 1301 dBm. 2284 dBm D1 1301 dBm. ~40.86 dBm
T 2.40000 GHZ. 248350 GHZ
Marker 3[T1] Marker 3[T1]
MMWH 2012 dBim WW\\ 3935 dBim
f 2.39950 GHz. 248420 GHz.
Merker 4 [T1] \' Merker 4 [T1]
-40.66 dBm 4711 dBm
- 2.39000 GHz. - 2.50000 GHz.
Marker 5 [T1
02-17.99 dBm J M a2 02-17.99 dBm L
- 2.38960 GHZ. - \m
y oAb y o di o,
i B | F
745 T T T T 745 T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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CDD_MODE<802.11n (HT40)>

REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 581 dBm
0 Ref 30.5 dBm Att 20 B SWT10ms 243448 GHT.
Offset 205 dB
1
J.H)\MMMAJLMMW‘\«MJ:A Lol b
f Lara b H.WW\
) .x/\,r/ \ [
Kl
595 T T T T 5
Center 2437 GHz 5478 Mz Shan 54.78 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 278 dBm VEW 300 kHz 300 dBm
205 el 205 B At 20 c8 SWT265 241450z | 55 Fel 305 B att 208 SWT255 24312 ot
Offset 10.5dB Marker 2 [T1] Offset 205 dB Marker 2 [T1]
-46.95 dBm -36.92 cBm
T97.83 MHZ 181536 GHZ
D1 581 dBm Marker 3[T1] Marker 3[T1]
1 -39.78 dBm -30.85 cBm
322616 GHz 24 46315 GHz
0158 dBm
) 02 -24}19 dBm )
B 02 -24}19 dBm
E - E
745 T T T T T . 635 T T T T T .
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 078 dBm
20 Ref 20 5 dBm Att 20 B SWT25s8 245833 GHT.
Offset 10.5dB Marker 2 [T1]
-44.61 cdBm
213997 GHz.
D1 581 dBm Marker 3[T1]
-40.90 cBm
21 67275 GHz
) 02 -24{9 dBm
3
i T
745 T T T T T
Start 30 MHz 2457 GHzf Stop 25 6Hz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 186 dBm VEW 300 kHz 236 dBm
205 el 205 B At 20 c8 SWT 201ms 2admnorr | g Re 205 dEn att 208 ST 20 ms 2 44360 GHr
Offset 10.5dB Marker 2 [T1] Offset 10.5dB Marker 2 [T1]
-33.00 cBm -41.44 cBm
2.40000 GHZ. 248350 GHZ
D1 581 dBm Marker 3[T1] 015 B1ldBm Marker 3[T1]
1 -33.00 cBm t -39.40 cBm
2.40000 GHz. - " 248760 GHz.
Marker 4 [T1] Marker 4 [T1]
NU%\M -41.39 dBm -46.21 dBm
- V 2.39000 GHz. - 2.50000 GHz.
Marker 5 [T1]
-40.12 cBm
D2 -24.19 dBm | 1 238980 GHz D2-2419dBm |
: | I ot h
T
3
p p e
. I s g A i il . [Vttt P gl it
B ) B
745 T T T T 745 T T T T
Genter 2,396 GHZ 20 MHz! Span 200 Hz Genter 2528 GHz 20 WHz! Span 200 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 067 dBm VEW 300 kHz 446 dBm
205 el 205 B At 20 c8 SWT265 201800z | 55 Fel305 att 208 SWT255 243712 ot
Offset 10.5dB Marker 2 [T1] Offset 205 dB Marker 2 [T1]
-4571 dBm -37.10 cBm
2.30227 GHz. BT2.74 MHZ
D1 581 dBm Marker 3[T1] Marker 3[T1]
1 -42.12 cBm -31.02 dBm
21 68651 GHz 24 62545 GHz
D1 581 dBm
) 02 -24}19 dBm )
h - 02 24} 9 4Em
3
-50- l““‘ E
745 T T T T T . 635 T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 240 dBm
20 Ref 20 5 dBm Att 20 B SWT25s8 244585 GHT.
Offset 10.5dB Marker 2 [T1]
-42.57 cBm
2.23984 GHzZ.
01581 dBm Marker 3 [T1]
-41.80 cBm
21 58535 GHz
) 02 249 dBm
9 3
745 T T T T T .
Start 30 MHz 2457 GHzf Stop 25 6Hz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 029 dBm VEW 300 kHz 361 dBm
205 el 205 B At 20 c8 SWT 201ms 24u400Hr | g5, Fel205dm att 208 ST 20 ms 244960 OHE
Offset 10.5dB Marker 2 [T1] Offset 10.5dB Marker 2 [T1]
=31 61 dBm -40.04 cBm
2.40000 GHZ. - 248350 GHZ
D1 581 dBm Marker 3[T1] D1 581dEm Marker 3[T1]
+ -31 61 dBm ’L =371 dBm
2.40000 GHz. " Aw,“' J“'"W 248560 GHz.
Marker 4 [T1] Marker 4 [T1]
-40.80 dBm -44.36 dBm
- T 2.39000 GHz. - 2.50000 GHz.
Marker 5 [T1]
-40.68 cdBm
D2 -24.19 dBm | | 238480 GHz D2-2419dBm |
- ! I o o
T 3
5
_ v S ol .M ; vl " 4
B ) B
745 T T T T T T . 745 T T T T T
Genter 2,396 GHZ 20 MHz! Span 200 Hz Genter 2528 GHz 20 WHz! Span 200 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1 80 dBm VEW 300 kHz 4.08 dBm
205 el 205 B At 20 c8 SWT265 201800z | 55 Fel 305 O At 20 c8 SWT265 243336 GHr
Offset 10.5dB Marker 2 [T1] Offset 205 dB Marker 2 [T1]
-46.97 cBm -38.06 cBm
163432 GHz 1.44080 GHz.
D1 581 dBm Marker 3[T1] Marker 3[T1]
1 -42.77 dBm -33.23 dBm
21 61657 GHz 21 65402 GHz
D1 581 dBm
) 02 -24}19 dBm )
h - 02 24} 9 4Em
3 3
) ) 2
RN WP o g PSS
' i N 01 Wi
745 T T T T T . 635 T T T T T .
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 318 dBm
20 Ref 20 5 dBm Att 20 B SWT25s8 246457 GHT.
Offset 10.5dB Marker 2 [T1]
-46.13 cBm
231475 GHZ
01581 dBm Marker 3[T1]
-42.48 cBm
21 61032 GHz
) 02 249 dBm
3
M..M L T I I«\WWWWI ok
E s
745 T T T T T
Start 30 MHz 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 082 dBm VEW 300 kHz 350 dBm
205 el 205 B At 20 c8 SWT 201ms 200900Hr | g5, Fel205dm At 0 cE SWT 201ms 245430 GHr
Offset 10.5dB Marker 2 [T1] Offset 10.5dB Marker 2 [T1]
=323 dBm -40.63 cBm
2.40000 GHZ. 248350 GHZ
D1 581 dBm Marker 3[T1] 01581 dBm Marker 3[T1]
T -3243 tBm N -38.37 cBm
240000 GHz bt e 248600 GHz
Marker 4 [T1] Marker 4 [T1]
-40.36 dBm -46.26 dBm
- T 2.39000 GHz. - 2.50000 GHz.
Marker 5 [T1]
-40.04 cBm
D2 -24.19 dBm | [ 238720 GHz D2-2419dBm |
o - | ] .
’ IH‘\L .
. . . 1,
-
) S i it ; TNy iy A
B ) B
745 T T T T T T . 745 T T T T
Genter 2,396 GHZ 20 MHz! Span 200 Hz Genter 2528 GHz 20 WHz! Span 200 MHz
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STBC_MODE<802.11n (HT20)>

REVY 100 kHz [T WP VIEW Marker 1[T1]
VB 300 kHz 1532 dBm
0 Ref 30.5 dBm Att 20 B SWTSms 244199 GHT.
Offset 205 dB
1
b Mgl o gl s
g U Lt o \
A0 M/J \
AL o
£95 T T T T
Gerter 2437 GHE 2655 MHz/ Span 26.55 WHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VB 300 kHz 454 B VB 300 kHz 1397 dBm
25 FEL DS dBm att 208 SWT255 2arapacrr | g Re05dn att 208 SWT255 2 43336 Gtz
U B Marker 2 [T1] Offset 205 dB Marker 2 [T1]
M? B4 -4563 dBm -35.79 dBm
1 221488 GHz. 221488 GHz.
Marker 3[T1] D1 1532 8B Marker 3[T1]
-37 68 cBm -30.89 dBm
321367 GHz 24 61921 GHz
D3 14§58 dEm
03 1458 dEm
E - -
| 3
[w . " s w J et TPRAPAr *
745 T T T T 635 T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VB 300 kHz 383 B
20 Ref 20 5 dBm Att 20 B SWT25s8 245833 GHT.
1! B Marker 2 [T1]
Bibaplt -45.84 cdBm
+ 222736 GHZ.
Marker 3[T1]
-41.19 cBm
24 62545 GHz
03 1458 dEm
3
L A G
745 T T T T T
Start 30 MHz 2487 GHz Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VB 300 kHz 484 B VB 300 kHz 505 B
25 FEL DS dBm att 208 SAT10ms parsencrr | g Re 205 din att 208 SAT10ms 2 45900 GHr
U B Marker 2 [T1] 14 ] Marker 2 [T1]
Bibaplt -23.05 dBm Bibaplt -42.60 cBm
1 2.40000 GHZ. 1 248350 GHZ
Marker 3[T1] Marker 3[T1]
-21.78 dBm M -41.26 cBm
i MMB\ 2:38700 GHz A 243400 GHz
V Marker 4 [T1] r Marker 4 [T1]
-1 40 dBm -48.64 dBm
- J ‘ 2.39000 GHz. - \ 2.50000 GHz.
D3 1468 dEm Merker 5 [11] D3 1468 dEm
i -39.92 dm
- .}Jﬂ 2.38980 GHZ. - \{\\.\‘L
; R . % g b It s
i f @ | i @
745 T T T T 745 T T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 4.08 dBm VEW 300 kHz 14.0% dBm
205 el 205 B At 20 c8 SWT265 2409 GHr | 55, Fel305 6 At 20 c8 SWT265 247712 GHr
1] B Marker 2 [T1] Offset 205 dB Marker 2 [T1]
M? B4 -46.51 cBm -34.44 cBm
+ 207754 GHZ 215869 GHZ.
Marker 3[T1] D1 15.32 4B Marker 3[T1]
-42.76 cBm -31.40 cBm
24 85018 GHz 21 63529 GHz
02 14§58 dFm
02 14§58 dEm
4 3
b PAEAR NPl " RO o s cumstiairiaimndll
-50 -t - oyt
745 T T T T T . 635 T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 474 dBm
20 Ref 20 5 dBm Att 20 B SWT25s8 246457 GHT.
1! B Marker 2 [T1]
Bibaplt -44.82 cBm
1 215869 GHZ.
Marker 3[T1]
-42.17 dBm
1811452 GHz
D2 1458 dFm
3
745 T T T T T .
Start 30 MHz 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 459 dBm VEW 300 kHz 563 dBm
205 el 205 B At 20 c8 SWT 10 ms 240800Hr | g5, Fel205 6 A 0 cB SWT 10 ms 245700 GHr
1] B Marker 2 [T1] 14 ] Marker 2 [T1]
M? B4 -22.75 dBm M? B4 -39.60 cBm
1 2.40000 GHZ. 1 248350 GHZ
Marker 3[T1] Marker 3[T1]
-19.04 Bm M -39.60 ¢Bm
YM 233960 GHz MM" 248350 GHz
Merker 4 [T1] i Marker 4 [T1]
-40.55 dBm -48.44 dBm
- 1 1 2.39000 GHz. - \ 2.50000 GHz.
02 -14.68 dEim Merker 5 (1] 02 -14.68 dEim
| -40.36 dBm !
- 2.38860 GHZ. - \ M
E ; N// E }
. s W ) P IO T RN
i B | F
745 T T T T . 745 T T T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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Chain (2)

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 4.0% dBm VEW 300 kHz 1421 dBm
205 el 205 B At 20 c8 SWT265 201800z | 55 Fel305 O At 20 c8 SWT265 243960 GHr
1] B Marker 2 [T1] Offset 205 dB Marker 2 [T1]
M? B4 -46.57 cBm -37.19 dBm
+ 233348 GHZ 214821 GHzZ.
Marker 3[T1] D1 15.32 4B Marker 3[T1]
-42.06 cBm -32.05 cBm
24 858531 GHz 24 63783 GHz
02 14§58 dFm
8 dEim
3 3
b h 7
TP it st Ly L 4 L e e
E 40 -Tikbly
745 T T T T T . 635 T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 538 dBm
20 Ref 20 5 dBm Att 20 B SWT25s8 245833 GHT.
1! B Marker 2 [T1]
Bibaplt -46.62 cBm
1 2.30227 GHz.
Marker 3[T1]
-42.33 cBm
21 54780 GHz
02 14 dFm
3
7454 T T T T T .
Start 30 MHz 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 386 dBim VEW 300 kHz 4.95 dBm
205 el 205 B At 20 c8 SWT 10 ms 240800Hr | g5, Fel205 6 A 0 cB SWT 10 ms 245820 GHr
1] B Marker 2 [T1] 14 ] Marker 2 [T1]
[R1{5t QAT 23,45 B [MLEE L 41,98 dBim
" 2.40000 GHz 1 248350 GHz
Marker 3[T1] Marker 3[T1]
-22.04 cBm M -41.86 cBm
Ml il 238360 GHE A 245360 GHz
Ll Marker 4 [T1] }' Marker 4 [T1]
-40.21 dBm -47 .89 dBm
- } \ 2.39000 GHz. - \ 2.50000 GHz.
| D2 -14.68 dBm Marker 5 [T1] D2 1458 dBim
i 4021 dBm |
- r/‘l 2.39000 GHzZ. - \ m
) r"fj ) \\\A
T AW NPT LA ; o ORI Y T
i B | F
745 T T T T . 745 T T T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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STBC_MODE<802.11n (HT40)>

REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 591 dBm
0 Ref 30.5 dBm Att 20 B SWT10ms 2.43450 GHT.
Offset 205 dB
1
Al AL bty
‘ L U 4 NWW']
S \
E { -
595 T T T T 5
Center 2437 GHz 5.44 MHz! Span 4.4 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz A 7adBm VEW 300 kHz 446 dBm
25 FEL DS dBm att 208 SWT255 2aamnorr | g Ref 05 att 208 SWT255 243712 ot
Offset 10.5dB Marker 2 [T1] Offset 205 dB Marker 2 [T1]
-46.54 dBm -37.92 dBm
2.28857 GHZ. 145329 GHz.
01591 dBm. Marker 3[T1] Marker 3[T1]
1 -39.30 cBm -31.31 dBm
322616 GHz 24 95630 GHz
01591 dBm
) 02 3¢9 dBm )
h B - 0z 24}9 4B
- + E
J 2
, A e ELE e 7
745 T T T T T . 635 T T T T T .
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 316 dBm
20 Ref 20 5 dBm Att 20 B SWT25s8 244585 GHT.
Offset 10.5dB Marker 2 [T1]
-45.01 cBm
227730 GHz
01591 dBm Marker 3[T1]
-41.73 cBm
326986 GHZ
) 02 -3¢ 9 dBm
3
745 T T T T T
Start 30 MHz 2487 GHz Stop 25 6Hz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 0.2 dBm VEW 300 kHz 180 dBm
25 FEL DS dBm att 208 ST 20ms pargencrr | g Re 205 dEn att 208 ST 20 ms 2 44680 GHr
Offset 10.5dB Marker 2 [T1] Offset 10.5dB Marker 2 [T1]
-31.86 dBm -40.01 cBm
2.40000 GHZ. 248350 GHZ
01591 dBm. Marker 3[T1] D1591 dBm Marker 3[T1]
-31.86 dBm -37.46 cBm
+ 2.40000 GHz. i 4 248960 GHz.
Marker 4 [T1] Marker 4 [T1]
-1 19 dBm -44.96 dBm
- 1] 2.39000 GHz. - 2.50000 GHz.
Marker 5 [T1]
-38.94 dBm
02 0479 dBm | 2778960 Gz 07 -2403dBm |
. I | ol N
J U WL
b b B
r Moo il o . M sl "
B ) B
a5 : T T T 735 T T T
Genter 2,396 GHZ 20 MHz! Span 200 Hz Genter 2528 GHz 20 WHz! Span 200 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 060 dBm VEW 300 kHz 517 dBm
205 el 205 B At 20 c8 SWT265 240m50Hr | 55, Fel 305 At 20 c8 SWT265 243336 GHr
Offset 10.5dB Marker 2 [T1] Offset 205 dB Marker 2 [T1]
-47.33 dBm -37.47 cBm
207754 GHZ T41.64 MHZ
D1591 dBm Marker 3[T1] Marker 3[T1]
1 -41.82 cdBm -32.11 dBm
24 858531 GHz 1 24 BOBT2 GHT
01591 dBm
) 9 dBim )
h - 0z 24}9 4B
3 3
b T i s
| I Lo Ll " o , "
E - A
745 T T T T T . 635 T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 182 dBm
20 Ref 20 5 dBm Att 20 B SWT25s8 243960 GHT.
Offset 10.5dB Marker 2 [T1]
-46.22 cBm
207754 GHZ
D159 dEm Marker 3[T1]
-41.84 cBm
24 43436 GHz
) 07 -34.[19 dBm
3
745 T T T T T .
Start 30 MHz 2457 GHzf Stop 25 6Hz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 081 dBm VEW 300 kHz 2.6 dBm
205 el 205 B At 20 c8 SWT 201ms 201900Hr | g5, Fel205dm At 0 cE SWT 201ms 244560 GHr
Offset 10.5dB Marker 2 [T1] Offset 10.5dB Marker 2 [T1]
<3171 dBm -40.19 cdBm
2.40000 GHZ. 248350 GHZ
01591 dBm Marker 3[T1] 01 591LdBm Marker 3[T1]
T -31.60 ¢Bm N -39.52 dBm
4
2.39950 GHz. W'W‘ "‘WWN‘ 248560 GHz.
Marker 4 [T1] Marker 4 [T1]
-41.42 cdBm -45.51 dBm
- T 2.39000 GHz. - 2.50000 GHz.
Marker 5 [T1]
-39.68 dBm
02 0479 dBm ! | 275580 Gz 07 -2403dBm |
. I | b N
; “« 5
) | ) N
; e Sl el v M ; pu oy s A . J¥e)
B ) B
745 T T T T T . 745 T T T T T T
Genter 2,396 GHZ 20 MHz! Span 200 Hz Genter 2528 GHz 20 WHz! Span 200 MHz
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Chain (2)

CH 3

CH6

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 063 dBm VEW 300 kHz 407 dBm
205 el 205 B At 20 c8 SWT265 24m880Hr | 55, Fel305 At 20 c8 SWT265 243960 GHr
Offset 10.5dB Marker 2 [T1] Offset 205 dB Marker 2 [T1]
-47.03 cdBm -38.52 cdBm
TE6.62 MHZ 2.28857 GHZ.
D1591 dBm Marker 3[T1] Marker 3[T1]
1 -42.21 dBm -33.09 dBm
24 70036 GHz 21 52283 GHz
01591 dBm
) 02 3¢9 dBm )
h - 0z 24}9 4B
2 3
: o | - E
Lo e " ™ ; RO PRTIEARI PR AWWWWW
o )
745 T T T T T . 635 T T T T T .
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 141 dBm
20 Ref 20 5 dBm Att 20 B SWT25s8 243336 GHT.
Offset 10.5dB Marker 2 [T1]
-46.59 cdBm
227730 GHz
01591 dBm Marker 3[T1]
-41.24 cBm
24 52557 GHz
) 07 3419 dBm
3
T " Lo b umfmvw‘w il
745 T T T T T
Start 30 MHz 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 081 dBm VEW 300 kHz 141 dBm
205 el 205 B At 20 c8 SWT 201ms 201900Hr | g5, Fel205 6 At 0 cE SWT 201ms 2 45490 GHE
Offset 10.5dB Marker 2 [T1] Offset 10.5dB Marker 2 [T1]
-32.63 dBm -40.78 cBm
2.40000 GHZ. 248350 GHZ
01591 dBm. Marker 3[T1] D1591 dBm Marker 3[T1]
T -32.63 tBm -40.21 ¢Bm
2.40000 GHz. k1 2.43000 GHz.
Merker 4 [T1] Marker 4 [T1]
-41.37 cBm -44.40 cBm
- l 2.39000 GHz. - 2.50000 GHz.
Marker 5 [T1]
-38.57 cBm
02 0479 dBm I | 2778960 Gz 07 -2403dBm |
: | | a0l s
]
3
P et P "
s P b " i . i i M b
B ) B
745 T T T T 5 745 T T T 5
Genter 2,396 GHZ 20 MHz! Span 200 Hz Genter 2528 GHz 20 WHz! Span 200 MHz
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4.6.7.2 TEST RESULTS (MODE 2)
CDD_MODE<802.11b>

REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 270 dBm
1 Rel 21 dBm At 2068 ST 37 94713 us 246199 GHz
Offset 11 dB |
L W\,JLJLJ\J‘/J\ /%MM )
K il / M\/\ il
78 T T T T T
Center 2 462 GHz 1278 Wiz Shan 1279 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 4.0 dBm VEW 300 kHz 545 dBm
2 el 21 dBm Att 2008 ST 260 ms 240839 GHz 2 el 21 dBm Att 2008 ST 260 ms 243336 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-50.51 cBm -49.98 dBm
D1930dEn 221488 GHz D19 7dEn 213997 GHz
Marker 3[T1] Marker 3[T1]
-38.36 cBm -39.90 cBm
321367 GHz 324483 GHz
E D2 200 4B p D220 B0 4B
7 3
4 2
E gl 1k K. 3 n Il
(ks L e e TR T
0L F
g
78 T T T T 78 T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz .44 dBm
2 Ref 21 dBm Att 20 B SWT 250 ms 245833 GHT.
Offset 11 dB Marker 2 [T1]
-48.60 cBm
Q197048 217742 GHzZ.
Marker 3[T1]
-41.58 dBm
328234 GHz
E D220 B0 4B
3
2
r L7 "
(s
E e
T
78 T T T T
Start 30 MHz 2457 GHzf Stop 25 6Hz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 572 dBm VEW 300 kHz B4t dBm
2 el 21 dBm Att 2008 ST 227 544 us 241157 GHz 2 el 21 dBm Att 2008 ST 227 544 us 246240 GH
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
4611 dBm i -51.59 dBim
D1970dEn 1 240000 GHZ D1970dEn 248380 GHZ
Marker 3[T1] Marker 3[T1]
MM -46.08 B -50.08 B
i 2.39997 GHz. 248480 GHz.
Marker 4 [T1] Marker 4 [T1]
-52.41 dBm -51.35 dBm
- 2.39000 GHz. - 1, 2.50000 GHz.
)J h Marker 5 T1] L‘ ﬂ
-50.06 cBm
E D220 3 4B f \ 2o o p an nds\
5 ‘\M 3
F , A . .
[ — P ! WWWWW%
i B | F
78 T T T T 78 T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 501 dBm VWY 300 kHz 701 dEm
1 Rel 21 dBm At 208 ST 260 ms 240839 GHz 2 el 21 dBm Att 2008 ST 260 ms 243336 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-51.45 dBm -50.52 cBm
D19WdEn 2383495 GHZ D1oAldpn 231475 GHZ
Marker 3[T1] Marker 3[T1]
4778 dBm -48.29 dBm
321367 GHz 16 85975 GHz
E D2 200 4B p D220 B0 4B
p - p ;
F i " . et
60 50}
78 T T T T T . 78 T T T T T .
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 928 dEm
2 Ref 21 dBm Att 20 B SWT 250 ms 245833 GHT.
Offset 11 dB Marker 2 [T1]
1 -49.57 cBm
D19 70 dBn 231475 GHZ
Marker 3[T1]
-48.80 dBm
17 83985 GHz
E D220 B0 4B
4 3
E ES
ST ST
60|
78 T T T T T
Start 30 MHz 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 36 dBm VWY 300 kHz 535 dBm
1 Rel 21 dBm Att 2008 ST 227 544 us 241157 GHr 2 el 21 dBm Att 2008 ST 227 544 us 246240 GH
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-47 .06 cBm 1 -50.87 cBm
D190 B 1 240000 GHz D19 70 4B 248350 GHZ
Marker 3[T1] Marker 3[T1]
MM -47 06 cBm -50.44 cBm
T 2.40000 GHz. 248660 GHz.
Merker 4 [T1] Merker 4 [T1]
-50.10 cBm -53.66 dBm
- 2.39000 GHz. - 2.50000 GHz.
)J \‘] Marker 5 [T1] g 3
-48.95 dBm
E D220 3 4B / \ e o p 20 30 4y \
B
r 4 F
Rt Pt et o i T MWW
i B | F
78 T T T T 78 T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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SDM_MODE<802.11n (HT20)>

REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 10,55 dBm
51 Fet 21 dBim At 20 0B ST 75 848 us 243197 GHE
Gifset 11 0B T
s T T T T T =
Genter 2437 GHz 2546 MHzf Span 26.45 MHz
REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 374 dEm VEW 300 kHz 10.25 dBm
51 Fet 21 dBim At 20 0B ST 250ms 241484 GHE o1 el 21 dEm At 0 cE ST 250 ms 24373 GHE
Gifset 11 0B Marker 2 [T1] Difeef 11 06 Marker 2 [T1]
-49.41 dBm -45.99 dBim
D1 1088 dBm 217742 GHz D1 1088 dBm 230851 GHz
T Marker 3 [TH] Marker 3 [TH]
~37.69 dBm 38,81 dBm
321367 GHE 324488 GHE
0 2dBm o 02192 4B
3 3
3
F 4 N r f
RN R
, ™ 60
s T T T T T s T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 450 dBm
51 Fet 21 dBim At 20 0B ST 250 ms 245208 GHE
Gifset 11 0B Marker 2 [T1]
-48.79 dBm
D1 1088 dBm 217742 GHz
Marker 3 [TH]
-41.52 dBm
328734 GHE
02-19)2 dBm
3
2
E S
60|
s T T T T T
Start 30 MHZ 2497 GHzf Stop 25 GHz
REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 352 dem VEW 300 kHz 472 dEm
51 Fet 21 dBim At 20 0B ST 227 544 us 241080 GHr o1 el 21 dEm At 208 SWT 227 544 us 2 45490 GHE
Gifset 11 0B Marker 2 [T1] Gifset 11 0B Marker 2 [T1]
-23.24 dBm 4372 dBim
| 011088 dBm 240000 GHZ | 011088 dBm 248350 GHz
T Marker 3 [TH] Marker 3 [TH]
-22.45 dBm M -43.28 dBm
]l 230080 oz bt Ayt 24enen oz
T Marker 4 [T1] i Marker 4 [T1]
4152 dBm 5351 dBm
- 2.39000 GHz - 250000 GHz
/ Marker § [T1] \
D2-19.12 dBim -40.80 cBim D2-19.12 dBim
- x 238980 GHZ -
E // I E
L £l | F
s T T T T T s T T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz

Report No.: RF130927E08E

Reference No.: 140225E09

119 of 262

Report Format Version 5.2.0




Chain (1)

REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 372 dem VEW 300 kHz .55 dem
51 Fet 21 dBim At 20 0B ST 250ms 241454 GHE 51 Fet 21 dBim At 0 cE ST 250 ms 242712 GHE
Gifset 11 0B Marker 2 [T1] Gifset 11 0B Marker 2 [T1]
-50.94 dBim -44.38 dBm
L_011088dBm 231475 GHZ |01 1088 dBm 215869 GHZ
T Marker 3 [TH] Marker 3 [TH]
-46.57 dBm -45.59 dBm
321367 GHz 324488 GHE
0 2dBm o 02192 4B
Lﬁ Ll T R TT T T
= W a
s T T T T T = s T T T T T =
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 424 dEm
51 Fet 21 dBim At 20 0B ST 250 ms 245457 GHE
Gifset 11 0B Marker 2 [T1]
-50.16 dBm
D1 1088 dBm. 2115889 GHz
B Marker 3[T1]
-45.22 dBm
19.90612 GHz
02-19)2 dBm
A B
'BU'Wr
s T T T T T
Start 30 MHZ 2497 GHzf Stop 25 GHz
REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 473 dem VEW 300 kHz 490 dBm
51 Fet 21 dBim At 20 0B ST 227 544 us 240700 GHr o1 el 21 dEm At 208 SWT 227 544 us 2 45680 GHE
Gifset 11 0B Marker 2 [T1] Gifset 11 0B Marker 2 [T1]
2421 dBm -44.38 dBm
| 011088 dBm 240000 GHZ | 011088 dBm 248350 GHZ
Marker 3 [TH] Marker 3 [TH]
-18.64 dBm M -44.20 cBm
»MWW 3 AL 238360 GHr J il 248360 GHz
l Merker 4 [11] i Merker 4 11]
4349 dBm 5474 dBm
- 2.39000 GHz - 250000 GHz
’ Marker § [T1] \
D2-19.12 dBim -43.08 cbim D2-19.12 dBim
- 238980 GHZ - \ m
L £l | F
s T T T T s T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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SDM_MODE<802.11n (HT40)>

REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 346 dBm
1 Rel 21 dBm At 2068 ST 132.734 us 243451 GHz
Offset 11 dB
T
TN bt Il
rWWW ALl ‘U’ WMWMW
E f’\w/ \\w "Wk,k
78 T T T T .
Center 2437 GHz 5407 Mz Shan 54.07 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
WEMW 300 kHz 2,80 dBim WEMW 300 kHz 242 dBm
2 el 21 dBm At 2068 ST 250 ms 242712 GHE 2 el 21 dBm At 2068 ST 250 ms 242712 GHE
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-52.11 dBm -49.51 cBm
213997 GHz. 2.34597 GHzZ.
D1 3454B Marker 3[T1] 01345 4E Marker 3[T1]
m 3817 dBm m -39.76 dBm
322616 GHz 324483 GHz
02 2654 dBm 02 2654 dBm
3 3
2
F r 4 N
T L
WMMWWWW e T T
B0 B0
78 T T T T 78 T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 421 dBm
2 Ref 21 dBm Att 20 B SWT 250 ms 244585 GHT.
Offset 11 dB Marker 2 [T1]
-50.26 cBm
221488 GHz.
Marker 3[T1]
D1 346 dBm -41.08 dBm
326986 GHZ
02 2654 dBm
3
9
o
78 T T T T T
Start 30 MHz 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
WEMW 300 kHz 215 cBm WEMW 300 kHz 077 cBm
2 el 21 dBm At 2068 ST 455.088 us 241960 GHz 2 el 21 dBm At 2068 ST 455.088 us 245440 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-32.32 cdBm -44.87 cBm
2.40000 GHZ. 248350 GHZ
Marker 3 [T1] Marker 3 [T1]
D1 346 dBm 4 -32.32 Bm D1 346 dBm -42.27 dBm
2.40000 GHz. 248840 GHz.
Marker 4 [T1] Marker 4 [T1]
M‘W\ 44.42 dBm _51.00 B
- 2.39000 GHz. - 1 2.50000 GHz.
v Marker 5 [T1]
-41.34 cBm
- 2.38480 GHZ. -
D2 26,54 dBm J i 02 26,54 dBm l
E ! | E I
5 3
) WWW\}WMM 7 b
B ) B
78 T T T T 78 T T T T
Genter 2,396 GHZ 20 MHz! Span 200 Hz Genter 2528 GHz 20 WHz! Span 200 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz _4.04 dBm VWY 300 kHz 1 85 B
2 el 21 dBm Att 2008 ST 260 ms 240839 GHz 2 el 21 dBm Att 2008 ST 260 ms 243336 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-50.31 cBm -47.59 dBm
207754 GHZ 207754 GHZ
Marker 3[T1] Marker 3[T1]
D1 346 dBm 457208 D1 3.46 dBm 475508
1 17 83361 GHz 17 87107 GHz
02 2654 dBm 02 2654 dBm
° B ° H B
. . TR . i
TR A AR
B0 B0
78 T T T T . 78 T T T T T .
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 5% dBm
2 Ref 21 dBm Att 20 B SWT 250 ms 244585 GHT.
Offset 11 dB Marker 2 [T1]
-48.63 cBm
207754 GHZ
Marker 3[T1]
01 3.4f dBm -47 88 dBm
1855030 GHz
02 2654 dBm
N 3
r + T .
y WNWWW THPRRIVANEE i
F "
78 T T T T
Start 30 MHZ 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 355 dBm VWY 300 kHz 105 dBm
2 el 21 dBm Att 2008 ST 456088 us 241080 GHz 2 el 21 dBm Att 208 ST 456088 us 244920 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-33.89 dBm -46.70 cBm
2.40000 GHZ. 248350 GHZ
Marker 3[T1] Marker 3[T1]
01346 dBm -33.89 dBm 01346 dBm -44.20 dBm
T 2.40000 GHz. 248920 GHz.
Merker 4 [T1] Merker 4 [T1]
WMA -44.97 dBm 5153 dBm
- 2.39000 GHz. - ' 2.50000 GHz.
U Marker 5 [T1]
-43.90 cBm
- 2.38320 GHz -
02 26,54 dBm ‘ \ 02 26,54 dBm \
E [ 1 E I
p 5 . \n k]
) WWMWWMWMM 7 % "
i
B ) B
78 T T T T 78 T T T
Genter 2,396 GHZ 20 MHz! Span 200 Hz Genter 2528 GHz 20 WHz! Span 200 MHz

Report No.: RF130927E08E 122 of 262

Reference No.: 140225E09

Report Format Version 5.2.0



4.6.7.3 TEST RESULTS (MODE 3)

802.11b

REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 10.50 dBm
25 Fel 205 dBm At 2008 SNT25ms 246151 GHz
Offset 10.5dB 1
4
W W\A /W\JLJU\WJ\
745 T T T T
Center 2 462 GHz 1221 Wiz Span 1221 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 7.5 o VWY 300 kHz 975 B
205 el 205 B At 20 c8 SWT265 24009 GHr | g5, Fel205 6 At 20 c8 SWT265 243336 GHr
Offset 10.5dB Marker 2 [T1] OHSE]1DSdE Marker 2 [T1]
-43.37 cBm -43.13 dBm
| D11050dBm B72.98 MHZ | 011070 dBm B97.95 MHZ
Marker 3[T1] Marker 3[T1]
-37.58 cBm -39.84 dBm
321367 GHz 324483 GHz
90 D2-1950 dBn ; 02 1960 dEm
E - E
3
2 1 2 .
. N " s e cutilusstsadl M I
. bl Y o
745 T T T T T 745 T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 301 dEm
20 Ref 20 5 dBm Att 20 B SWT25s8 245833 GHT.
Offset 10.5dB Marker 2 [T1]
1 -45.07 cBm
| 011050 dBm 212748 GHz
Marker 3[T1]
-41.58 cBm
328234 GHz
; 02 1950 dEm
3
. e WW’VMW
745 T T T T T .
Start 30 MHz 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 565 dBm VWY 300 kHz 10,45 dBm
205 el 205 B At 20 c8 SWT 10 ms 201800Hr | g5, Fel205dn A 0 cB SWT 10 ms 245300 GHr
Offset 10.5dB Marker 2 [T1] OHSE‘iDSdE Marker 2 [T1]
1 -41.44 cBm -47 .82 cdBm
| 011050 dBm 240000 GHz 248350 GHZ
Marker 3[T1] Marker 3[T1]
-41.23 cBm -45.83 dBm
239540 GHz. 248540 GHz.
Merker 4 [T1] Merker 4 [T1]
| -47.32 dBm il L -48.10 dBm
- ' 2.39000 GHz. - ' T 2.50000 GHz.
/ V.\ Marker 5 [T1] L \
02 18,50 dEm -45.26 dim 219,50 dEid
- J \ 2.33200 GHz. -
: ﬂ/ \ \n
oty by ot ‘-"*/‘Mj WWWW b i g,
i B | F
a5 : T T T a5 T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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802.11g

REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1471 dBm
0 Ref 30.5 dBm Att 20 B SWT25ms 242953 GHT.
Offset 205 dB
4
f Ruvglloastnertosabonatyn, o itolossin sl o \
595 T T T T 5
Center 2437 GHz 2474 Wiz Shan 24.74 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 367 dEm VWY 300 kHz 13.55 dBm
205 el 205 B At 20 c8 SWT265 201800z | 55 Fel 305 At 20 c8 SWT265 247712 GHr
1] i B Marker 2 [T1] Offset 205 dB Marker 2 [T1]
Ml egﬁ -45.73 dBm -35.05 dBm
- 227730 GHz - 217742 GHzZ.
Marker 3[T4] D1 1471 dBm. Marker 3[T4]
-36.93 cBm 1 -32.21 dBm
321367 GHz 24 63783 GHz
02-15p9 dBm
031568 dBm
E - E
T 3
T e | AN s g
745 T T T T T 635 T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 438 dBm
25 Fel 205 dBm Att 2008 SAT255 245209 GHz
1 i =] Marker 2 [T1]
ohfac G 4557 dBim
232100 GHz.
Marker 3[T1]
-40.88 cBm
328234 GHz
021559 dBm
3
745 T T T T T
Start 30 MHz 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 514 B VWY 300 kHz 574 dEm
205 el 205 B At 20 c8 SWT 10 ms 240800Hr | g5, Fel205 6 A 0 cB SWT 10 ms 245320 GHr
1 i =] Marker 2 [T1] 1 i =] Marker 2 [T1]
ohfac G 2297 B ohfac G 41 65 B
1 2.40000 GHZ. 1 248350 GHZ
Marker 3[T1] Marker 3[T1]
-18.80 dBm M -41.16 dBm
"’M"M 2.39950 GHz. /‘NM'\‘ 248540 GHz.
Merker 4 [T1] 1 Marker 4 [T1]
-42.22 dBm -48.04 dBm
- 2.39000 GHz. - 2.50000 GHz.
02-15.39 dEm Y ke s 71) o2 150d8m |
/ -40.68 cBm y
- / 2.38920 GHz. - \fv\
E - E |
E 3
i B | F
745 T T T T 5 745 T T T 5
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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802.11n (HT20)

REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1435 dBm
1 Rel 21 dBm At 2068 ST 7585163 us 243198 GHz
Offset 11 dB
f{uﬂtn.mn ‘nan.nnV\
E \1“'\'\!\ 2
LAk M
79 T T T
Center 2 437 GHz 2542 MHz! Span 26.42 WHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
WEMW 300 kHz 455 dBm WEMW 300 kHz 12,46 cBm
2 el 21 dBm At 2068 ST 250 ms 240833 GHz 2 el 21 dBm At 2068 ST 250 ms 243960 GHz
B ] Marker 2 [T1] ffzet B Marker 2 [T1]
2l dbes -48.85 dBm il -42.09 cBm
1 217742 GHzZ. 217742 GHzZ.
Marker 3[T1] Marker 3[T1]
-37 67 dBm -37.85 dBm
321367 GHz 324483 GHz
02 -15K5 dBm 02 -15K5 dBm
h 3 A 3
3
2 A
r B F
) t
ol
wa
78 T T T T T 78 T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 542 dBm
1 Rel 21 dBm Att 2008 ST 260 ms 246457 GH
1} B Marker 2 [T1]
SUESEE= 48524
1 217742 GHzZ.
Marker 3[T1]
-41 60 cBm
328234 GHz
02 -15F5 dBm
3
2
: b T e
ik N Lk
F .l hnci. udd
T
78 T T T T T
Start 30 MHZ 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 445 dBm VEW 300 kHz 506 dBm
2 el 21 dBm Att 2008 ST 227 544 us 241481 GHr 2 el 21 dBm Att 2008 ST 227 544 us 246940 GHz
B ] Marker 2 [T1] ] B Marker 2 [T1]
2l dbes -23.87 dBm e 4210 cBm
2.40000 GHZ. 1 248350 GHZ
Marker 3[T1] Marker 3[T1]
-19.01 cBm -40.71 cBm
L \MMJ'L 238954 GHz Pl 245380 GHz
"H Marker 4 [T1] i Marker 4 [T1]
-42.71 dBm -52.32 dBm
- 2.39000 GHz. - 2.50000 GHz.
02 -1565 dBm I | ke 171 031565 dBm |
N -40.97 dBm T
- "’J'A r/ 2.38794 GHZ - \m
- - T
5
p WIA)J . 4
R T PR P T e ) T
i i @ | i @
78 T T T T 78 T T T T
Genter 2372 GHz 10 MHz! Span 100 MHz Genter 2 502 GHz 10 MHz! Span 100 MHz
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802.11n (HT40)

REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 530 dBm
2 Ref 21 dBm Att 20 B SWT 132734 us 2.43449 GHT.
Offset 11 dB
1
LA MMM,)LNWM}‘ P W WA
J ot 1 i wwv‘
: J’W/ \WM
78 T T T T .
Center 2437 GHz 5 456 Mz Shan 54,65 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 350 dBm VWY 300 kHz 374 B
1 Rel 21 dBm Att 2008 ST 260 ms 242088 GHz 2 el 21 dBm Att 2008 ST 260 ms 243950 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-51.09 cBm -48.82 cBm
213997 GHz. 2.23984 GHzZ.
D15.30 dBm Marker 3[T1] 01530 dBm Marker 3[T1]
1 -39.28 dBm -39.75 dBm
322616 GHz 324483 GHz
02 2470 dBm 02 2470 dBm
3 3
2
50} F
78 T T T T 78 T T T T T
Start 30 MHz 2497 GHzf Stop 25 GHz Start 30 MHz 2497 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 238 dBm
2 Ref 21 dBm Att 20 B SWT 250 ms 245209 GHT.
Offset 11 dB Marker 2 [T1]
-50.68 cdBm
217742 GHzZ.
0154 dBm Marker 3[T1]
-41.21 cBm
326986 GHZ
02 -24 [0 dBm
3
E
F s
60|
78 T T T T
Start 30 MHz 2457 GHzf Stop 25 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 7% dBm VWY 300 kHz 280 dBm
2 el 21 dBm Att 2008 ST 456088 us 241080 GHz 2 el 21 dBm Att 208 ST 456088 us 245440 GH
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-31.54 cdBm -40.56 cBm
2.40000 GHZ. 248350 GHZ
D1 5.30dBm Marker 3[T1] D15 30 dBm Marker 3[T1]
T -31.54 cdBm -40.30 cBm
Marker 4 [T1] oy Marker 4 [T1]
W 4214 cBm -47.03 dBm
- 2.39000 GHz. - 2.50000 GHz.
v Marker 5 [T1]
-40.62 cBm
- 2.38880 GHZ. -
D2 -24.70 dBm | | D224 70dBm |
, j | I —"
; V\ ;
B ) B
78 T T T T . 78 T T T .
Genter 2,396 GHZ 20 MHz! Span 200 Hz Genter 2528 GHz 20 WHz! Span 200 MHz
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5. TEST TYPES AND RESULTS (FOR 5GHz, 5.725~5.850GHz Band)
5.1 CONDUCTED EMISSION MEASUREMENT

5.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz)

0.15-0.5
0.5-5
5-30

CONDUCTED LIMIT (dBuV)
Quasi-peak Average
66 to 56 56 to 46
56 46
60 50

NOTE: 1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to

0.50 MHz.

5.1.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

Test Recei

est Recelver ESCS 30 100375 Mar. 08, 2013 | Mar. 07, 2014

ROHDE & SCHWARZ

Line-Impedance

Stabilization Network

(for EUT) NSLK8127 8127-522 Sep. 05, 2013 Sep. 04, 2014

SCHWARZBECK

Line-Impedance

Stabilization Network [ENV216 100072 June 06, 2013 | June 05, 2014

(for Peripheral)

RF Cable

(JYEBAO) 5DFB COCCAB-001 Mar. 11, 2013 | Mar. 10, 2014

50 ohms Terminator | 50 EMC-03 Sep. 24, 2013 | Sep. 23, 2014
BV

Software
ADT_Cond V7.3.7.| NA NA NA

ADT - -
3

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.

2. The test was performed in Shielded Room No. C.
3. The VCCI Con C Registration No. is C-3611.
4. Tested Date: Oct. 07 to 22, 2013
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5.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded
room with EUT being connected to the power mains through a line
impedance stabilization network (LISN). Other support units were connected
to the power mains through another LISN.

b. The two LISNs provide 50 ohm/ 50uH of coupling impedance for the
measuring instrument.

c. Both lines of the power mains connected to the EUT were checked for
maximum conducted interference.

d. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit — 20dB) were not recorded.

NOTE:
1. The resolution bandwidth of test receiver is 9kHz for Quasi-peak detection (QP) & Average
detection (AV).

5.1.4 DEVIATION FROM TEST STANDARD

No deviation

5.1.5 TEST SETUP

Vertical Ground
/ Reference Plane /TestReceiver

EUT
o O O O
40cm i PO
— .
80cm
LISN
|l L A N B L

Horizontal Ground Reference Plane

Note: 1.Supportunits were connected to second LISN.

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.
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5.1.6 EUT OPERATING CONDITIONS

Same as the 4.1.6

Report No.: RF130927E08E 129 of 262 Report Format Version 5.2.0
Reference No.: 140225E09




5.1.7 TEST RESULTS (MODE 1)

. DETECTOR uasi-Peak (QP) /

PHASE Line (L) FUNCTION gverage (AvgQ :
Freq. Corr. RSZ?L:ZQ ET:\ZF” Limit Margin

No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) | QP. | AV. | Q.P. | AV. | Q.P. | AV. | Q.P. | AV.
1 | 0.15000 0.08 | 48.41 | 33.79 | 48.49 | 33.87 | 66.00 | 56.00 | -17.51 | -22.13
2 | 0.16953 0.09 ] 37.96 | 15.30 | 38.05 | 15.39 | 64.98 | 54.98 | -26.94 | -39.60
3 | 0.19297 0.10 | 39.61 | 25.46 | 39.71 | 25.56 | 63.91 | 53.91 | -24.20 | -28.35
4 | 0.56797 0.15 | 35.22 | 28.25 | 35.37 | 28.40 | 56.00 | 46.00 | -20.63 | -17.60
5 | 0.95469 0.17 | 22.87 | 13.79 | 23.04 | 13.96 | 56.00 | 46.00 | -32.96 | -32.04
6 | 14.37109 0.60 | 38.60 | 30.18 | 39.20 | 30.78 | 60.00 | 50.00 | -20.80 | -19.22

REMARKS:

a M e

Q.P. and AV. are abbreviations of quasi-peak and average individually.
The emission levels of other frequencies were very low against the limit.

Margin value = Emission Level — Limit value
Correction Factor = Insertion loss + Cable loss

Emission Level = Correction Factor + Reading Value

dBu

110

100

an

a0

7o

G0

50

a0

0

FHK Trace
GF Limit

Cav Lirnit

~

\i.’"' : A
i LIALE | AN
Y ATl ik A WA \
L |

1
0.15

“Walue

1
30.00
IMHz

1
10.00

Report No.: RF130927E08E
Reference No.: 140225E09

130 of 262

Report Format Version 5.2.0




DETECTOR uasi-Peak (QP) /

PHASE Neutral (N) FUNCTION gverage (AvgQ :
Freq. Corr. RSZ?L:ZQ ET:\ZF” Limit Margin

No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) | Q.P. | AV. | QP. | AV. | Q.P. | AV. | Q.P. | AV.
1 | 0.15000 0.09 | 49.18 | 34.14 | 49.27 | 34.23 | 66.00 | 56.00 | -16.73 | -21.77
2 | 0.16953 0.09 | 38.35 | 15.42 | 38.44 | 15.51 | 64.98 | 54.98 | -26.54 | -39.47
3 | 0.19297 010 ] 4123 ] 2781|4133 ] 27.91 | 63.91 | 53.91 | -22.58 | -26.00
4 | 0.60313 015 | 34.14 | 27.84 | 34.29 | 27.99 | 56.00 | 46.00 | -21.71 | -18.01
5 | 2.97266 0.25 | 24.83 | 14.99 | 25.08 | 15.24 | 56.00 | 46.00 | -30.92 | -30.76
6 | 14.04688 0.59 | 38.41 | 31.56 | 39.00 | 32.15 | 60.00 | 50.00 | -21.00 | -17.85

REMARKS:

a s~ D RE

Q.P. and AV. are abbreviations of quasi-peak and average individually.
The emission levels of other frequencies were very low against the limit.

Margin value = Emission Level — Limit value

Correction Factor = Insertion loss + Cable loss
Emission Level = Correction Factor + Reading Value

dBu
10—

100

FHK Trace
GF Limit

an

Cav Lirnit

~

a0

7o

G0

50

W)

“Walue

1
30.00
IMHz

1
10.00
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5.1.8 TEST RESULTS (MODE 2)

. DETECTOR uasi-Peak (QP) /

PHASE Line (L) FUNCTION gverage (AvgQ :
Freq. Corr. RSZ?L:ZQ ET:\ZF” Limit Margin

No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) | QP. | AV. | Q.P. | AV. | Q.P. | AV. | Q.P. | AV.
1 | 0.16172 0.08 | 50.86 | 32.64 | 50.94 | 32.72 | 65.38 | 55.38 | -14.43 | -22.65
2 | 0.18516 0.09 | 46.02 | 33.13 | 46.11 | 33.22 | 64.25 | 54.25 | -18.14 | -21.03
3 | o0.21641 0.10 | 42.95 | 29.44 | 43.05 | 29.54 | 62.96 | 52.96 | -19.90 | -23.41
4 | 0.54453 0.15 | 33.98 | 27.70 | 34.13 | 27.85 | 56.00 | 46.00 | -21.87 | -18.15
5 | 8.73047 043 | 3227 | 27.43 | 32.70 | 27.86 | 60.00 | 50.00 | -27.30 | -22.14
6 | 9.93359 0.47 | 30.48 | 25.23 | 30.95 | 25.70 | 60.00 | 50.00 | -29.05 | -24.30

REMARKS:

a M e

Q.P. and AV. are abbreviations of quasi-peak and average individually.

The emission levels of other frequencies were very low against the limit.

Margin value = Emission Level — Limit value

Correction Factor = Insertion loss + Cable loss

Emission Level = Correction Factor + Reading Value

dBu

10—

100

FHK Trace
GF Limit

an

Cav Lirnit

~

a0

7o

G0

50

a0

0

0.15

T
p M*LIA 4 44
quwﬂ IRt S
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1
30.00
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1
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Report No.: RF130927E08E
Reference No.: 140225E09

132 of 262

Report Format Version 5.2.0




DETECTOR uasi-Peak (QP) /

PHASE Neutral (N) FUNCTION gverage (AvgQ :
Freq. Corr. RSZ?L:ZQ ET:\ZF” Limit Margin

No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] dB) | Q.P. | AV. | Q.P. | AV. | QP. | AV. | Q.P. | AV
1 | 0.15000 0.09 ] 51.49 ] 36.35 | 51.58 | 36.44 | 66.00 | 56.00 | -14.42 | -19.56
2 | 0.16953 0.09 | 47.74 ]| 31.02 | 47.83 | 31.11 | 64.98 | 54.98 | -17.15 | -23.87
3 | 0.18125 0.10 ] 47.84 | 33.48 | 47.94 | 33.58 | 64.43 | 54.43 | -16.49 | -20.85
4 | 0.21250 0.10 | 42.77 | 29.23 | 42.87 | 29.33 | 63.11 | 53.11 | -20.23 | -23.77
5 | 0.55625 0.15 ] 33.64 | 27.88 | 33.79 | 28.03 | 56.00 | 46.00 | -22.21 | -17.97
6 | 8.85156 0.43 ] 31.43 ] 26.50 | 31.86 | 26.93 | 60.00 | 50.00 | -28.14 | -23.07

REMARKS:

a s~ D RE

Q.P. and AV. are abbreviations of quasi-peak and average individually.
The emission levels of other frequencies were very low against the limit.

Margin value = Emission Level — Limit value

Correction Factor = Insertion loss + Cable loss
Emission Level = Correction Factor + Reading Value

dBu

10—

100

FHK Trace
GF Limit

an

Cav Lirnit

~

a0

7o

G0

50
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a0
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1
0.15
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1
30.00
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1
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5.2 RADIATED AND BANDEDGE EMISSION MEASUREMENT
5.2.1 LIMITS OF RADIATED AND BANDEDGE EMISSION MEASUREMENT

Radiated emissions which fall in the restricted bands must comply with the
radiated emission limits specified as below table. Other emissions shall be at
least 20dB below the highest level of the desired power:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uv/m).
3. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition of modulation.
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5.2.2 TEST INSTRUMENTS

For Mode 3 (below 1GHz):

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
'\A/';IEEEM' Receiver N9038A MY51210105 | Jan. 29,2013 | Jan. 28,2014
Pre-Amplifier ZFL-1000VH2 |\ b zFL-03 | Nov. 14, 2012 | Nov. 13, 2013
Mini-Circuits B
Trilog Broadband Antenna
SCHWARZBECK VULB 9168 | 9168-360 Mar. 19, 2013 | Mar. 18, 2014
RF Cable NA CHGCAB_001 | Oct. 05, 2013 | Oct. 04, 2014
:'\IOST—A”te””a AIH.8018 0000320091110 | Nov. 19, 2012 | Nov. 18, 2013
Pre-Amplifier
e 8449B 3008A02578 | June 25, 2013 | June 24, 2014
RF104-201
RF Cable NA RF104-203 | Dec. 25, 2012 | Dec. 24, 2013
RF104-204

igﬁgt:m Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 14, 2012 | Nov. 13, 2013
SPACEK LABS - et
Horn Antenna

_ ] .08, 201 .07, 2014
LT ARSBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct. 07, 20

ADT_Radiated

Software V8.7.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

~NoUhA W

. The test was performed in 966 Chamber No. G.
The FCC Site Registration No. is 966073.
. The VCCI Site Registration No. is G-137.
. The CANADA Site Registration No. is IC 7450H-2.
. Tested Date: Oct. 31, 2013

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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For Mode 2:

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL
'\A/';IEEEM' Receiver N9038A MY51210105 | Jan. 29,2013 | Jan. 28,2014
Pre-Amplifier ZFL-1000VH2 |\ b zFL-03 | Nov. 13, 2013 | Nov. 12, 2014
Mini-Circuits B
Trilog Broadband Antenna
SCHWARZBECK VULB 9168 | 9168-360 Mar. 19, 2013 | Mar. 18, 2014
RF Cable NA CHGCAB_001 | Oct. 05, 2013 | Oct. 04, 2014
:'\IOST—A”te””a AIH.8018 0000320091110 | Nov. 13, 2013 | Nov. 12, 2014
Pre-Amplifier

; 8449B 3008A02578 | June 25, 2013 | June 24, 2014
Agilent

RF104-201
RF Cable NA RF104-203 | Dec. 25, 2012 | Dec. 24, 2013
RF104-204
igﬁg:fm Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 13, 2013 | Nov. 12, 2014
SPACEK LABS St g
Horn Antenna
_ ] .08, 201 .07, 2014
LT ARSBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct. 07, 20
ADT_Radiated

Software V87.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

~No oA W

. The test was performed in 966 Chamber No. G.
The FCC Site Registration No. is 966073.
. The VCCI Site Registration No. is G-137.
. The CANADA Site Registration No. is IC 7450H-2.
. Tested Date: Dec. 02, 2013

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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For Mode 1 & Mode 3 (above 1GHz):

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL
'\A/';IEEEM' Receiver N9038A MY50010156 | Jan. 16, 2013 | Jan. 15, 2014
Pre-Amplifier ZFL-1000VH2 | b zFL-04 | Nov. 14, 2012 | Nov. 13, 2013
Mini-Circuits B
Trilog Broadband Antenna
SO ARZBECK VULB 9168 | 9168-361 Mar. 25, 2013 | Mar. 24, 2014
RF Cable NA CHHCAB_001 | Oct. 06, 2013 | Oct. 05, 2014
QIOST—Ame””a AIH.8018 0000220091110 | Nov. 27, 2012 | Nov. 26, 2013
Pre-Amplifier

; 84498 3008A01923 | Oct. 30, 2012 | Oct. 29, 2013
Agilent

RF104-205
RF Cable NA RF104-207 | Dec. 26, 2012 | Dec. 25, 2013
RF104-202
igﬁg:fm Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 14, 2012 | Nov. 13, 2013
SPACEK LABS - et
Horn Antenna
_ ] .08, 201 .07, 2014
LT ARSBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct. 07, 20
ADT_Radiated

Software V87.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
frequency above 1GHz if tested.

(20N &) I~ oV ]

. The test was performed in 966 Chamber No. H.
. The FCC Site Registration No. is 797305.
. The CANADA Site Registration No. is IC 7450H-3.
. Tested Date: Oct. 10, 2013
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5.2.3 TEST PROCEDURES

The EUT was placed on the top of a rotating table 0.8 meters above the ground
at 3 meter chamber room for test. The table was rotated 360 degrees to
determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

The height of antenna is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both horizontal
and vertical polarizations of the antenna are set to make the measurement.

For each suspected emission, the EUT was arranged to its worst case and
then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the maximum
reading.

The test-receiver system was set to quasi-peak detect function and specified
bandwidth with maximum hold mode when the test frequency is below 1 GHz.

The test-receiver system was set to peak and average detect function and
specified bandwidth with maximum hold mode when the test frequency is
above 1 GHz. If the peak reading value also meets average limit, measurement
with the average detector is unnecessary.

Note:

1.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 3 MHz for Peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth
is = 1/T (Duty cycle < 98%) or 10Hz (Duty cycle = 98%) for Average detection (AV) at
frequency above 1GHz.

All modes of operation were investigated and the worst-case emissions are reported.

5.2.4 DEVIATION FROM TEST STANDARD

No deviation
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5.2.5 TEST SETUP

<Frequency Range below 1GHz>

Ant. Tower

1-4m
Variable
EUT& . 3m _
Support Unjts ' !
Turn Table
S
80cm
—
Ground Plane
Test Receiver
[ | —
O O 0O o
/] © 0 0 oy
<Frequency Range above 1GHz>
Ant. Tower
1-4m
Variable
EUT& 3m |
Support Units | |

Turn Table
?bsm‘ber

Ground Plane

Test Receiver

6 I o B 6

M,

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

5.2.6 EUT OPERATING CONDITIONS

Same as the 4.1.6
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5.2.7 TEST RESULTS (MODE 1)

STBC_MODE

BELOW 1GHz WORST-CASE DATA

802.11ac (VHT40)

CHANNEL TX Channel 159 DETECTOR _
FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |Below 1GHz
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| | Teuer | o | warew | AT Raie | vacve | racror
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1| 375.03 39.9 QP 46.0 6.1 1.00 H 49 50.51 110.62
2 | 50001 39.5 QP 46.0 6.5 1.50 H 268 46.99 753
3 | 625.05 41.8 QP 46.0 4.3 1.00 H 90 46.32 457
4 | 750.03 40.3 QP 46.0 5.7 1.00 H 235 42.44 217
5 | 875.02 45.4 QP 46.0 06 1.36 H 296 46.13 20.69
6 | 100000 | 42.0QP 54.0 12,0 1.00 H 257 40.84 118
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| | Teuer | o | warew | AT Raie | vacve | racror
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)

1 48.04 38.4 QP 40.0 16 1.00V 120 52.12 113.70
2 81.75 35.1QP 40.0 4.9 1.00 V 129 53.66 118.60
3 | 375.03 39.0 QP 46.0 7.0 1.50 V 262 49.61 110.62
4 | 50001 42.2 QP 46.0 3.9 1.00 V 66 49.68 753
5 | 62500 42.3 QP 46.0 338 1.50 V 64 46.83 458
6 | 87502 41.7 QP 46.0 4.4 1.00V 343 42.34 0.6
7 | 100000 | 4toqP 54.0 [13.0 1.00V 104 30.81 1.18

REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

Report No.: RF130927E08E
Reference No.: 140225E09

140 of 262

Report Format Version 5.2.0




CDD MODE

ABOVE 1GHz DATA

802.11ac (VHT20)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] oo |20 e o [ [ e [ o e
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5745.00 118.1 PK 1.47H 264 73.62 44.48
2 *5745.00 108.5 AV 1.47H 264 64.02 44.48
3 11490.00 66.4 PK 74.0 -7.6 1.12H 94 14.78 51.62
4 11490.00 53.6 AV 54.0 -0.4 1.12H 94 1.98 51.62
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o] e [0 T ar [ waron [ o [ ae |7 oo
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 *5745.00 118.8 PK 146V 263 74.32 44.48
2 *5745.00 108.8 AV 146V 263 64.32 44.48
3 | 1149000 | 56.5PK 74.0 17,5 1.56 V 232 4.88 51.62
4 | 1149000 | 45.8AV 54.0 8.2 1.56 V 232 5.82 51.62
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.

Report No.: RF130927E08E
Reference No.: 140225E09

141 of 262

Report Format Version 5.2.0




CHANNEL TX Channel 157 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5785.00 118.3 PK 151 H 249 73.78 44.52
2 *5785.00 108.6 AV 151 H 249 64.08 44.52
3 11570.00 67.2 PK 74.0 -6.8 1.12H 90 15.71 51.49
4 11570.00 53.4 AV 54.0 -0.6 1.12H 90 1.91 51.49
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5785.00 118.5 PK 1.48V 250 73.98 44.52
2 | *5785.00 | 108.6AV 148V 250 64.08 44.52
3 11570.00 55.9 PK 74.0 -18.1 1.52V 221 4.41 51.49
4 11570.00 45.4 AV 54.0 -8.6 1.52V 221 -6.09 51.49
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 165 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5825.00 119.3 PK 1.42H 264 74.71 44.59
2 *5825.00 109.8 AV 1.42H 264 65.21 44.59
3 | 11650.00 | 65.2PK 74.0 8.8 113 H o1 13.79 51.41
4 | 1165000 | 53.7AV 54.0 0.3 113 H o1 2.29 51.41
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5825.00 118.5 PK 1.42V 266 73.91 44.59
2 *5825.00 109.5 AV 1.42V 266 64.91 44.59
3 11650.00 56.2 PK 74.0 -17.8 1.49V 215 4.79 51.41
4 11650.00 45.6 AV 54.0 -8.4 1.49V 215 -5.81 51.41
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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802.11ac (VHT40)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5755.00 111.6 PK 1.87H 27 67.11 44.49
2 *5755.00 101.6 AV 1.87H 27 57.11 44.49
3 11510.00 66.3 PK 74.0 -7.7 1.12H 82 14.69 51.61
4 11510.00 53.6 AV 54.0 -0.4 1.12H 82 1.99 51.61
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R E RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 *5755.00 116.5 PK 1.44V 263 72.01 44.49
2 *5755.00 106.8 AV 1.44V 263 62.31 44.49
3 | 1151000 | 56.0PK 74.0 118.0 143V 226 4.39 51.61
4 11510.00 45.3 AV 54.0 -8.7 1.43V 226 -6.31 51.61
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 159 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 *5795.00 111.3 PK 1.92H 19 66.76 44.54
2 *5795.00 101.3 AV 1.92H 19 56.76 44.54
3 11590.00 67.1 PK 74.0 -6.9 1.12H 81 15.66 51.44
4 11590.00 53.7 AV 54.0 -0.3 1.12H 81 2.26 51.44
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5795.00 116.7 PK 141V 248 72.16 44.54
2 *5795.00 107.0 AV 141V 248 62.46 44.54
3 11590.00 56.4 PK 74.0 -17.6 1.39V 234 4.96 51.44
4 | 11590.00 | 45.6AV 54.0 8.4 139V 234 5.84 51.44
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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802.11ac (VHT80)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | FREEEA R | vatte | eactor
1 (vH BuV. B
(MHz) (dBuv/my | @BUVIm) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 513300 | s84PK 74.0 156 1.13H 360 14.86 43.54
2 | s5133.00 51.9 AV 54.0 2.1 1.13H 360 8.36 43.54
3 | *5775.00 | 111.7 PK 1.14H 174 67.18 44.52
4 | *5775.00 | 102.1AV 1.14H 174 57.58 44.52
5 | 1155000 | 63.9PK 74.0 1101 1.13H 80 12.38 51.52
6 | 1155000 | 50.5AV 54.0 35 1.13H 80 [1.02 51.52
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o] e [2520] r [ [ | e | e oamero
1 vH BuV. B
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)

1 | 513300 | 575PK 74.0 16,5 1.00 V 127 13.96 43.54
2 | 513300 | 49.9Av 54.0 41 1.00 V 127 6.36 43.54
3 | *5775.00 | 112.9PK 1.00 V 265 68.38 44.52
4 | *5775.00 | 102.9AV 1.00 V 265 58.38 44.52
5 | 1155000 | 56.3PK 74.0 17.7 141V 220 4.78 51.52
6 | 1155000 | 45.4AV 54.0 8.6 141V 220 6.12 51.52

REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2.

N

Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value
" * " Fundamental frequency.
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STBC_MODE
802.11ac (VHT20)
CHANNEL TX Channel 149 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvm) | @BUVM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5745.00 117.5 PK 1.15H 187 73.02 44.48
2 *5745.00 106.6 AV 1.15H 187 62.12 44.48
3 11490.00 67.1 PK 74.0 -6.9 1.14H 80 15.48 51.62
4 11490.00 53.9 AV 54.0 -0.1 1.14H 80 2.28 51.62
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 *5745.00 119.1 PK 1.13V 265 74.62 44.48
2 *5745.00 109.6 AV 1.13V 265 65.12 44.48
3 11490.00 61.9 PK 74.0 -12.1 1.49V 85 10.28 51.62
4 11490.00 47.6 AV 54.0 -6.4 1.49V 85 -4.02 51.62
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 157 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5785.00 117.4 PK 1.17H 197 72.88 44.52
2 *5785.00 106.4 AV 1.17H 197 61.88 44.52
3 11570.00 66.8 PK 74.0 -7.2 1.13H 79 15.31 51.49
4 11570.00 53.8 AV 54.0 -0.2 1.13H 79 2.31 51.49
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5785.00 119.4 PK 1.13V 271 74.88 44.52
2 *5785.00 109.6 AV 1.13V 271 65.08 44.52
3 11570.00 62.4 PK 74.0 -11.6 1.44V 79 10.91 51.49
4 11570.00 48.0 AV 54.0 -6.0 1.44V 79 -3.49 51.49
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 165 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 *5825.00 118.5 PK 1.14H 181 73.91 44.59
2 *5825.00 108.0 AV 1.14H 181 63.41 44.59
3 11650.00 66.2 PK 74.0 -7.8 1.14H 89 14.79 51.41
4 | 11650.00 | 53.3AV 54.0 0.7 114 H 89 1.89 51.41
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5825.00 120.2 PK 1.31V 265 75.61 44.59
> | *5825.00 | 110.2 AV 131V 265 65.61 44.59
3 11650.00 62.0 PK 74.0 -12.0 141V 92 10.59 51.41
4 11650.00 47.7 AV 54.0 -6.3 141V 92 -3.71 51.41
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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802.11ac (VHT40)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5755.00 115.2 PK 1.10H 185 70.71 44.49
2 *5755.00 104.8 AV 1.10H 185 60.31 44.49
3 | 1151000 | 68.6PK 74.0 5.4 112 H 80 16.99 51.61
4 | 1151000 | 535AV 54.0 05 112 H 80 1.89 51.61
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R E RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 *5755.00 116.8 PK 1.39V 275 72.31 44.49
2 *5755.00 106.5 AV 1.39V 275 62.01 44.49
3 11510.00 61.9 PK 74.0 -12.1 1.37V 87 10.29 51.61
4 11510.00 47.9 AV 54.0 -6.1 1.37V 87 -3.71 51.61
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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CHANNEL TX Channel 159 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 *5795.00 115.5 PK 1.14H 179 70.96 44.54
2 *5795.00 105.0 AV 1.14H 179 60.46 44.54
3 11590.00 64.6 PK 74.0 -9.4 1.11 H 91 13.16 51.44
4 11590.00 51.5 AV 54.0 -25 1.11 H 91 0.06 51.44
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5795.00 117.4 PK 1.43V 265 72.86 44.54
2 *5795.00 107.7 AV 1.43V 265 63.16 44.54
3 11590.00 61.2 PK 74.0 -12.8 1.37V 77 9.76 51.44
4 11590.00 47.4 AV 54.0 -6.6 1.37V 77 -4.04 51.44
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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802.11ac (VHT80)

CHANNEL TX Channel 155 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW | CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
(MHz) (dBuVv/m) (dB)
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5133.00 58.1 PK 74.0 -15.9 111 H 357 14.56 43.54
2 5133.00 51.4 AV 54.0 -2.6 111 H 357 7.86 43.54
3 | *5775.00 113.1 PK 1.13H 180 68.58 44.52
4 | *5775.00 101.7 AV 1.13H 180 57.18 44.52
5 11550.00 63.0 PK 74.0 -11.0 1.35H 84 11.48 51.52
6 11550.00 47.6 AV 54.0 -6.4 1.35H 84 -3.92 51.52
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
NO. ':’\F;ES) LEVEL ( d;'g/'vl)—m) M'?:;'N HEIGHT ANGLE VALUE COFACTCORO
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5133.00 57.5 PK 74.0 -16.5 1.06 V 215 13.96 43.54
2 5133.00 49.8 AV 54.0 -4.2 1.06 V 215 6.26 43.54
3 *5775.00 113.8 PK 1.06 V 268 69.28 44.52
4 *5775.00 103.5 AV 1.06 V 268 58.98 44.52
5 11550.00 54.4 PK 74.0 -19.6 1.10V 155 2.88 51.52
6 11550.00 43.4 AV 54.0 -10.6 1.10V 155 -8.12 51.52
REMARKS:
1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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5.2.8 TEST RESULTS (MODE 2)

CDD MODE
ABOVE 1GHz DATA
802.11ac (VHT20)

CHANNEL TX Channel 149

FREQUENCY RANGE |1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA | TABLE RAW |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN | eighr | ancLe | value | ractor
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | #125000 | 50.5PK 96.9 46.4 1.02 H 246 58.22 7.72
> | #1250.00 | 47.2AV 85.8 138.6 1.02 H 246 54.92 7.72
3 | *574500 | 116.9PK 1.10H 108 107.36 9.54
4 | *574500 | 105.8AV 1.10H 108 96.26 9.54
5 | 1149000 | 655PK 74.0 8.5 1.02 H 135 49.61 15.89
6 | 1149000 | 53.7AV 54.0 0.3 1.02 H 135 37.81 15.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | #125000 | 523PK 98.6 46.3 1.00V 250 60.02 7.72
> | #1250.00 | 49.9AV 88.7 38.8 1.00V 250 57.62 7.72
3 | *574500 | 118.6PK 114V 214 109.06 9.54
4 | *574500 | 108.7AV 114V 214 99.16 9.54
5 | 1149000 | 62.4PK 74.0 116 1.00V 81 46.51 15.89
6 | 1149000 | 5LOAV 54.0 3.0 1.00V 81 35.11 15.89

REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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CHANNEL TX Channel 157 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 | *578500 | 116.6 PK 1.14H 190 106.98 9.62
> | *s785.00 | 105.5AvV 1.14 H 190 95.88 9.62
3 | 1157000 | 66.0PK 74.0 8.0 1.01 H 135 50.01 15.99
4 | 1157000 | 53.8AV 54.0 0.2 1.01H 135 37.81 15.99
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5785.00 118.1 PK 1.12V 216 108.48 9.62
> | *5785.00 | 108.3AV 112V 216 98.68 9.62
3 11570.00 62.7 PK 74.0 -11.3 1.00V 79 46.71 15.99
4 | 1157000 | S5L4AV 54.0 2.6 1.00V 79 35.41 15.99
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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CHANNEL TX Channel 165 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 | *5825.00 | 115.8PK 1.06 H 175 106.08 9.72
2 *5825.00 105.2 AV 1.06 H 175 95.48 9.72
3 | 11650.00 | 65.4PK 74.0 8.6 1.32H 105 49.26 16.14
4 | 1165000 | 53.7AV 54.0 0.3 1.32H 105 37.56 16.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5825.00 117.9 PK 1.17V 179 108.18 9.72
2 *5825.00 107.8 AV 1.17V 179 98.08 9.72
3 | 1165000 | 61.8PK 74.0 122 1.06 V 65 45.66 16.14
4 | 1165000 | 50.3AV 54.0 3.7 1.06 V 65 34.16 16.14
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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802.11ac (VHT40)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5755.00 115.1 PK 1.14H 191 105.54 9.56
> | *5755.00 | 103.9AV 114 H 101 94.34 9.56
3 | 1151000 | 64.9PK 74.0 9.1 1.36 H 08 49.02 15.88
4 | 1151000 | 53.4AV 54.0 0.6 1.36 H 98 37.52 15.88
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R E RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 *5755.00 116.8 PK 1.12V 211 107.24 9.56
2 *5755.00 106.8 AV 1.12V 211 97.24 9.56
3 11510.00 61.4 PK 74.0 -12.6 1.02V 53 45.52 15.88
4 | 1151000 | 50.0AV 54.0 4.0 1.02V 53 34.12 15.88
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 159 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *579500 | 115.1PK 1.01 H 185 105.47 9.63
> | *579500 | 103.7AV 101 H 185 94.07 9.63
3 | 1159000 | 65.1PK 74.0 8.9 134 H 103 49.07 16.03
4 | 1159000 | 53.6AV 54.0 0.4 134 H 103 37.57 16.03
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *579500 | 116.4PK 1.07V 196 106.77 9.63
> | *579500 | 106.7 AV 1.07V 196 97.07 9.63
3 | 1159000 | 6L.4PK 74.0 12,6 1.00V 68 45.37 16.03
4 | 1150000 | 50.1AV 54.0 3.9 1.00V 68 34.07 16.03
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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802.11ac (VHT80)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5775.00 111.3 PK 1.07H 175 101.70 9.60
> | *5775.00 | 10L4AV 1.07 H 175 91.80 9.60
3 | 11550.00 | 64.6 PK 74.0 9.4 1.06 H 129 48.64 15.96
4 | 11550.00 | 53.2AV 54.0 0.8 1.06 H 129 37.24 15.96
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R E RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | *5775.00 | 113.1PK 111V 204 103.50 9.60
> | *5775.00 | 103.3AV 111V 204 93.70 9.60
3 | 11550.00 | 60.8PK 74.0 13.2 110V 66 44.84 15.96
4 | 11550.00 | 49.5AV 54.0 45 110V 66 33.54 15.96
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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STBC_MODE
802.11ac (VHT20)
CHANNEL TX Channel 149 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvm) | @BUVM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *5745.00 | 116.6 PK 1.15H 355 107.06 9.54
> | *5745.00 | 106.2AV 1.15 H 355 96.66 9.54
3 11490.00 67.6 PK 74.0 -6.4 1.13H 94 51.71 15.89
4 | 1149000 | 53.7AV 54.0 0.3 113 H 94 37.81 15.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 *5745.00 117.1 PK 1.06 V 160 107.56 9.54
> | *5745.00 | 109.0AV 1.06 V 160 99.46 9.54
3 11490.00 63.6 PK 74.0 -10.4 1.00V 49 47.71 15.89
4 | 1149000 | 50.4AV 54.0 3.6 1.00V 49 34.51 15.89
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 157 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 | *578500 | 116.7 PK 113 H 353 107.08 9.62
> | *s785.00 | 106.2AV 113 H 353 96.58 9.62
3 | 1157000 | 68.3PK 74.0 5.7 112 H 94 52.31 15.99
4 | 1157000 | 53.6AV 54.0 0.4 112 H 94 37.61 15.99
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *578500 | 116.2PK 1.07V 165 106.58 9.62
> | *5785.00 | 108.3AV 1.07V 165 98.68 9.62
3 11570.00 62.4 PK 74.0 -11.6 1.15V 49 46.41 15.99
4 | 1157000 | 49.8AV 54.0 4.2 115V 49 33.81 15.99
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.

Report No.: RF130927E08E
Reference No.: 140225E09

160 of 262

Report Format Version 5.2.0




CHANNEL TX Channel 165 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 *5825.00 117.0 PK 1.01H 355 107.28 9.72
> | *s825.00 | 106.4AV 101 H 355 96.68 9.72
3 | 1165000 | 67.8PK 74.0 6.2 1.08 H 128 51.66 16.14
4 | 1165000 | 53.7AV 54.0 0.3 1.08 H 128 37.56 16.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5825.00 117.0 PK 1.05V 166 107.28 9.72
> | *5825.00 | 109.2AV 1.05V 166 99.48 9.72
3 | 1165000 | 63.2PK 74.0 110.8 1.09V 54 47.06 16.14
4 | 1165000 | 50.6AV 54.0 3.4 1.09V 54 34.46 16.14
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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802.11ac (VHT40)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *5755.00 | 115.6 PK 1.14H 331 106.04 9.56
> | *5755.00 | 104.5Av 114 H 331 94.94 9.56
3 | 1151000 | 67.0PK 74.0 7.0 1.09 H 130 51.12 15.88
4 | 1151000 | 53.6AV 54.0 0.4 1.09 H 130 37.72 15.88
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R E RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | *5755.00 | 117.2PK 1.08V 156 107.64 9.56
> | *s755.00 | 107.5AvV 1.08V 156 97.94 9.56
3 11510.00 63.3 PK 74.0 -10.7 1.07V 48 47.42 15.88
4 | 1151000 | 5LOAV 54.0 3.0 1.07V 48 35.12 15.88
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 159 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *579500 | 116.0 PK 1.18 H 333 106.40 9.60
> | *579500 | 104.9AV 1.18 H 333 95.30 9.60
3 | 1159000 | 62.0PK 74.0 12,0 1.04 H 131 46.10 15.90
4 | 11590.00 | 53.5AV 54.0 05 1.04 H 131 37.60 15.90
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | *579500 | 116.3PK 1.06 V 160 106.67 9.63
> | *579500 | 107.2AV 1.06 V 160 97.57 9.63
3 11590.00 63.4 PK 74.0 -10.6 1.11V 45 47.37 16.03
4 | 11590.00 | 5LOAV 54.0 3.0 111V 45 34.97 16.03
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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802.11ac (VHT80)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5775.00 112.4 PK 1.12H 312 102.80 9.60
2 *5775.00 102.1 AV 1.12H 312 92.50 9.60
3 | 11550.00 | 66.6 PK 74.0 7.4 1.06 H 128 50.64 15.96
4 | 11550.00 | 53.6AV 54.0 0.4 1.06 H 128 37.64 15.96
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R E RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | *5775.00 | 115.7PK 1.07V 166 106.10 9.60
> | *5775.00 | 104.2Av 1.07V 166 94.60 9.60
3 | 11550.00 | 63.4PK 74.0 110.6 116V 63 47.44 15.96
4 | 11550.00 | 50.3AV 54.0 3.7 116V 63 34.34 15.96
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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5.2.9 TEST RESULTS (MODE 3)

ABOVE 1GHz DATA

802.11a
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5745.00 101.8 PK 1.00H 221 57.32 44.48
2 *5745.00 91.7 AV 1.00H 221 47.22 44.48
3 11490.00 66.4 PK 74.0 -7.6 1.16 H 83 14.78 51.62
4 | 1149000 | 53.7AV 54.0 0.3 1.16 H 83 2.08 51.62
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R R RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 *5745.00 113.7 PK 1.01V 110 69.22 44.48
2 *5745.00 104.0 AV 1.01V 110 59.52 44.48
3 11490.00 61.1 PK 74.0 -12.9 1.03V 225 9.48 51.62
4 11490.00 47.8 AV 54.0 -6.2 1.03V 225 -3.82 51.62
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 157 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R R AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5785.00 101.3 PK 1.05H 228 56.78 44.52
2 *5785.00 91.3 AV 1.05H 228 46.78 44.52
3 11570.00 66.6 PK 74.0 -7.4 1.16 H 83 15.11 51.49
4 | 1157000 | 53.6AV 54.0 0.4 116 H 83 211 51.49
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5785.00 113.6 PK 1.06 V 111 69.08 44.52
2 *5785.00 104.0 AV 1.06 V 111 59.48 44.52
3 11570.00 61.4 PK 74.0 -12.6 1.00V 235 9.91 51.49
4 | 1157000 | 483AV 54.0 5.7 1.00V 235 3.19 51.49
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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CHANNEL TX Channel 165 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5825.00 105.0 PK 1.00H 224 60.41 44.59
2 *5825.00 95.0 AV 1.00H 224 50.41 44.59
3 11650.00 65.9 PK 74.0 -8.1 1.14H 70 14.49 51.41
4 11650.00 53.2 AV 54.0 -0.8 1.14H 70 1.79 51.41
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 *5825.00 114.8 PK 1.01V 98 70.21 44.59
2 | *5825.00 | 105.3AV 101V 08 60.71 44.59
3 11650.00 61.3 PK 74.0 -12.7 1.05V 215 9.89 51.41
4 11650.00 47.8 AV 54.0 -6.2 1.05V 215 -3.61 51.41
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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5.3 6dB BANDWIDTH MEASUREMENT
5.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

5.3.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
Shectrum Analyzer | gpag 100036 Jan. 21,2013 |Jan. 20, 2014
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.

2. Tested date : Dec. 03, 2013

5.3.3 TEST PROCEDURE
1. Set resolution bandwidth (RBW) = 100kHz
2. Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.
3. Trace mode = max hold.
4. Sweep = auto couple.

5.

Measure the maximum width of the emission that is constrained by the
frequencies associated with the two amplitude points (upper and lower) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental
emission

5.3.4 DEVIATION FROM TEST STANDARD

No deviation

5.3.5 TEST SETUP

L1 specTrRuMm

10dB ATTENUATION ANALYZER
PAD

EUT
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5.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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5.3.7 TEST RESULTS (MODE 1)

CDD_MODE
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL | FREQUENCY PASS / FAIL
(MH2) CHAIN 0 | CHAIN 1 | CHAIN 2| LIMIT (MHz)
802.11ac (VHT20)
149 5745 17.61 17.63 17.62 0.5 PASS
157 5785 17.57 17.65 17.64 0.5 PASS
165 5825 17.63 17.63 17.64 0.5 PASS
802.11ac (VHT40)
151 5755 36.09 36.38 36.39 0.5 PASS
159 5795 35.93 36.43 36.43 0.5 PASS
802.11ac (VHT80)
155 | 5775 75.70 7578 | 75.78 0.5 PASS
STBC_MODE
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL | FREQUENCY PASS / FAIL
(MH2) CHAIN 0 | CHAIN 1 | CHAIN 2| LIMIT (MHz)
802.11ac (VHT20)
149 5745 17.66 17.64 17.67 0.5 PASS
157 5785 17.67 17.65 17.69 0.5 PASS
165 5825 17.69 17.63 17.67 0.5 PASS
802.11ac (VHT40)
151 5755 36.07 36.41 36.00 0.5 PASS
159 5795 36.17 36.45 35.97 0.5 PASS
802.11ac (VHT80)
155 | 5775 | 75.70 7578 | 75.78 0.5 PASS
Beam forming (MCSO N=1) MODE
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL | FREQUENCY PASS / FAIL
(MH2) CHAIN 0 | CHAIN 1 | CHAIN 2| LIMIT (MHz)
802.11ac (VHT20)
149 5745 17.32 17.64 17.62 0.5 PASS
157 5785 17.59 17.65 17.62 0.5 PASS
165 5825 17.61 17.65 17.63 0.5 PASS
802.11ac (VHT40)
151 5755 36.44 36.48 36.43 0.5 PASS
159 5795 36.44 36.47 35.86 0.5 PASS
802.11ac (VHT80)
155 | 5775 75.97 75.68 75.50 0.5 PASS
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Beam forming (MCSO N=2) MODE

CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL FREQUENCY PASS / FAIL
(MH2) CHAIN 0 | CHAIN 1 | CHAIN 2| LIMIT (MHz)
802.11ac (VHT20)
149 5745 17.61 17.63 17.62 0.5 PASS
157 5785 17.57 17.65 17.64 0.5 PASS
165 5825 17.63 17.63 17.64 0.5 PASS
802.11ac (VHT40)
151 5755 36.09 36.38 36.39 0.5 PASS
159 5795 35.93 36.43 36.43 0.5 PASS
802.11ac (VHT80)
155 | 5775 75.70 75.78 75.78 0.5 PASS
Beam forming (MCSO N=3) MODE
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL FREQUENCY PASS / FAIL
(MH2) CHAIN O | CHAIN 1 | CHAIN 2| LIMIT (MH2)
802.11ac (VHT20)
149 5745 17.61 17.63 17.62 0.5 PASS
157 5785 17.57 17.65 17.64 0.5 PASS
165 5825 17.63 17.63 17.64 0.5 PASS
802.11ac (VHT40)
151 5755 36.09 36.38 36.39 0.5 PASS
159 5795 35.93 36.43 36.43 0.5 PASS
802.11ac (VHT80)
155 | 5775 75.70 75.78 75.78 0.5 PASS
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SPECTRUM PLOT OF WORST VALUE

Beam forming (MCSO N=1) MODE <802.11ac
(VHT20) Chain (0) / CH149>

Beam forming (MCSO N=1) MODE <802.11ac
(VHT40) Chain (2) / CH159>

REWY 100 kHz. [T MP YIEW Marker 1 [T1] REWY 100 kHz. [T MP YIEW Marker 1 [T1]
VEW 300 kHz 290 dBm VEW 300 kHz 138 dBm
15 Re1215 Att 2008 ST 56,8455 us s7i20GH | 4 g ROIZISHEN Att 2048 ST 113772 us 577879 GHz
Offset 11.5]dB8 Delta 2[T1] Offset 115 dB Delta 2[T1]
00048 00048
01 o004E, 1732 MHz - - 35 86 MHZ
i
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Beam forming (MCSO N=1) MODE <802.11ac
(VHT80) Chain (2) / CH155>
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oy g FEt 21 5 6B At 2008 ST 207 544 us 573722 GHz
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5.3.8 TEST RESULTS (MODE 2)

Reference No.: 140225E09

CDD_MODE
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL | FREQUENCY PASS / FAIL
(MH2) CHAIN 0 CHAIN 1 LIMIT (MHz)
802.11ac (VHT20)
149 5745 17.65 17.62 0.5 PASS
157 5785 17.68 17.63 0.5 PASS
165 5825 17.63 17.63 0.5 PASS
802.11ac (VHT40)
151 5755 36.09 36.38 0.5 PASS
159 5795 36.41 36.40 0.5 PASS
802.11ac (VHT80)
155 | 5775 75.70 | 75.78 0.5 PASS
STBC_MODE
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL | FREQUENCY PASS / FAIL
(MH2) CHAIN 0 CHAIN 1 LIMIT (MHz)
802.11ac (VHT20)
149 5745 17.66 17.64 0.5 PASS
157 5785 17.67 17.65 0.5 PASS
165 5825 17.69 17.63 0.5 PASS
802.11ac (VHT40)
151 5755 36.07 36.41 0.5 PASS
159 5795 36.17 36.45 0.5 PASS
802.11ac (VHT80)
155 | 5775 75.70 75.78 0.5 PASS
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Beam forming (MCSO N=1) MODE

Reference No.: 140225E09

CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL FREQUENCY PASS / FAIL
(MH2) CHAIN 0 CHAIN 1 LIMIT (MHZ)
802.11ac (VHT20)
149 5745 17.65 17.62 0.5 PASS
157 5785 17.68 17.63 0.5 PASS
165 5825 17.63 17.63 0.5 PASS
802.11ac (VHT40)
151 5755 36.09 36.38 0.5 PASS
159 5795 36.41 36.40 0.5 PASS
802.11ac (VHT80)
155 | 5775 75.70 | 75.78 0.5 PASS
Beam forming (MCSO N=2) MODE
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL FREQUENCY PASS / FAIL
(MH2) CHAIN 0 CHAIN 1 LIMIT (MHZ)
802.11ac (VHT20)
149 5745 17.65 17.62 0.5 PASS
157 5785 17.68 17.63 0.5 PASS
165 5825 17.63 17.63 0.5 PASS
802.11ac (VHT40)
151 5755 36.09 36.38 0.5 PASS
159 5795 36.41 36.40 0.5 PASS
802.11ac (VHT80)
155 | 5775 75.70 75.78 0.5 PASS
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SPECTRUM PLOT OF WORST VALUE

CDD_MODE <802.11ac (VHT20)_Chain (1) /
CH149>

STBC_MODE <802.11ac (VHT40) Chain (0) /
CH151>

REWY 100 kHz [T11MP VW,

Marker 1 [T1]
VBW 300 kHz. 543 dBm
2+ Ret 21 dBm At 20 6B SVVT 56 84555 us 573518 GHz
Offset 11 dB Detta 2[T1]
| o " e
[ pas414m MMW.JMJMMWWUWWM\ N pelledalleg
" Nf \/\/\/\m 4
ks e
| i (@)
78+, T T 1 T 1 T
Center 5.745 GHz 25 WHz! Span 25 MHz

- — @

REWY 100 kHz [T11MP VW,

Marker 1 [T1]
VEW 300 kHz 020 8m
21 3 Fet 21 36Bn At 2008 AT 20 ms 73687 GHZ
SRR T Deta 2(T1]
000
36,07 MHZ
| DLE204d]

DznzndEmvﬁWmMWM NNV Mv

:2”'WW“/ \vwﬁ

T T T T
Center 5755 3z 5 Mz Span 50 MHZ

CDD_MODE <802.11ac (VHT80)_Chain (0) /
CH155>

REWY 100 kHz [T11MP VW,

Marker 1 [T1]
VEW 300 kHz 418 8Bm
21 3 FE1 21 36 At 2008 AT 20 ms §73721 GHz
IRl BT Deta 2(T1]
000
TETOMHZ
| D1182dBin
02418

MMWWLWMMMW L
| | 1

i ¥

o @

E B
T T T T
Center 5.775 GHz

T
10 MHz! Span 100 MHz
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5.3.9 TEST RESULTS (MODE 3)

802.11a
FREQUENCY 6dB MINIMUM LIMIT
CHANNEL BANDWIDTH PASS / FAIL
(MHz) (MHz)
(MHz)
149 5745 16.39 0.5 PASS
157 5785 16.38 0.5 PASS
165 5825 16.40 0.5 PASS

SPECTRUM PLOT OF WORST VALUE

802.11a / CH157

g et 21 aBm At 2048

REWY 100 kHz
VEW 300 kHe
ST 20ms

[T11MP VW,

Offset 11 a8
D1 1065 dBm

02 465 dBm. rJ\m/d Tl W

UMMJL\MKJN

Wi

v

}
79-|

T
Center 5765 GHz 25 MHz!

T
Span 25 MHz

Marker 1 [T1]
465 dBm
77682 GHz
Deta 2(T1]
000
16.38 MHZ

@

Report No.: RF130927E08E

Reference No.: 140225E09

176 of 262

Report Format Version 5.2.0




5.4 CONDUCTED OUTPUT POWER MEASUREMENT

5.4.1 LIMITS OF CONDUCTED OUTPUT POWER MEASUREMENT

For systems using digital modulation in the 5725 —5850 MHz band: 1 Watt
(30dBm)

Per KDB 662911 D01 Multiple Transmitter Output vO01r02 Method of conducted
output power measurement on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for NANT < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths =2 40 MHz for any NANT;

Array Gain = 5 log(NANT/NSS) dB or 3 dB, whichever is less for 20-MHz channel
widths with NANT = 5.

For power measurements on all other devices: Array Gain = 10 log(NANT/NSS)
dB.

5.4.2 INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL
Power meter ML2495A 0824006 May 20, 2013 May 19, 2014
Anritsu
Power sensor MA2411B 0738172 May 20, 2013 | May 19, 2014
Anritsu

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Dec. 03, 2013

5.4.3 TEST PROCEDURES

Method PM is used to perform output power measurement, trigger and gating
function of wide band power meter is enabled to measure max output power of TX
on burst. Duty factor is not added to measured value.
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5.4.4 DEVIATION FROM TEST STANDARD

No deviation.

5.4.5 TEST SETUP

U VE

BUQE
5L\

1828

EUT Average Power Power Meter
| Sensor
10dB ATTENUATION
PAD
5.4.6 EUT OPERATING CONDITIONS
Same as Item 5.3.6
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5.4.7 TEST RESULTS (MODE 1)
CDD_MODE

crnney | FREQUENCY [ AVERASEPOWERIEOM) ) ooy | poyer | LMIT | PASS!
CHAINO [ cHAIN1 | CHAIN2 | (mw) | (dBm)
802.11ac (VHT20)
149 5745 2257 | 2207 | 2222 |508.507| 27.06 30 PASS
157 5785 2236 | 21.86 | 21.98 |483.410| 26.84 30 PASS
165 5825 23.01 22.83 22.88 [585.942| 27.68 30 PASS
802.11ac (VHT40)
151 5755 2247 | 2216 | 2245 |516.833| 27.13 30 PASS
159 5795 2324 | 23.02 | 2331 |625.599| 27.96 30 PASS
802.11ac (VHT80)
155 5775 20.32 | 20.67 | 20.91 |347.638| 25.41 30 PASS
STBC_MODE
CHANNEL | FREQUENCY [ AVERAGE POWER (dBm) PT SVT/?ELR PT SVT/?ELR LIMIT | PASS/
(MHz) CHAINO | CHAIN1 | CHAN2 | (mw) | @Bm) | ©@B™ | FAIL
802.11ac (VHT20)
149 5745 23.75 23.21 23.49 [669.905| 28.26 30 PASS
157 5785 2351 | 2296 | 23.24 |632.948| 28.01 30 PASS
165 5825 2415 | 2491 | 24.45 |848.370| 29.29 30 PASS
802.11ac (VHT40)
151 5755 2247 | 2216 | 2245 |516.833| 27.13 30 PASS
159 5795 24.68 24.83 24.86 [904.050| 29.56 30 PASS
802.11ac (VHT80)
155 5775 20.32 | 20.67 | 20.91 |347.638| 25.41 30 PASS
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Beam forming (MCSO N=1) MODE

cHANNEL | FREQUENCY | AVERAGE POWER (dBm) PT SVT/?ELR PT SVT/?ELR LIMIT | PASS/
(MHz) CHAINO | CHAIN1 | CHAIN2 | (mw) | (@Bm) | ©@B™ | FALL
802.11ac (VHT20)
149 5745 2177 | 2127 | 21.36 |421.055| 26.24 | 26.54 | PASS
157 5785 2191 | 2140 | 2152 |435.183| 26.39 | 26.54 | PASS
165 5825 2154 | 21.36 | 21.41 |417.691| 26.21 | 26.54 | PASS
802.11ac (VHT40)
151 5755 2181 | 2151 | 21.77 |443.598| 26.47 | 26.54 | PASS
159 5795 2173 | 21.35 | 21.64 |431.275| 26.35 | 26.54 | PASS
802.11ac (VHT80)
155 5775 20.32 | 20.67 | 20.91 |347.638| 25.41 | 26.54 | PASS

NOTE: Directional gain = 10 log[(10°Y?° + 10°%%° + 10°¥?%)? / 3] = 9.46dBi > 6dBi , so the power
limit shall be reduced to 30-(9.46-6) = 26.54dBm.

Beam forming (MCSO N=2) MODE

AVERAGE POWER (dBm)

TOTAL

TOTAL

CHANNEL FRE(?AL'J_E;\I cY POWER | POWER (I;IIII;/IrInT) Pﬁfi/
CHAINO [ CHAINL | CHAIN2 | (mw) | (dBm)
802.11ac (VHT20)
149 5745 22.57 22.07 22.22 |508.507 | 27.06 28.53 PASS
157 5785 22.36 21.86 21.98 |483.410| 26.84 28.53 PASS
165 5825 23.01 22.83 22.88 |585.942| 27.68 28.53 PASS
802.11ac (VHT40)
151 5755 22.47 22.16 22.45 |516.833| 27.13 28.53 PASS
159 5795 23.24 23.02 23.31 |625.599| 27.96 28.53 PASS
802.11ac (VHT80)
155 5775 20.32 20.67 20.91 |347.638| 25.41 28.53 PASS

NOTE: Directional gain = maximum gain of antennas + 10 log(3/2) = 7.47dBi > 6dBi , so the
power limit shall be reduced to 30-(7.47-6) = 28.53dBm.
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Beam forming (MCSO N=3) MODE
crnney | FREQUENCY [ AVERASEPOWERIEOM) ) ooy | poyer | LMIT | PASS!
CHAINO [ CHAIN 1 | CHAIN2 | (mw) | (dBm)
802.11ac (VHT20)
149 5745 22.57 22.07 22.22 |508.507 | 27.06 30 PASS
157 5785 22.36 21.86 21.98 |483.410| 26.84 30 PASS
165 5825 23.01 22.83 22.88 |585.942| 27.68 30 PASS
802.11ac (VHT40)
151 5755 22.47 22.16 22.45 |516.833| 27.13 30 PASS
159 5795 23.24 23.02 23.31 |625.599| 27.96 30 PASS
802.11ac (VHT80)
155 5775 20.32 20.67 20.91 |347.638| 25.41 30 PASS
Report No.: RF130927E08E 181 of 262 Report Format Version 5.2.0

Reference No.: 140225E09




5.4.8 TEST RESULTS (MODE 2)

CDD_MODE
CHANNEL | FREQUENCY [ AVERAGE POWER (dBm) PT SVT/?ELR PT SVT/?ELR LIMIT | PASS/
Gty CHAIN 0 CHAIN 1 mw) | @Bm) | @BM | FAL
802.11ac (VHT20)
149 5745 23.75 23.21 446.548 | 26.50 30 PASS
157 5785 23.51 22.96 422.085| 26.25 30 PASS
165 5825 23.01 22.83 391.853 | 25.93 30 PASS
802.11ac (VHT40)
151 5755 22.47 22.16 341.041| 25.33 30 PASS
159 5795 24.68 24.83 597.854 | 27.77 30 PASS
802.11ac (VHT80)
155 5775 20.32 20.67 224.328 | 2351 30 PASS
STBC_MODE
CHANNEL | FREQUENCY [ AVERAGE POWER (dBm) PT SVT/?ELR PT SVT/?ELR LIMIT | PASS/
)37 CHAIN 0 CHAIN 1 mw) | @Bm) | @BM | FAL
802.11ac (VHT20)
149 5745 23.75 23.21 446.548 | 26.50 30 PASS
157 5785 23.51 22.96 422.085| 26.25 30 PASS
165 5825 24.15 2491 569.758 | 27.56 30 PASS
802.11ac (VHT40)
151 5755 22.47 22.16 341.041| 25.33 30 PASS
159 5795 24.68 24.83 597.854 | 27.77 30 PASS
802.11ac (VHT80)
155 5775 20.32 20.67 224.328 | 2351 30 PASS
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Beam forming (MCSO N=1) MODE

ey | FREQUENCY | ATERAGEPIWERIBM) ) oy | pouer | LMIT | PASS!
CHAIN 0 CHAIN 1 mw) | @Bm)
802.11ac (VHT20)
149 5745 23.75 23.21 446.548 | 26.50 28.07 PASS
157 5785 23.51 22.96 422.085| 26.25 28.07 PASS
165 5825 23.01 22.83 391.853| 25.93 28.07 PASS
802.11ac (VHT40)
151 5755 22.47 22.16 341.041| 25.33 28.07 PASS
159 5795 24.68 24.83 597.854 | 27.77 28.07 PASS
802.11ac (VHT80)
155 5775 20.32 20.67 224.328 | 23.51 28.07 PASS

NOTE: Directional gain = 10 Iog[(lOGl’20 + 10‘32’20)2 / 2] = 7.93dBi > 6dBi , so the power limit shall
be reduced to 30-(7.93-6) = 28.07dBm.

Beam forming (MCSO N=2) MODE

cHANNEL | FREQUENCY | AVERAGE POWER (dBm) PT SVT/?ELR PT SVT/?ELR LIMIT | PASS/
)37 CHAIN 0 CHAIN 1 mw) | @Bm) | @BM | FAL
802.11ac (VHT20)
149 5745 23.75 23.21 446.548 | 26.50 30 PASS
157 5785 23.51 22.96 422.085| 26.25 30 PASS
165 5825 23.01 22.83 391.853 | 25.93 30 PASS
802.11ac (VHT40)
151 5755 22.47 22.16 341.041| 25.33 30 PASS
159 5795 24.68 24.83 597.854 | 27.77 30 PASS
802.11ac (VHT80)
155 5775 20.32 20.67 224.328 | 2351 30 PASS
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5.4.9 TEST RESULTS (MODE 3)

802.11a
FREQUENCY |JAVERAGE POWER|AVERAGE POWER
CHANNEL (MH2) (MW) (dBm) LIMIT (dBm) PASS/FAIL
149 5745 216.770 23.36 30 PASS
157 5785 222.844 23.48 30 PASS
165 5825 225.944 23.54 30 PASS
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5.5 POWER SPECTRAL DENSITY MEASUREMENT

5.5.1 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT
The Maximum of Power Spectral Density Measurement is 8dBm.

5.5.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
gg?tr“m Analyzer | £op 40 100036 Jan. 21,2013  |Jan. 20, 2014
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Dec. 03, 2013

5.5.3 TEST PROCEDURE

1. Setthe RBW =30 kHz, VBW =100 kHz, Detector = power averaging
(RMS).

2. Ensure that the number of measurement points in the sweep = 2 x
span/RBW

3. Sweep time = auto couple,

Employ trace averaging (RMS) mode over a minimum of 100 traces.

5. Use the peak marker function to determine the maximum amplitude level.

»

5.5.4 DEVIATION FROM TEST STANDARD

No deviation

5.5.5 TEST SETUP

[ SPECTRUM

10dB ATTENUATION ANALYZER
PAD

EUT

5.5.6 EUT OPERATING CONDITION

Same as Item 4.3.6
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5.5.7 TEST RESULTS (MODE 1)

CDD_MODE
802.11ac (VHT20)
X FREQUENCY PSD TOTAL PSD LIMIT PASS
chain |CPANNELE T g @Bm)  |Ol9(N=ABL e (dBm) JFAIL
149 5745 -5.83 4.77 -1.06 4.54 PASS
0 157 5785 -6.35 4.77 -1.58 4.54 PASS
165 5825 -4.68 4.77 0.09 4.54 PASS
149 5745 -5.50 4.77 -0.73 4.54 PASS
1 157 5785 -5.86 4.77 -1.09 4.54 PASS
165 5825 -3.67 4.77 1.10 4.54 PASS
149 5745 -6.27 4.77 -1.50 4.54 PASS
2 157 5785 -6.28 4.77 -1.51 4.54 PASS
165 5825 -4.99 4.77 -0.22 4.54 PASS

NOTE: Directional gain = 10 log[(10°?° + 10%?%° + 10°¥%%)? / 3] = 9.46dBi > 6dBi
density limit shall be reduced to 8-(9.46-6) = 4.54dBm.

, SO the power

802.11ac (VHT40)

™> FREQUENCY PSD TOTAL PSD LIMIT PASS
chain |CPANNELE T g @Bm)  |Ol9(N=ABL e (dBm) JFAIL
151 5755 -90.87 4.77 -5.10 4.54 PASS
0 159 5795 -7.47 4.77 -2.70 4.54 PASS
151 5755 -8.62 4.77 -3.85 4.54 PASS
! 159 5795 -6.01 4.77 -1.24 4.54 PASS
151 5755 -9.07 4.77 -4.30 4.54 PASS
2 159 5795 -6.99 4.77 -2.22 4.54 PASS

NOTE: Directional gain = 10 log[(10°?° + 10%?%° + 10°¥%%)? / 3] = 9.46dBi > 6dBi
density limit shall be reduced to 8-(9.46-6) = 4.54dBm.

, SO the power

802.11ac (VHT40)

TX FREQUENCY PSD TOTAL PSD LIMIT PASS
CHANNEL 10 log (N=3) dB

CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL

0 155 5775 -13.12 4.77 -8.21 4.54 PASS

1 155 5775 -12.56 4.77 -7.65 4.54 PASS

2 155 5775 -12.91 4.77 -8.00 4.54 PASS

NOTE: Directional gain = 10 log[(10°Y?° + 10°%%° + 10°¥?%)? / 3] = 9.46dBi > 6dBi , so the power
density limit shall be reduced to 8-(9.46-6) = 4.54dBm.
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STBC_MODE

802.11ac (VHT20)

T | canned | FREQUENCY PSD 10 log (N=3) dB TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
149 5745 -4.11 4.77 0.66 8 PASS
0 157 5785 -4.06 4.77 0.71 8 PASS
165 5825 -3.31 4.77 1.46 8 PASS
149 5745 -4.72 4.77 0.05 8 PASS
1 157 5785 -4.35 4.77 0.42 8 PASS
165 5825 -3.40 4.77 1.37 8 PASS
149 5745 -3.72 4.77 1.05 8 PASS
2 157 5785 -3.13 4.77 1.64 8 PASS
165 5825 -2.29 4.77 2.48 8 PASS
802.11ac (VHT40)
T | canned | FREQUENCY PSD 10 log (N=3) dB TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
151 5755 -7.58 4.77 -2.81 8 PASS
° 159 5795 -4.94 4.77 -0.17 8 PASS
151 5755 -8.91 4.77 -4.14 8 PASS
! 159 5795 -5.53 4.77 -0.76 8 PASS
151 5755 -6.84 4.77 -2.07 8 PASS
? 159 5795 -4.95 4.77 -0.18 8 PASS
802.11ac (VHT80)
X | canned | FREQUENCY PSD 10 log (N=3) dB TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
0 155 5775 -13.12 4.77 -8.21 8 PASS
1 155 5775 -12.56 4.77 -7.65 8 PASS
2 155 5775 -12.91 4.77 -8.00 8 PASS
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Beam forming (MCSO N=1) _MODE

802.11ac (VHT20)

™ FREQUENCY PSD TOTAL PSD LIMIT PASS
cran |SANNELL kg @sm) [ NIEBl em (dBm) JFAIL
149 5745 -7.40 4.77 -2.63 4.54 PASS
0 157 5785 -7.45 4.77 -2.68 4.54 PASS
165 5825 -7.34 4.77 -2.57 4.54 PASS
149 5745 -7.30 4.77 -2.53 4.54 PASS
1 157 5785 -6.45 4.77 -1.68 4.54 PASS
165 5825 -5.79 4.77 -1.02 4.54 PASS
149 5745 -6.30 4.77 -1.53 4.54 PASS
2 157 5785 -6.26 4.77 -1.49 4.54 PASS
165 5825 -7.19 4.77 -2.42 4.54 PASS

NOTE: Directional gain = 10 log[(10°?° + 10%?%° + 10°¥%%)? / 3] = 9.46dBi > 6dBi
density limit shall be reduced to 8-(9.46-6) = 4.54dBm.

, SO the power

802.11ac (VHT40)

™> FREQUENCY PSD TOTAL PSD LIMIT PASS
chain [CHANNELE iy @Bmy  [*01O9 N=DABL ey (dBm) IFAIL
151 5755 -10.11 4.77 -5.34 4.54 PASS
0 159 5795 -10.51 4.77 -5.74 4.54 PASS
151 5755 -9.43 4.77 -4.66 4.54 PASS
! 159 5795 -9.40 4.77 -4.63 4.54 PASS
151 5755 -8.37 4.77 -3.60 4.54 PASS
2 159 5795 -9.22 4.77 -4.45 4.54 PASS

NOTE: Directional gain = 10 log[(10°?° + 10%?%° + 10°¥%%)? / 3] = 9.46dBi > 6dBi
density limit shall be reduced to 8-(9.46-6) = 4.54dBm.

, SO the power

802.11ac (VHT80)

X FREQUENCY PSD TOTAL PSD LIMIT PASS
CHANNEL 10 log (N=3) dB

CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL

0 155 5775 -14.47 4.77 -9.56 4.54 PASS

1 155 5775 -12.42 4.77 -7.51 4.54 PASS

2 155 5775 -12.91 4.77 -8.00 4.54 PASS

NOTE: Directional gain = 10 log[(10°Y?° + 10°%%° + 10°¥?%)? / 3] = 9.46dBi > 6dBi , so the power
density limit shall be reduced to 8-(9.46-6) = 4.54dBm.
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Beam forming (MCSO N=2)_MODE

802.11ac (VHT20)

T | channed | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
149 5745 -5.83 4.77 -1.06 6.53 PASS

0 157 5785 -6.35 4.77 -1.58 6.53 PASS
165 5825 -4.68 4.77 0.09 6.53 PASS

149 5745 -5.50 4.77 -0.73 6.53 PASS

1 157 5785 -5.86 4.77 -1.09 6.53 PASS
165 5825 -3.67 4.77 1.10 6.53 PASS

149 5745 -6.27 4.77 -1.50 6.53 PASS

2 157 5785 -6.28 4.77 -1.51 6.53 PASS
165 5825 -4.99 4.77 -0.22 6.53 PASS

NOTE: Directional gain = maximum gain of antennas + 10 log(3/2) = 7.47dBi > 6dBi , so the power
density limit shall be reduced to 8-(7.47-6) = 6.53dBm.

802.11ac (VHT40)

T | channed | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
151 5755 -9.87 4.77 -5.10 6.53 PASS

0 159 5795 -7.47 4.77 -2.70 6.53 PASS
151 5755 -8.62 4.77 -3.85 6.53 PASS

! 159 5795 -6.01 4.77 -1.24 6.53 PASS
151 5755 -9.07 4.77 -4.30 6.53 PASS

? 159 5795 -6.99 4.77 -2.22 6.53 PASS

NOTE: Directional gain = maximum gain of antennas + 10 log(3/2) = 7.47dBi > 6dBi , so the power
density limit shall be reduced to 8-(7.47-6) = 6.53dBm.

802.11ac (VHT80)

T | channed | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) [FAIL
0 155 5775 -13.12 4.77 -8.21 6.53 PASS
1 155 5775 -12.56 4.77 -7.65 6.53 PASS
2 155 5775 -12.91 4.77 -8.00 6.53 PASS

NOTE: Directional gain = maximum gain of antennas + 10 log(3/2) = 7.47dBi > 6dBi , so the power
density limit shall be reduced to 8-(7.47-6) = 6.53dBm.
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Beam forming (MCS0O N=3)_MODE

802.11ac (VHT20)

T | channed | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
149 5745 -5.83 4.77 -1.06 8 PASS

0 157 5785 -6.35 4.77 -1.58 8 PASS
165 5825 -4.68 4.77 0.09 8 PASS

149 5745 -5.50 4.77 -0.73 8 PASS

1 157 5785 -5.86 4.77 -1.09 8 PASS
165 5825 -3.67 4.77 1.10 8 PASS

149 5745 -6.27 4.77 -1.50 8 PASS

2 157 5785 -6.28 4.77 -1.51 8 PASS
165 5825 -4.99 4.77 -0.22 8 PASS

802.11ac (VHT40)

T | channed | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
151 5755 -9.87 4.77 -5.10 8 PASS

0 159 5795 -7.47 4.77 -2.70 8 PASS
151 5755 -8.62 4.77 -3.85 8 PASS

! 159 5795 -6.01 4.77 -1.24 8 PASS
151 5755 -9.07 4.77 -4.30 8 PASS

2 159 5795 -6.99 4.77 -2.22 8 PASS

802.11ac (VHT80)

T | canned | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
0 155 5775 -13.12 4.77 -8.21 8 PASS
1 155 5775 -12.56 4.77 -7.65 8 PASS
2 155 5775 -12.91 4.77 -8.00 8 PASS
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SPECTRUM PLOT

OF WORST VALUE

Report No.: RF130927E08E
Reference No.: 140225E09

STBC_MODE <802.11ac (VHT20)_Chain (2)/ | STBC_MODE <802.11ac (VHT40)_Chain (0) /
CH165> CH159>

REWY 30 kHz MIRMYEN et ) REWY 30 kHz MIRMYEN et )

wons i e | e s e L
! 1
o llhu&ml‘lulu“l“ul Ihlln”nihll m“l“:.mllmlumlh
Jomni el
JE? CemerSS‘ZSGHz ‘ 2.55‘1MHZ! ‘ ' Span‘ZSﬂMHZ ” Cemer57‘956Hz ‘ 5.42'4MHZ! ‘ Span‘iﬂzﬂMHz
Beam forming (MCSO N=1) MODE <802.11ac
(VHT80) Chain (1) / CH155>
REVY 30 kHz. [T11RM ¥IEW Marker 1 [T1]

e i i

1
o Center 5.775 GHz ‘ 113'51MHZ/ ' SFEn1‘1351MHz
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5.5.8 TEST RESULTS (MODE 2)

CDD_MODE
802.11ac (VHT20)
X | cpannes | FREQUENCY PSD 10 log (N=2) dB TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) [FAIL
149 5745 -4.81 3.01 -1.80 6.07 PASS
0 157 5785 -5.56 3.01 -2.55 6.07 PASS
165 5825 -4.68 3.01 -1.67 6.07 PASS
149 5745 -4.84 3.01 -1.83 6.07 PASS
1 157 5785 -4.72 3.01 -1.71 6.07 PASS
165 5825 -3.67 3.01 -0.66 6.07 PASS

shall be reduced to 8-(7.93-6) = 6.07dBm.

NOTE: Directional gain = 10 log[(10°?° + 10°?%)? / 2] = 7.93dBi > 6dBi , so the power density limit

802.11ac (VHT40)

T | channed | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) [FAIL
151 5755 -9.87 3.01 -6.86 6.07 PASS

0 159 5795 -6.79 3.01 -3.78 6.07 PASS
151 5755 -8.62 3.01 -5.61 6.07 PASS

! 159 5795 -5.32 3.01 -2.31 6.07 PASS

shall be reduced to 8-(7.93-6) = 6.07dBm.

NOTE: Directional gain = 10 log[(10°?° + 10%?%)? / 2] = 7.93dBi > 6dBi , so the power density limit

802.11ac (VHT80)

X CHANNEL FREQUENCY PSD 101 N=2) dB TOTAL PSD LIMIT PASS
CHAIN (MH2) (dBm) 09 (N=2) (dBm) (dBm) JFAIL
0 155 5775 -13.12 3.01 -9.97 6.07 PASS
1 155 5775 -12.56 3.01 -9.41 6.07 PASS

shall be reduced to 8-(7.93-6) = 6.07dBm.

NOTE: Directional gain = 10 log[(10°?° + 10%?%)? / 2] = 7.93dBi > 6dBi , S0 the power density limit
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STBC_MODE

802.11ac (VHT20)

T | canned | FREQUENCY PSD 10 log (N=2) dB TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
149 5745 -4.11 3.01 -1.10 8 PASS
0 157 5785 -4.06 3.01 -1.05 8 PASS
165 5825 -3.31 3.01 -0.30 8 PASS
149 5745 -4.72 3.01 -1.71 8 PASS
1 157 5785 -4.35 3.01 -1.34 8 PASS
165 5825 -3.40 3.01 -0.39 8 PASS
802.11ac (VHT40)
X | canned | FREQUENCY PSD 10 log (N=2) dB TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
151 5755 -7.58 3.01 -4.57 8 PASS
° 159 5795 -4.94 3.01 -1.93 8 PASS
151 5755 -8.91 3.01 -5.90 8 PASS
! 159 5795 -5.53 3.01 -2.52 8 PASS
802.11ac (VHT80)
X | canned | FREQUENCY PSD 10 log (N=2) dB TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
0 155 5775 -13.12 3.01 -9.97 8 PASS
1 155 5775 -12.56 3.01 -9.41 8 PASS
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Beam forming (MCSO N=1) _MODE

802.11ac (VHT20)

T | channed | FREQUENCY PSD T TOTAL PSD LIMIT PASS

CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
149 5745 -4.81 3.01 -1.80 6.07 PASS

0 157 5785 -5.56 3.01 -2.55 6.07 PASS

165 5825 -4.68 3.01 -1.67 6.07 PASS

149 5745 -4.84 3.01 -1.83 6.07 PASS

1 157 5785 -4.72 3.01 -1.71 6.07 PASS

165 5825 -3.67 3.01 -0.66 6.07 PASS

NOTE: Directional gain = 10 log[(10°?° + 10°?%)? / 2] = 7.93dBi > 6dBi , so the power density limit
shall be reduced to 8-(7.93-6) = 6.07dBm.

802.11ac (VHT40)

T | channed | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) [FAIL
151 5755 -9.87 3.01 -6.86 6.07 PASS

0 159 5795 -6.79 3.01 -3.78 6.07 PASS
151 5755 -8.62 3.01 -5.61 6.07 PASS

! 159 5795 -5.32 3.01 -2.31 6.07 PASS

NOTE: Directional gain = 10 log[(10°?° + 10%?%)? / 2] = 7.93dBi > 6dBi , S0 the power density limit
shall be reduced to 8-(7.93-6) = 6.07dBm.

802.11ac (VHT80)

X CHANNEL FREQUENCY PSD 101 N=2) dB TOTAL PSD LIMIT PASS
CHAIN (MH2) (dBm) 09 (N=2) (dBm) (dBm) JFAIL
0 155 5775 -13.12 3.01 -9.97 6.07 PASS
1 155 5775 -12.56 3.01 -9.41 6.07 PASS

NOTE: Directional gain = 10 log[(10°?° + 10°?%)? / 2] = 7.93dBi > 6dBi , S0 the power density limit
shall be reduced to 8-(7.93-6) = 6.07dBm.
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Beam forming (MCSO N=2)_MODE

802.11ac (VHT20)

T | channed | FREQUENCY PSD T TOTAL PSD LIMIT PASS

CHAIN (MHz) (dBm) (dBm) (dBm) IFAIL
149 5745 -4.81 3.01 -1.80 8 PASS

0 157 5785 -5.56 3.01 -2.55 8 PASS

165 5825 -4.68 3.01 -1.67 8 PASS

149 5745 -4.84 3.01 -1.83 8 PASS

1 157 5785 -4.72 3.01 -1.71 8 PASS

165 5825 -3.67 3.01 -0.66 8 PASS

802.11ac (VHT40)

T | canned | FREQUENCY PSD T TOTAL PSD LIMIT PASS
CHAIN (MHz) (dBm) (dBm) (dBm) [FAIL
151 5755 -9.87 3.01 -6.86 8 PASS

0 159 5795 -6.79 3.01 -3.78 8 PASS
151 5755 -8.62 3.01 -5.61 8 PASS

! 159 5795 -5.32 3.01 -2.31 8 PASS

802.11ac (VHT80)

X CHANNEL FREQUENCY PSD 101 N=2) dB TOTAL PSD LIMIT PASS
CHAIN (MH2) (dBm) 09 (N=2) (dBm) (dBm) JFAIL
0 155 5775 -13.12 3.01 -9.97 8 PASS
1 155 5775 -12.56 3.01 -9.41 8 PASS
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SPECTRUM PLOT OF WORST VALUE

STBC_MODE <802.11ac (VHT20) Chain (0) /
CH165>

STBC_MODE <802.11ac (VHT40) Chain (0) /
CH159>

REWY 30 kHz
VEW 100 kHe
ST 30 ms

MIRMVEN  parer 1 (71]
331 dBm

Ret 21 dBm 552468 GHz

Offset 11 a8

At 2048

21+

SWP 100 of 100
79 T T [ T [ T ( >
Center 5525 3z 2553 MHz/ Span 26.53 MHz

SWP 100 of 100
8 T T [ T T ( >
Center 5785 Gz 5424 MHz Span 54.24 MHz

REWY 30 kHz
VEW 100 kHz
T B ms

MIRMVEN  parer 1 (71]
-394 dBm
579051 Ghz

Ret 21 dBm At 2048

21+

Offset 11 a8

STBC_MODE <802.11ac (VHT80) Chain (1) /
CH155>

REWY 30 kHz
VEW 100 kHz
SNT130ms

MIRMVEN  parer 1 (71]
1256 dBm
Ret 213 dBm 578722 Ghz

Offset 113 dB

At 2048

2135

, /

SWP 100 of 100
787 - T T T T (@>
Center 5775 Gz 11367 Hz! Span 11367 Wz
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5.5.9 TEST RESULTS (MODE 3)

802.11a
FREQUENCY PSD LIMIT PASS

CHANNEL (MH2) (dBm) (dBm) [FAIL
149 5745 -4.58 8 PASS

157 5785 4.12 8 PASS

165 5825 -3.30 8 PASS

SPECTRUM PLOT OF WORST VALUE

802.11a / CH165

Ret 21 dBm At 2048

REWY 30 kHz MIRMYEN et )

VEW 100 kHe
ST 30 ms

21+

Offset 11 a8

SWP 100 of 100

79-|

T T T
Center 5825 GHz 246 MHz/

T T
Span 246 MHz

-3.30 dBm
552622 GHz

@
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5.6 CONDUCTED OUT-BAND EMISSION MEASUREMENT

5.6.1 LIMITS OF CONDUCTED OUT-BAND EMISSION MEASUREMENT

Below 30dB of the highest emission level of operating band (in 100kHz Resolution
Bandwidth).

5.6.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
gg?tr“m Analyzer | top 40 100036 Jan. 21, 2013 Jan. 20, 2014
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Dec. 03, 2013

5.6.3 TEST PROCEDURE

Measurement Procedure - Reference Level

Set the RBW = 100 kHz.

Set the VBW 2 300 kHz.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum power level in any
100 kHz band segment within the fundamental EBW.

No gk~ owdhpRE

Measurement Procedure —Unwanted Emission Level

Set RBW =100 kHz.

Set VBW = 300 kHz.

Set span to encompass the spectrum to be examined
Detector = peak.

Trace Mode = max hold.

Sweep = auto couple.

o gk whpRE
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5.6.4 DEVIATION FROM TEST STANDARD

No deviation

5.6.5 TEST SETUP

BUVE

B U
5L\

7828

EUT

L

10dB ATTENUATION
PAD

SPECTRUM
ANALYZER

5.6.6 EUT OPERATING CONDITION

Same as Item 4.3.6

5.6.7 TEST RESULTS

The spectrum plots are attached on the following pages. D1 line indicates the
highest level, and D2 line indicates the 30dB offset below D1. It shows compliance

with the requirement.
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5.6.7.1 TEST RESULTS (MODE 1)
CDD_MODE<802.11ac (VHT20)>

Maximum REF

REW 100 kHz TUMPVEN  ppoer 1 1)
VB 300 kHz 1204 dBim
41 Fet 21 dbm At 2008 ST 20ms 582373 GHr
Sfiest 1105 T
[NJWWWWMW WWWMM
, n‘f \N "
g e
s T i T i
Gerter 5 825 GHz 2545 M/ Spen26.45hHz NI
REW 100 kHz NP VEN et ) REW 100 kHz TUMPVEN  ppoer 1 1)
VB 300 kHz 5.5 dBm VB 300 kHz 820 B
41 et 21 dBn At 2008 SaT4s 573572 Otz 41 et 21 dBn At 2008 SaT4s 578568 Oz
Sfiest 1145 Marker 2 [T1] Siset 11 B Matker 2 (1]
-34.98 dBim +43.53 dBim
| DL1204 itk 5BBSTT GHE D1 1a04dBn SE1581 GHE
Marker 3(T] Marker 3(T]
-30.04 dBim 2983 dBim
39,6802 GHr 3968023 GHr
031796 dffm 03 -17.% dBm
3 3
|
e
AAPAENNY
L Ml L " [l
s T i i T i s T i i T i ( )
Start 30 MHz 3997 oHzy Stop 40 GHz Start 30 MHz 3987 GHz/ Stop 40 GHz
REW 100 kHz TUMPVEN  ppoer 1 1)
VB 300 kHz 466 B
41 Fet 21 dbm At 2008 SWT4s 5 2508 GHr
Sfiest 1145 Marker 2 [T1]
3947 dBim
— 555578 GHZ
Marker 3(T]
2972 d8m
3987010 GHz
03 -17.% dBm.
PNINLY MNII
& Lk A Bt
s
s T i i T i
Start 30 MHz 3997 oHzy Stop 40 GHz
REW 100 kHz NP VEN et ) REW 100 kHz TUMPVEN  ppoer 1 1)
VB 300 kHz 1041 dBm VB 300 kHz 5.6 B
41 et 21 dBn At 2008 SAT 20 ms 574590 Oz 41 et 21 dBn At 2008 SAT 20 ms 582620 Oz
Sfiest 1105 . Marker 2 [T1] Siset 11 B Matker 2 (1]
D e | [0 e
Marker 3(T] Marker 3(T]
2241 dBim 3324 dBim
I l 572440 GHz I } \ 585020 GHz
03179 dEm. W‘ff 03179 dEm. NA
it =7 Wr\w
‘ WM ' %MMJ ‘
| j (@)
s T T i s T i i i
Gerter 5.707 GHz 10MHzy Span 100 Wz Genter 5.854 OHz 10 Mz Span 100 Wz

Report No.: RF130927E08E
Reference No.: 140225E09

200 of 262

Report Format Version 5.2.0




Chain (1)

CH 149

CH 157

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz .68 dBm VEW 300 kHz 575 dBm
o1 el 21 dEm At 0 cE SWT4s 573572 GHr o1 el 21 dEm At 0 cE SWT4s 577569 GHr
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-33.85 dBm -3961 dBm
|Di1204d8n 565575 GHZ |Di1204d8n 562680 GHZ
Marker 3[T1] Marker 3[T1]
-28.53 dBm -29.60 cBm
31 63628 GHz 3374018 GHz
02 -17.96 dRm 021796 dBm
3 3
E L3 E
‘ o W |
b P, o LA B R ) A P VPR
Ly, L . G Lo L Ul
50] F
78 T T T T T . 78 T T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1121 dBm
2 el 21 dBm Att 2008 ST 4s 552965 GHE.
Offset 11 dp Marker 2 [T1]
-41 60 cBm
— S BE5TE GHZ
Marker 3[T1]
-29.70 cBm
38 67025 GHz
021796 dBm
3
E n
i hsithih
. Ll YT
78 T T T T T
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz a0t dom VEW 300 kHz 10.85 dBm
2 el 21 dBm Att 2008 ST 20 ms 575020 GHz 2 el 21 dBm Att 208 ST 20 ms 582740 GH
Offset 11 dB Marker 2 [T1] Offset 11 PE Marker 2 [T1]
1 -26.27 dBm -25.34 dBm
M Lapd ibn 5.72600 GHZ Pl labdipn 585000 GHZ
Marker 3[T1] Marker 3[T1]
-23.76 cBm -25.34 cBm
J l 572480 GHz. } \‘ 585000 GHz.
021796 dEm WA;/‘ \x‘ 02 -17.06 dBm W
oy
) |
79 T T T 78 T T
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Chain (2)

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 565 dBm VWY 300 kHz .26 dBm
21 5., Ret 213 Bm At 20 0B SWT4s 5T3T2GHT | 5y 5 Fel21368m At 0 cE SWT4s & 78568 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-35.60 cBm -39.33 dBm
| DL1204cEn 565575 GHZ {11204 dBm 562580 GHZ
Marker 3[T1] Marker 3[T1]
-29.36 dBm -29.24 cBm
3870023 GHz 3351014 GHz
D2 -17.95 dfm 17.96 dBim
3 3
. 4 . 4
e MW
- J - \ Lk AR LR
o " " | " WVW' Wi
ar T T T T . ar T T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 931 B
1 5. Fel 213 dBm Att 2008 SAT45 581586 GH
Offset 11.3dB Marker 2 [T1]
-42.11 cBm
| 01120438 565575 GHZ
Marker 3[T1]
-29.92 dBm
3351014 GHz
D2 -17.95 dBm
E
. s uhhn..Mf\.uNf
Al L
Ja A
T T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz .40 B VWY 300 kHz 10.50 dBm
21 5., Ret 213 Bm At 0 cE SWT 201ms 575020 GHr Ref 213 dm At 0 cE SWT 201ms 553000 GHE
Offset 11.3dB Marker 2 [T1] Marker 2 [T1]
-26.49 cdBm -32.42 cBm
(D124 dBm. L §.72500 GHZ. 585000 GHZ
Marker 3[T1] Marker 3[T1]
-25.54 dBm -32.42 cBm
] 5.72400 GHz. 585000 GHz.
D2 -17.95 dBm \\ D2 -17.95 dBm M
g ar g i
T
ool MM . AT
- l W’VW«NW - MWW
B |
87 : T T a7 T T
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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CDD_MODE<802.11ac (VHT40)>

Maximum REF

REYY 100 kHz [T11MP VEEW
VEW 300 kHz
1 Rel 21 dBm Att 2008 ST 20 ms
Offset 11 B

)

W

e

gl

T
Center 5.795 GHZ

T T
5464 MHzf

Span 54.64 MHz

Marker 1 [T1]
.19 dbim
579862 GHz

A

Chain (0)

CH 151

CH 159

‘
L

T
Center 5679 GHZ

20 WHz!

T
Span 200 MHz

~

TP

Y it

T
Center 5867 GHZ

20 WHz!

T
Span 200 MHz

RENY 100 Kz ITIVPVEN  eer s 1) RENY 100 Kz ITIVPVEN  eer s 1)
VB 300 kHz 466 B VB 300 kHz 655 B
o1 el 21 dEm At 0 cE SWT4s 574871 Gtr 41 Fet 21 dbm att 208 ST 400 ms 573567 OHE
Difset 11 dB Marker 2[T1] Difset 11 dB Marker 2[T1]
3517 dm | -31.59 B
040 10dEm S E7S00 GHZ 04 0104, 158583 GHz.
Merker 3[T1] Marker 3[T1]
-29.38 dBm 41 73 08
38,58024 GHz 5:30000 GHz
0290014 0290014
3 2
,
. .mmmm\f‘
PR
el i L JW Wyl " A ﬂ'
A Y
" u..ﬂj
g
s T T T T T s T T T T T ( )
Start 30 MHZ 3897 GHz! Stop 40 GHz Start 30 MHZ 3897 GHz! Stop 40 GHz
RENY 100 Kz ITIVPVEN  eer s 1) RENY 100 Kz ITIVPVEN  eer s 1)
VB 100 kHz 466 B VB 300 kHz 747 dBm
o1 el 21 dEm At 0 cE SWT 201ms 5 75900 GHr 41 Fet 21 dbm a0 dB ST 455.088 us 579100 OHr
Difset 11 dB Marker 2[T1] Difset 11 dB Marker 2[T1]
2170 dBm -36.04 dBm
[ 004E: s 572500 GHZ ool 585000 GHZ
Merker 3[T1] Merker 3[T1]
A I -21.70 ¢Bm M}M%r)ﬂw -31.30 ¢Bm
iy Y 24 572500 GHz J | l 586740 GHz

@
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Chain (1)

CH 151

CH 159

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
WEMW 300 kHz 555 dBm WEMW 300 kHz 832 dBm
o1 el 21 dEm At 0 cE 45 & 75570 GHr o1 el 21 dEm At 0 cE 45 579567 GHr
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-39.51 dBm 1 -39.81 dBm
YERLEE SEES7T GHZ [ 0104E: 57500 GHE
Marker 3[T1] Marker 3[T1]
-30.91 cBm -29.57 dBm
3378016 GHz 3372021 GHz
E 0900814 E 0290014
4 3
E E .
p | . n
T
" [T | ROy ket balla b
-50 - - ¥ r
78 T T T T T . 78 T T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 575 dEm VEW 400 kHz .90 dBm
1 Rel 21 dBm At 2068 ST 201ms 575020 GHz 2 el 21 dBm At 2068 ST 201ms 579020 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-21.19 dBm -29.33 dBm
[ 004E: 1 572500 GHZ 0 010gE 585000 GHZ
Marker 3[T1] Marker 3[T1]
MW -21.17 dBm -28.496 cdBm
{ W \ 572260 GHz J l ‘ 585020 GHz
E [9.00.81 4B “ E 099001 4R WM
. iyl . bl
T — o Y e
i i
78 T T T 78 T T T
Genter 5679 GHz 20 MHz! Span 200 Hz Genter 5 867 GHz 20 WHz! Span 200 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
WEMW 300 kHz B.78 dBm WEMW 300 kHz 7.85 dBm
215 el 21 38 At 0 cE SWT4s 57372GHT | 5y 5 Fel21368m At 0 cE SWT4s & 78568 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-35.02 cBm 1 -42.27 dBm
10 1aank 5 BTS00 GHZ 010.104D: S BESTT GHZ
Marker 3[T1] Marker 3[T1]
-29.84 dBm -29.28 dBm
3372021 GHz 3868024 GHz
_ 14 _ 14
3
. n . 4
. kM W ) R M
& ik e AR La i i e
Lot |ttty ks Wi Ll MWW*W“ !
ar T T T T T ar T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 577 dEm VEW 400 kHz 536 dBm
215 el 21 38 At 0 cE SWT 201ms STSAGHT | 5 5 Fel21368m At 0 cE SWT 201ms 579180 GHE
Offzet 11308 Marker 2(T1] Offzet 11308 Marker 2(T1]
-21.69 dBm 1 -36.32 cdBm
010.104D: | §.72500 GHZ 010.104D: 535000 GHZ
Marker 3[T1] Marker 3[T1]
MMM -21.69 dBm M -32.15 dBm
/ w \ 5.72500 GHz. J ] \ 585860 GHZ.
ol comas f \ _ ety
b NE
; prd v . Mvwx P
| f
TET T T T 5 T T T T 5
Genter 5 678 GHz 20 MHz! Span 200 MHz Genter 5 867 GHz 20 MHz! Span 200 MHz
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CDD_MODE<802.11ac (VHT80)>

Maximum REF

REW100 kHz TP VEW
VB 300 kiiz
OB P ot At 2008 SAT 20 ms
Sifsel 11305
T
NIRRTV

i

i

I

\

gk 4 mm/

Pifeipeet

Marker 1 [T1]

2.45 dBm
577000 GHz

@

TET T T T T 1
Center 5775 GHz 11367 MHz/ Span 113,67 MHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VB 300 kHz .93 B
113 Ret 113 Bm At 1008 SWT4s 578958 GHz
Offest 11 qu Marker 2 [T1]
-38.95 dBm
e 567500 OHz
Marker 3[T1]
-41.02 dBm
3373020 GHz
D2-27.55 dBm
3
o 1 A AM
m A R
- L N Y
67 T T T T T
Start 30 MHZ 3997 GHz/ Stop 40 GHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1 [T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VW 100 kHz 177 dBm VW 100 kHz 144 B
OB P ot At 2008 ST 20ms srammcrz | o, Ref2i3din At 2008 ST 20ms 5 78636 GHE
Offeet 11.3dB Marker 2 [T1] Offeet 11.3dB Marker 2 [T1]
-32 66 dBm -3551 dBm
72500 GHZ. 35000 GHZ.
T Marker 3[T1] Marker 3[T1]
0124588 3086 8B 01245 8B <3321 B
MWVMWWMWMWW R B B
} ‘ \ l \
D2 -37.55 dBm. 3 f D2 -37.55 dBm. \
1 W
W i IRy
" W’%WWW
Fl Fl
TET T T T TET T T T
Center 5735 GHz 16 MHz! Span 160 MHz Center 5815 GHz 16 MHz! Span 160 MHz
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REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 60 dBm
113 Fef 113 dBm Att 10dB SAT45 574571 GH
Offset 11 Z‘ldE Marker 2 [T1]
-39.74 cdBm
i S 7500 GHZ
Marker 3[T1]
-41 65 cBm
- 3377017 GHz
02 -27.55 dBm
3
-60-)
887 T T T T
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 182 dEm VEW 400 kHz 182 dEm
215 el 21 38 At 0 cE SWT 201ms SToMGHE | 5 5 Fel21368m At 0 cE SWT 201ms 576966 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-31.89 dBm -32.94 dBm
§.72500 GHZ. 585000 GHZ
1 Marker 3[T1] Marker 3[T1]
D1245dBm 2791 B D12.45dBm -31.44 dBm
Ww 1 m I 5.71900 GHz. 04 n i MWM 585020 GHz
- ) I \ - I I ‘
' 1 ' \
D3 -77.55 dBm D3 -77.55 dBm
. RTIEL . v p—t
I
- [ - i
@ | @
87 : : T a7 T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 80 dBm
113 Fef 113 dBm Att 10dB SAT45 576570 GH
Offzet 11.3dB Marker 2 [T1]
-38.34 cdBm
e S 7500 GHZ
Marker 3[T1]
-40.01 cBm
- 3873020 GHz
02 -27.55 dRm
3
AT KM
- Lt AdURE U AL
L RN
60
887 T T T T 5
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 1 5% B VEW 400 kHz 025 dBm
215 el 21 38 At 0 cE SWT 201ms STaGHE | 5 4 Fel21368m At 0 cE SWT 201ms 5 78m2 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-34.29 dBm -35.38 dBm
§.72500 GHZ. 585000 GHZ
1 Marker 3[T1] Marker 3[T1]
D1245dBm -31.64 dBm -33.85 dBm
&WMWWMWM 572156 GHz. 585116 GHz
D3 -77.55 dBm 3 f}l
A WM
P = P
@ | @
87 : : T a7 T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
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STBC_MODE<802.11ac (VHT20)>

Maximum REF

Ref 21 dBm

Att 2008

REVY 100 Kz [TUMPVEN . perker 1 T1]
VEW 300 kHz 1252 dBm
ST 20 ms 582373 GHE

2

Offset 11 B

T

, i \ 4 y

Mgy

4]

78 T T T T
Center 5825 GHz 2644 Mz Shan 26 44 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 10.85 dBm VEW 300 kHz 955 dBm
o1 el 21 dEm At 0 cE SWT4s 574571 GHr o1 el 21 dEm At 0 cE SWT4s & 78568 GHr
Offset 11 EE Marker 2 [T1] Offset 11 dB Marker 2 [T1]
D1 1262 dBm -34.32 dBm D1 1262 dBm -45.34 dBm
SBESTT GHZ S BE5TE GHZ
Marker 3[T1] Marker 3[T1]
-27 86 dBm -29.83 dBm
3863023 GHz 3378016 GHz
021738 dfim 02173 dfm
? 3
E 1 g |
- M LLMIMN MAAM -
PR T T L AL A
L haad, L
78 T T T T T 78 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 10.04 B
1 Rel 21 dBm Att 2008 SAT45 581586 GH
Offset 11 dB Marker 2 [T1]
011262 B -43.40 cBm
SBESTT GHZ
Marker 3[T1]
-29.57 dBm
3374018 GHz
02173 dBm
3
) Y
Lathds B
L P A
50
78 T T T T T
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1057 dBm VEW 300 kHz 12.05 dBm
215 el 21 38 At 0 cE SWT 201ms STSIGHE | 5 5 Fel21368m At 0 cE SWT 201ms 553000 GHE
Offset 11.3dB 1 Marker 2 [T1] Offset 11.3d8 Marker 2 [T1]
-18.80 cBm -24.08 dBm
[—pilaszibn T 72500 GHz [DL1252 8B 555000 GHz
Marker 3[T1] Marker 3[T1]
-17 68 cBm -22.27 dBm
) \ 572480 GHz. M 585100 GHz
03 -17.33 dBm W 03 -17.33 dBm
E A E
- WM" "‘WW p
| @ | @
87 : T T a7 T T
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Chain (1)

CH 149

CH 157

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 10,66 dBm VWY 300 kHz 1045 dBm
o1 el 21 dEm At 0 cE SWT4s 573572 GHr o1 el 21 dEm At 0 cE SWT4s 577569 GHr
Offset 11 gE Marker 2 [T1] Offset 11 dB Marker 2 [T1]
D1 1262 dBm. -36.06 dBm D1 12632 4B -41.32.d8m
S BE5TE GHZ SE1581 GHZ
Marker 3[T1] Marker 3[T1]
-30.35 cBm -29.65 dBm
3863023 GHz 3385011 GHz
02 -17.38 dBim 17.38 dBim
3
. . o o
A P ’Q 7L ALkt A
JRTORTITAN T m o
50 F
78 T T T T . 78 T T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 11.58 dBm
1 Rel 21 dBm Att 2008 SAT45 5 81586 GH
Otfzet 11 dB Marker 2 [T1]
D1 1262 4E; -39.50 d8m
SBESTT GHZ
Marker 3[T1]
-29.81 dBm
3371022 GHz
02 -17.38 dm
3
.Y W
- AL At B
PPN T m
78 T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 975 o VWY 300 kHz 13.84 B
1 Rel 21 dBm At 208 ST 20 ms 574380 GHz 2 el 21 dBm Att 208 ST 20 ms 582330 GHz
Offset 11 dB Marker 2 [T1] Offsef 11 dBf Marker 2 [T1]
D1 1262dBm. 1 -20.83 dBm D1 1282dBm. =21.07 dBm
§.72500 GHZ. LY. TN 585000 GHZ
Marker 3[T1] E "( AR Marker 3[T1]
-20.83 cBm -18.88 dBm
j \ 5.72500 GHz. \%1‘ 585020 GHz
E p bk
02 -17.38 dBm M 02 -17.38 dBm ‘L«,\
B |
78 : T T 78 T T
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1068 dBm VEW 300 kHz 1048 dBm
215 el 21 38 At 0 cE SWT4s 574571 GHr | 5y 5 Fel21368m At 0 cE SWT4s & 78568 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-31.23 dBm -41.81 dBm
— S BE5TE GHZ — 5 B2580 GHZ
Marker 3[T1] Marker 3[T1]
-29.68 dBm -28.92 dBm
3378016 GHz 33739016 GHz
03 -17.38 dffm 03 -17.38 dfim
E 3
. . i
- A -
ar T T T T T . ar T T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1078 dBm
1 5. Fel 213 dBm Att 2008 SAT45 581586 GH
Offset 11.3dB Marker 2 [T1]
-40.31 cBm
— S BE5TE GHZ
Marker 3[T1]
-30.04 cBm
3372021 GHz
032 -17.38 dffm
3
. L MMM
h'AJ Ads B 1
L " | iy P
ar T T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1057 dBm VEW 300 kHz 12.05 dBm
215 el 21 38 At 0 cE SWT 201ms STSIGHE | 5 5 Fel21368m At 0 cE SWT 201ms 553000 GHE
Offset 11.3dB 1 Marker 2 [T1] Offset 11.3d8 Marker 2 [T1]
-18.80 cBm -24.08 dBm
——— 572500 OHz (D las2dEn 585000 OHz
Marker 3[T1] Marker 3[T1]
-17 68 cBm -22.27 dBm
572480 GHz. M 585100 GHz
03 -17.33 dBm 02 -17.38 dBm ‘M"\ .
R G
87 : T T a7 T T
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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STBC_MODE<802.11ac (VHT40)>

Maximum REF

REVY 100 kHz. [T WP VIEW Marker 1[T1]
VWY 300 kHz 10.36 dBm
2 Ref 21 dBm Att 20 B SWT 203 579883 GHT.
Otteet 11 dB 1
y
I .A/ \‘M,Ju il
Rl LA
79 T T T (
GCenter 5795 GHz 5 468 MHzZ/ Span 54,58 MHz A
REVY 100 kHz. [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 54% B VWY 300 kHz 514 dBm
21 5., Ret 213 Bm At 2008 ST 4s 575570 GHE. 51 Fet 21 dBim At 2008 ST 4s 573567 GHz.
Offeet 11.3dB Marker 2 [T1] Otteet 11 dB Marker 2 [T1]
-37.99 dBm -39.62 cBm
D1 1036 8Em 567500 GHz D1 1036 88 567500 GHz
Marker 3[T1] Marker 3[T1]
-30.72 dBm -30.14 cBm
33 92006 GHz 3863023 GHz
031964 dEm 03 -1964 dBim
3
_ ...MMM
bt g e VY
ot ) - i
.sn—w ey
ar T T T T 78 T T T T ( )
Start 30 MHz 3987 GHz/ Stop 40 GHz Start 30 MHz 3987 GHz/ Stop 40 GHz
REVY 100 kHz. [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 584 B VEW 400 kHz 7 46 B
1 5. Fel 213 dBm At 208 SWT 20 ms 575780 GHz 2 el 21 dBm Att 2008 ST 20 ms 578740 GHz
Offzet 11308 Marker 2(T1] Offset 11 dB Marker 2(T1]
-24.03 dBm -30.71 cBm
D1 1036 dBm. 1 72500 GHz 01104 dBm. 555000 GHZ
Marker 3[T1] Marker 3[T1]
WM -20.14 dBm ’WM\'WW\ -27 45 dBm
)y V 571780 GHZ 1 565100 GHZ
} ] ( \ "
5 J wa
032 -19.64 dBm N | 03 -19.64 dBm
i ) A
W " w
bt ‘JMMWLJWMWWW
f f (@)
TET T T T 78 T T T
Gerter 5 673 GHz 20 Mz Span 200 Wz Gerter 5 867 GHz 20 Mz Span 200 Wz
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Chain (1)

CH 151

CH 159

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz .46 B VWY 300 kHz 10.01 dBm
o1 el 21 dEm At 0 cE SWT4s 574571 GHr o1 el 21 dEm At 0 cE SWT4s & 79567 GHr
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-37.08 cdBm -36.97 cBm
011036 dBm 5 BBSTT GHZ D1 1036 E; 554579 GHE
Marker 3[T1] Marker 3[T1]
-29.73 dBm -28.60 cdBm
3375019 GHz 38 67025 GHz
p 03 -19.64 dfm p 03 -19.64 dm
3 3
E E 4
n ﬂuu My LA
E LA B - La
T s il
78 T T T T T . 78 T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 570 B VEW 400 kHz 925 dBm
2 el 21 dBm Att 2008 ST 20 ms 575020 GHz 2 el 21 dBm Att 2008 ST 20 ms 579850 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
2358 dBm 1 -26.50 dBm
011036 dBm 1 572500 GHz D1 10.36 dBm. 585000 GHZ
Marker 3[T1] Marker 3[T1]
MM -2017 dBm -24.35 dBm
571780 GHz. 585220 GHz.
E / V \ 0-Lh n[ l.” bt
B ]
p 03 -19.64 dBm p 03 -19.64 dBm
M )
, , floy
? v’W«AWM
7 WWWMMWWJMW " V‘n MW 7 WWMWAW
i i
78 T T T 78 T T T
Genter 5679 GHz 20 MHz! Span 200 Hz Genter 5 867 GHz 20 WHz! Span 200 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 585 dBm VWY 300 kHz 758 B
215 el 21 38 At 0 cE SWT4s STsSGHT | 5 5. Fel21368m At 0 cE SWT4s 57759 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-37.46 cBm -40.26 cBm
D4 10.36 dBm. SBESTT GHZ D110.36 dgm 5 B2580 GHZ
Marker 3[T1] Marker 3[T1]
-29.17 dBm -29.58 dBm
3372021 GHz 3870023 GHz
p 02 10,64 dBm p 02 10,64 dBm
3 3
K 4 E L
.‘AMQL an L
- 2L B R - NIRRT
" II b b
=50 - =50
ar T T T T T ar T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 701 dEm VEW 400 kHz 934 B
215 el 21 38 At 0 cE SWT 201ms STsnGHE | 5 5 Fel21368m At 0 cE SWT 201ms 580360 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-24.16 cBm -26.04 cBm
D110.36 dBm 1 §.72500 GHZ. D110.36 dBm 585000 GHZ
Marker 3[T1] Marker 3[T1]
WM (J'WWLM -23.33 cBm 2387 dBm
/ ' \ 572180 GHz. MJ 585260 GHz.
p 02 10,64 dEm 3 J \ p 02 10,64 dEm
_ Wil _
W '
) o ity s )
WNWW ! !
| f
TET T T T 5 T T T T 5
Genter 5679 GHz 20 MHz! Span 200 Hz Genter 5 867 GHz 20 WHz! Span 200 MHz
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STBC_MODE<802.11ac (VHT80)>

Maximum REF

REW100 kHz TP VEW
VB 300 kiiz
OB P ot At 2008 SAT 20 ms
Sifsel 11305
T
NIRRTV

i

i

I

\

gk 4 mm/

Pifeipeet

Marker 1 [T1]

2.45 dBm
577000 GHz

@

TET T T T T 1
Center 5775 GHz 11367 MHz/ Span 113,67 MHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VB 300 kHz .93 B
113 Ret 113 Bm At 1008 SWT4s 578958 GHz
Offest 11 qu Marker 2 [T1]
-38.95 dBm
e 567500 OHz
Marker 3[T1]
-41.02 dBm
3373020 GHz
D2-27.55 dBm
3
o 1 A AM
m A R
- L N Y
67 T T T T T
Start 30 MHZ 3997 GHz/ Stop 40 GHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1 [T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VW 100 kHz 177 dBm VW 100 kHz 144 B
OB P ot At 2008 ST 20ms srammcrz | o, Ref2i3din At 2008 ST 20ms 5 78636 GHE
Offeet 11.3dB Marker 2 [T1] Offeet 11.3dB Marker 2 [T1]
-32 66 dBm -3551 dBm
72500 GHZ. 35000 GHZ.
T Marker 3[T1] Marker 3[T1]
0124588 3086 8B 01245 8B <3321 B
MWVMWWMWMWW R B B
} ‘ \ l \
D2 -37.55 dBm. 3 f D2 -37.55 dBm. \
1 W
W i IRy
" W’%WWW
Fl Fl
TET T T T TET T T T
Center 5735 GHz 16 MHz! Span 160 MHz Center 5815 GHz 16 MHz! Span 160 MHz
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REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 60 dBm
113 Fef 113 dBm Att 10dB SAT45 574571 GH
Offset 11 Z‘ldE Marker 2 [T1]
-39.74 cdBm
i S 7500 GHZ
Marker 3[T1]
-41 65 cBm
- 3377017 GHz
02 -27.55 dBm
3
-60-)
887 T T T T
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 182 dEm VEW 400 kHz 182 dEm
215 el 21 38 At 0 cE SWT 201ms SToMGHE | 5 5 Fel21368m At 0 cE SWT 201ms 576966 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-31.89 dBm -32.94 dBm
§.72500 GHZ. 585000 GHZ
1 Marker 3[T1] Marker 3[T1]
D1245dBm 2791 B D12.45dBm -31.44 dBm
Ww 1 m I 5.71900 GHz. 04 n i MWM 585020 GHz
- ) I \ - I I ‘
' 1 ' \
D3 -77.55 dBm D3 -77.55 dBm
. RTIEL . v p—t
I
- [ - i
@ | @
87 : : T a7 T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 80 dBm
113 Fef 113 dBm Att 10dB SAT45 576570 GH
Offzet 11.3dB Marker 2 [T1]
-38.34 cdBm
e S 7500 GHZ
Marker 3[T1]
-40.01 cBm
- 3873020 GHz
02 -27.55 dRm
3
AT KM
- Lt AdURE U AL
L RN
60
887 T T T T 5
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 1 5% B VEW 400 kHz 025 dBm
215 el 21 38 At 0 cE SWT 201ms STaGHE | 5 4 Fel21368m At 0 cE SWT 201ms 5 78m2 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-34.29 dBm -35.38 dBm
§.72500 GHZ. 585000 GHZ
1 Marker 3[T1] Marker 3[T1]
D1245dBm -31.64 dBm -33.85 dBm
&WMWWMWM 572156 GHz. 585116 GHz
D3 -77.55 dBm 3 f}l
A WM
P = P
@ | @
87 : : T a7 T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
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Beam forming (MCSO N=1) _MODE<802.11ac (VHT20)>

REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 344 B
25 Ref 215 dBm Att 20 B SWT 75848 us. 583252 GHT.
Offset 11.5d8
1
/{ i \W
- o ‘I\\’\ -
Ty P
785 T T T
Center 5825 GHz 2647 Wiz Span 26.47 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 530 dBm VWY 300 kHz .76 dBm
1 5 Fel 215 dBm At 208 ST 400 ms 574571 GH 21 5. Fel 215 dBm Att 2008 ST 400 ms 577589 GH
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
1 -35.62 dBm -37.39 cdBm
N1 04445, 153887 GHz N1 04448k 157884 GHz
Marker 3[T1] Marker 3[T1]
-41.48 cBm -41.32 cBm
590000 GHz. 3884004 GHz
- 0% o0 9 - 0% o0 9
b b 7
7 7 Il
_60-gh b 60 -Luphebd
W Lk
785 T T T T T . 785 T T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 777 dEm
25 Ref 215 dBm Att 20 B SWT 400 ms 582565 GHT.
Offset 11.5d8 Marker 2 [T1]
-36.92 cBm
N1 04445 161881 GHz
Marker 3[T1]
-34.78 cBm
590000 GHz.
- 0% o0 T 4R
. iatbpall L
v W
L
60 -
785 T T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 545 B VWY 300 kHz 734 B
1 5 Fel 215 dBm Att 2008 ST 227 544 us 574750 GH 21 5. Fel 215 dBm Att 208 ST 227 544 us 583240 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
1 -26.54 cdBm -37.07 cdBm
N1 04445, 572500 GHz nlodddnm 585000 GHz
Marker 3[T1] Marker 3[T1]
-26.54 cBm -34.83 cBm
, § \ 5.72500 GHz. f ] 591000 GHz.
- 0% 20 5 dFy \'\ - 0% 20 5 dFy \n
i
E m E
M 1
p WA ik p
| @ | @
755 : T T 85 T T
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Chain (1)

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz .58 B VWY 300 kHz 585 dBm
21 5. Fel 215 dBm Att 2008 ST 400 ms 574571 GH 21 5. Fel 215 dBm Att 2008 ST 400 ms 578588 GH
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-35.30 cBm -32.74 dBm
N1 04448k 153887 GHz N1 04448k 157884 GHz
Marker 3[T1] Marker 3[T1]
-41 63 cBm -41.80 cBm
3852036 GHz 3836048 GHz
- 0% o0 9 - 0% o0 9
2
3 3
, , .
60k 60 -l
W
785 T T T T 785 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 752 dEm
25 Ref 215 dBm Att 20 B SWT 400 ms 581566 GHT.
Offset 11.5d8 Marker 2 [T1]
-31.43 cdBm
N1 04445 161881 GHz
Marker 3[T1]
-34.92 cdBm
590559 GHz.
- 0% o0 T 4R
2
, |
785 T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 571 B VWY 300 kHz 10.54 dBm
21 5. Fel 215 dBm Att 2008 ST 227 544 us 574750 GH 21 5. Fel 215 dBm Att 208 ST 227 544 us 583000 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5dB Marker 2 [T1]
! -29.97 dim 1 -33.90 dm
N1 04445, 572500 GHz 01044 4R 585000 GHz
Marker 3[T1] Marker 3[T1]
-28.76 cBm -33.90 cBm
] 1 572480 GHz. J \ 585000 GHz.
- D% 901 56 dFy J\/ \ - D% 901 56 dFy \'\Am
i WW\L
. VMM h\ W M‘N .
B R
] . ; ; : 785 ; T g
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Chain (2)

CH 149

CH 157

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 567 dEm VWY 300 kHz .58 B
1 5 Fel 215 dBm At 208 ST 400 ms 573572 GH 21 5. Fel 215 dBm Att 2008 ST 400 ms 578588 GH
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-34.54 cBm 1 -34.96 cBm
N1 044 4Rk 153887 GHz N1 04445, 157884 GHz
Marker 3[T1] Marker 3[T1]
-40.84 cBm -41.36 cBm
3372021 GHz 3833050 GHz
- 0% o0 9 - 0% o0 9
3 3
y " y )
W [
785 T T T T . 785 T T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 766 dBm
25 Ref 215 dBm Att 20 B SWT 400 ms 582565 GHT.
Offset 11.5d8 Marker 2 [T1]
-37.30 cBm
N1 04445 160882 GHz
Marker 3[T1]
-39.74 dBm
590559 GHz.
- 0% o0 T 4R
b 7
785 T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 924 B VWY 300 kHz 55 dBm
1 5 Fel 215 dBm At 208 ST 227 544 us 574380 GHz 21 5. Fel 215 dBm Att 208 ST 227 544 us 583000 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
1 2716 dBm 1 -39.20 cBm
N1 04445, 572500 GHz N1 04445, 585000 GHz
Marker 3[T1] Marker 3[T1]
2716 cBm -38.25 dBm
} \ 5.72500 GHz. ( 1 559850 GHZ.
- 0% 20 5 dFy AF/ \A - 0% 20 5 dFy \
T W
3
o b s, ) B
i
B R
755 : T T 85 T T
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Beam forming (MCSO N=1) _MODE<802.11ac (VHT40)>

REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VEW 300 kHz 783 dBm
25 Ref 21 5 cdBm Att 20 B SWT 132734 us 574997 GH.
Offeet 115 dB
1
n / \.\ . Al
LT R
85 . . . (
Center 5755 GHz 5464 MHzZ/ Span 54.64 WHz A
REVY 100 kHz. [T1]MP VIEW Marker 1 [T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VEW 300 kHz 408 dBm VEW 300 kHz 424 dBm
21 5. Fel 215 dBm Att 2008 ST 400 ms 576570 GHz 21 5. Fel 215 dBm Att 2008 ST 400 ms 578568 GHz.
Offeet 115 dB Marker 2 [T1] Offeet 115 dB Marker 2 [T1]
-38.94 dBm -41 57 dBm
154536 GHZ 158883 GHZ
Ot TETEr Marker 3[T1] Ot TETEr Marker 3[T1]
-40.37 dBm -40.7& cBm
3342043 GHz 3368024 GHz
e s 1
2 3 2 3
AT IR TV M 4
T
' il
P
TE5 T T T T TE5 T T T T ( )
Start 30 MHZ 3897 GHz/ Stop 40 GHz Start 30 MHz 3997 GHz/ Stop 40 GHz
REVY 100 kHz. [T1]MP VIEW Marker 1 [T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VEW 300 kHz 557 dBm VEW 300 kHz 316 dBm
21 5. Fel 215 dBm Att 2008 ST 456088 us 575020 GHz 21 5. Fel 215 dBm At 2008 ST 455.088 us 578980 GHz.
Offeet 115 dB Marker 2 [T1] Offeet 115 dB Marker 2 [T1]
-22.54 dBm -4512 dBm
1 72500 GHZ. 35000 GHZ.
Ot TS TEmr Marker 3[T1] Bt ESTHETT Marker 3T1]
-22.27 dBm -37 82 dBm
572460 GHZ ’u" mﬁ V = ] 565980 GHZ
e H) \M [ e \\‘
! ' R M
MJ)NV ‘W\'\ 3
i Ly
Www ¥ i \M‘WW
A, I A .
e A CT me uwvvw 1
f f (@)
TE5 T T T TE5 T T T
Center 5 679 GHT 20 MHz! Span 200 MHz Center 5867 GHT 20 MHz/ Span 200 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
WEMW 300 kHz 318 dBm WEMW 300 kHz £.94 cBm
21 5. Fel 215 dBm At 2068 ST 400 ms 570571 OHr | 4 5 Fel 215 cBm At 2068 ST 400 ms 580567 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-34.51 dBm -35.98 dBm
154886 GHZ 1 158883 GHZ
1213 Lit=s Marker 3[T1] 1213 Lit=) Marker 3[T1]
-41.20 cBm -41.58 dBm
3380008 GHz 3347040 GHz
- T - pi: i
3
. _60-Lyh
[l e
785 T T T T T 785 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 736 dBm VWY 300 kHz 5% o
21 5. Fel 215 dBm At 2068 ST 455.088 us 5750200He | o 5 Fel215d8m At 2068 ST 455.088 us 550100 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-20.81 dBm -42.67 cBm
1 §.72500 GHZ. 1 585000 GHZ
ElWECER S Marker 3[T4] ElWECER S Marker 3[T4]
-20.25 dBm -39.35 dBm
MUM"WMI\ 572460 GHz MVM 565740 GHr
- B — - B T
i ' " LN
_ P _ sy
rwm w\r‘ﬁp‘v‘\ﬂ it i Y m,m,l
! WA sy, ! i i g TP
T A i U K un 1
F H
755 : T T T 85 T T T
Genter 5679 GHz 20 MHz! Span 200 Hz Genter 5 867 GHz 20 WHz! Span 200 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 8% dBm VWY 300 kHz 356 o
21 5. Fel 215 dBm Att 2008 ST 400 ms 574571 GH 21 5. Fel 215 dBm Att 2008 ST 400 ms 580567 GHz
Offzet 11508 Marker 2[T1] Offse 11508 Marker 2[T1]
-35.76 cdBm -38.37 dBm
1 153887 GHZ 158883 GHZ
1213 Lit=) Marker 3[T1] 1213 Lit=) 13 Marker 3[T1]
-41 88 cBm -40.63 cBm
3357010 GHz 3868024 GHz
- Dt - Dt
h h 2
3
h h [T
785 T T T T T . 785 T T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 735 dBm VWY 300 kHz 62 dBm
21 5. Fel 215 dBm Att 2008 ST 456088 us 575020 GHz 21 5. Fel 215 dBm Att 2008 ST 456088 us 578980 GHz
Offzet 11508 Marker 2[T1] Offse 11508 Marker 2[T1]
-2512 dBm -41.97 cdBm
L §.72500 GHZ. 1 585000 GHZ
1213 Lit=)s Marker 3[T1] [ AEX vy Marker 3[T1]
-23.42 cdBm -35.54 dBm
FMMUM% 571560 GHr ( o “Y'“ﬁ\‘ ,M(\\ 555250 GHz
2 J l [
- erarraam iy T - B ™
F@‘f ¢ NW
p | v JWW p
WA
o b i y ) T
L\J”'""W’WJ“WW e
F H
755 : T T 85 T T T
Genter 5679 GHz 20 MHz! Span 200 Hz Genter 5 867 GHz 20 WHz! Span 200 MHz

Report No.: RF130927E08E
Reference No.: 140225E09

218 of 262

Report Format Version 5.2.0




Beam forming (MCSO N=1) MODE<802.11ac (VHT80)>

Maximum REF

Ref 215 dBim

Att 2008

REYY 100 kHz
VEW 300 kHz
ST 265,468 Us

[T11MP VEEW

75

Offse 11508

it ljlfl/\//

et

T
Center 5.775 GHZ

T
11324 MHzi

T T
Span 113.24 MHz

Marker 1 [T1]
308 dBim
574966 GHz

@

Chain (0)

CH 155

REVY 100 kHz [T WP VIEW Marker 1[T1]
WEMW 300 kHz 0.99 dBm
21 5. Fel 215 dBm At 20 0B ST 400ms 574571 GHE
Offset 11.5d8 Marker 2 [T1]
-39.66 dBm
S 7500 GHZ
Marker 3[T1]
D1 3084B 4134 dBim
3837047 GHz
D3 26,9 4B
3
4 .muﬂu
e
785 T T T T (
Start 30 MHz 3997 GHz/ Stop 40 GHz A ]
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 0.70 dBm VEW 300 kHz 0.54 dBim
21 5. Fel 215 dBm At 2008 ST 360.278 us 574620 GHz. 21 5. Ret 215 Bm At 2008 ST 360.278 us 574748 GHz.
Offset 11.5d8 Marker 2 [T1] Offeet 115 dB Marker 2 [T1]
-31.52 dBm -35.76 cdBm
§.72500 GHZ. 585000 GHZ
. Marker 3[T1] Marker 3[T1]
01308 4B -29.19 dBm 01408 4Bm -33.99 dBm
( ‘ \ F \
D3 26,92 dEm ? /‘ D3 26,92 dEm l\
n J I
' ) Mot
, f W
) B
TE5 T T T 785 T T T
Center 5735 GHz 16 MHz! Span 160 MHz Center 5815 GHz 16 MHz/ Span 160 MHz

Report No.: RF130927E08E
Reference No.: 140225E09

219 of 262

Report Format Version 5.2.0




Chain (1)

CH 155

REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 201 dBm
25 Ref 215 dBm Att 20 B SWT 400 ms 5.74571 GHT.
Offset 11.5d8 Marker 2 [T1]
-36.26 cdBm
S 7500 GHZ
1 Marker 3[T1]
01308 4B 41 70 dBm
3832051 GHz
D2 -26.92 dBm
3
60 ol
785 T T T T T
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 296 dBm VWY 300 kHz 275 dEm
21 5. Fel 215 dBm Att 2008 ST 360,278 us 578012 GH 21 5. Fel 215 dBm Att 2008 ST 360,278 us 576988 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
=31 62 dBm -33.49 cBm
§.72500 GHZ. 585000 GHZ
T Marker 3[T1] Marker 3[T1]
01308 4B , -28.59 dBm 01308 4B 3121 dBm
I | TR Y | TV TV 571504 GH o4 566012 GHr
Mwwuww mumww kuwlm.wﬁf[
1] |
D2 -26.92 dBm D2 -26.92 dBm
= Y vy = LYY T
W e o WMM
: M . - i
| @ |
TE5 T T T 785 T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 264 dBm
25 Ref 215 dBm Att 20 B SWT 400 ms 5.75570 GHT.
Offset 11.5d8 Marker 2 [T1]
-34.16 cBm
S 7500 GHZ
T Marker 3[T1]
D1 308 45 40685 dBm
33.48038 GHz
D2 -26.92 dBm
3
SO
785 T T T T T
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 332 dEm VWY 300 kHz 284 dEm
21 5. Fel 215 dBm Att 2008 ST 360,278 us 577020 GH 21 5. Fel 215 dBm Att 2008 ST 360,278 us 576988 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-29.42 cdBm -34.31 dBm
§.72500 GHZ. 585000 GHZ
T Marker 3[T1] Marker 3[T1]
01308 4B 2740 dBm 01308 dBm -32.24 dBm
Il 572380 GHz. 0 586012 GHz
7 ‘ ‘ 7 l F \
g 3 f g
D2 -26.92 dBm D2 -26.92 dBm
- e - WL,
WW L g WM
P A . "W"W
| @ | @
755 : T 5 T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
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Beam forming (MCSO N=2)_MODE<802.11ac (VHT20)>

Maximum REF

REYY 100 kHz [T11MP VEEW
VEW 300 kHz
1 Rel 21 dBm Att 2008 ST 20 ms
Offset 11 B T
4 i 4
o N
et L

T
Center 5826 GHZ

T
2645 MHzf Span 26.45 WHz

Marker 1 [T1]
1204 dBm
582373 GHz

A

Chain (0)

CH 149

CH 157

T
Center 5.707 GHz 10 WHz!

T
Span 100 MHz

REW 100 kHz ITIVPVEN  eer s 1) RENY 100 Kz NP VEN et )
VB 300 kHz 5.5 dBm VB 300 kHz 820 B
41 Fet 21 dbm att 208 SWT4s 573872 Otr 41 Fet 21 dbm att 208 SWT4s 5 78588 GHr
Sfiest 1145 Matker 2 (1] Sfiest 1105 Matker 2 (1]
-34.93 dBim +43.53 dBim
| DL1204 itk 5BBSTT GHE D1 1a04dBn SE1581 GHE
Marker 3(T] Marker 3(T]
-30.04 dBim 2983 dBim
39,6802 GHr 3968023 GHr
D2 -17.96 dBim D2 -17.96 dBm
3 3]
|
e
AP
Ll ikl ) T b | [t
s T i i T i s T i i T i ( )
Start 30 MHZ 3897 GHz! Stop 40 GHz Start 30 MHZ 3997 GHz/ Stop 40 GHz
REW 100 kHz NP VEN et )
VB 300 kHz 466 B
o1 el 21 dEm att 208 SWT4s 582565 OHE
Sfiest 1145 Matker 2 (1]
43947 dBim
— 555578 GHZ
Marker 3(T]
2972 d8m
3987010 GHz
D2 -17.96 dBm
PNINLY MNII
\ L As B
I
s T i i T i
Start 30 MHz 3987 GHz/ Stop 40 6Hz
REW 100 kHz ITIVPVEN  eer s 1) RENY 100 Kz NP VEN et )
VB 300 kHz 1041 dBm VB 300 kHz 5.6 B
41 Fet 21 dbm att 208 ST 201ms 5 7a8an GHr 41 Fet 21 dbm att 208 SWT20ms 582520 OHr
Sfiest 1105 ; Matker 2 (1] Sfiest 1105 Matker 2 (1]
2448 dBim -34.05 dBim
[l n 572500 GHZ | DL1204 bz 585000 GHZ
Marker 3(T] Marker 3(T]
2241 dBim 3324 dBim
I l 572440 GHz ; } \ 585020 GHz
D2-17.96 dBm D2-17.96 dBm IMA
T =

™

Jat Ml

'%W}M t

T
Center 5864 GHZ

T — @

10 MHz/ Span 100 MHz
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Chain (1)

RENY 100 Kz [TIMBVEN e ) REVY 100 kHz ITIVPVEN  eer s 1)
VB 300 kHz 068 dBm VB 300 kHz 75 dm
o1 el 21 dEm At 0 cE SWT4s 573572 GHr o1 el 21 dEm At 0 cE SWT4s 577569 GHr
Difset 11 dB Marker 2[T1] Difset 11 dB Marker 2[T1]
3385 dBm 3961 dBm
|Di1204d8n 565575 GHZ |Di1204d8n 562680 GHZ
Merker 3[T1] Merker 3[T1]
-28.53 dBm 2950 dBm
31 53628 GHE 3874013 GHz
02 -17.96 dRm 021796 dBm
3 3
b Ladk B ) A P VPR
L - W\‘W Wi el bl
50] F
s T T T T T s T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
RENY 100 Kz ITIVPVEN  eer s 1)
VB 300 kHz 121 B
51 Fet 21 dBim At 0 cE T4 552565 GHE
Oifest 11 6 Marker 2[T1]
41,60 B
— 588578 GHE
Merker 3[T1]
2970 dBm
3867025 GHE
021796 dBm
3
E n
i hsithih
. Ll YT
s T T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
RENY 100 Kz [TIMBVEN e ) REVY 100 kHz ITIVPVEN  eer s 1)
VB 300 kHz a0t dm VB 300 kHz 10.85 B
o1 el 21 dEm At 0 cE SWT 201ms 575020 GHr o1 el 21 dEm At 0 cE ST 20 ms 552740 GHE
Difset 11 dB Marker 2[T1] ifset 1175 Marker 2[T1]
1 -26.27 dm 2534 dBm
M Lapd ibn 5.72600 GHZ Pl labdipn 585000 GHZ
Merker 3[T1] Merker 3[T1]
2376 dBm 2534 dBm
J l 572480 GHz } \‘ 535000 GHz
021796 dEm i ' 02 -17.06 dBm W
oy
) |
ES . . ; : kS : T :
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Chain (2)

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 565 dBm VWY 300 kHz .26 dBm
21 5., Ret 213 Bm At 20 0B SWT4s 5T3T2GHT | 5y 5 Fel21368m At 0 cE SWT4s & 78568 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-35.60 cBm -39.33 dBm
| DL1204cEn 565575 GHZ {11204 dBm 562580 GHZ
Marker 3[T1] Marker 3[T1]
-29.36 dBm -29.24 cBm
3870023 GHz 3351014 GHz
D2 -17.95 dfm 17.96 dBim
3 3
. 4 . 4
e MW
- J - \ Lk AR LR
o " " | " WVW' Wi
ar T T T T . ar T T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 931 B
1 5. Fel 213 dBm Att 2008 SAT45 581586 GH
Offset 11.3dB Marker 2 [T1]
-42.11 cBm
| 01120438 565575 GHZ
Marker 3[T1]
-29.92 dBm
3351014 GHz
D2 -17.95 dBm
E
. s uhhn..Mf\.uNf
Al L
Ja A
T T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz .40 B VWY 300 kHz 10.50 dBm
21 5., Ret 213 Bm At 0 cE SWT 201ms 575020 GHr Ref 213 dm At 0 cE SWT 201ms 553000 GHE
Offset 11.3dB Marker 2 [T1] Marker 2 [T1]
-26.49 cdBm -32.42 cBm
(D124 dBm. L §.72500 GHZ. 585000 GHZ
Marker 3[T1] Marker 3[T1]
-25.54 dBm -32.42 cBm
] 5.72400 GHz. 585000 GHz.
D2 -17.95 dBm \\ D2 -17.95 dBm M
g ar g i
T
ool MM . AT
- l W’VW«NW - MWW
B |
87 : T T a7 T T
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Beam forming (MCSO N=2) _MODE<802.11ac (VHT40)>

Maximum REF

REVY 100 kHz TINPVEN e )

VEW 300 kHz 1.02 dEm

2 el 21 dBm At 20 0B ST 20ms 578758 GHE
Gifset 11 dB

t

” 1

]

\

s T i i T T
Gerter 5,775 GHE 11,437 Mhz/ Span 11437z Y
REW 100 kHz NP VEN et ) REW 100 kHz NP VEN et )
VB 300 kHz 456 B VB 300 kHz 855 dbm
41 Fet 21 dbm At 2008 SaT4s 574571 Oz 41 et 21 dBn At 2008 ST 400 ms 579687 Gtz
Sfiest 1105 Matker 2 (1] Siset 11 B Matker 2 (1]
3547 dBim | -31.59 dBim
040 10dEm S E7S00 GHZ 04 0104, 158583 GHz.
Marker 3(T] Marker 3(T1]
-29.95 dBim 4173 dBm
3968024 GHz 5:30000 GHz
Do.00814 Do.00814
3 2
,
. .mmmm\r
LA R R
e i e " A ﬂ'
Wﬂ"" T
" u..ﬂj
g
s T i i T i s T i i T i ( )
Start 30 MHZ 3897 GHz! Stop 40 GHz Start 30 MHZ 3897 GHz! Stop 40 GHz
REW 100 kHz NP VEN et ) REW 100 kHz NP VEN et )
VB 100 kHz 456 B VB 300 kHz 217 dom
41 Fet 21 dbm At 2008 SAT20ms 575900 Oz 41 et 21 dBn At 2008 ST 455,088 us 579100 GHr
Sfiest 1105 Matker 2 (1] Siset 11 B Matker 2 (1]
-21.70.dBm -36.04 dBim
[ 004E: s 572500 GHZ ool 585000 GHZ
Marker 3(T] Marker 3(T]
m I 21 7068m M}M%r)ﬂw 3130 8m
iy Y 24 572500 GHz J | l 586740 GHz
M"\}H ;
[T Pl
I okl iyl
MWMVMJ - ' w‘t
poal
] ] (@)
s T i T i s T T i
Center 5 679 GHr 20 MHz! Span 200 MHz Center 5867 GHr 20 MHz! Span 200 MHz
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Chain (1)

CH 151

CH 159

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 555 B VWY 300 kHz 532 dBm
o1 el 21 dEm At 0 cE SWT4s & 75570 GHr o1 el 21 dEm At 0 cE SWT4s 579567 GHr
Offset 11 dB Marker 2(T1] Offset 11 dB Marker 2(T1]
-39.51 dBm 1 -39.81 dBm
YERLEE SEES7T GHZ [ 0104E: 57500 GHE
Marker 3[T1] Marker 3[T1]
-30.91 cBm -29.57 dBm
3378016 GHz 3372021 GHz
E 14 p 14
4 3
E E .
" RN | ORIy ket balla b MWM*"V" iy
-50 - - ¥ r
78 T T T T T 78 T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 575 dEm VEW 400 kHz .90 dBm
1 Rel 21 dBm Att 2008 ST 20 ms 575020 GH 2 el 21 dBm Att 2008 ST 20 ms 579020 GHz
Offset 11 dB Marker 2(T1] Offset 11 dB Marker 2(T1]
-21.19 dBm -29.33 dBm
[ 004E: 1 572500 GHZ 0 010gE 585000 GHZ
Marker 3[T1] Marker 3[T1]
MW -21.17 dBm -28.496 cdBm
/ W \ 572260 GHz J l ‘ 585020 GHz
g j “ WM
E 0,81 4 p 0,81 4
E AW E NN
. iyl . bl
MMWMNWM o WWW
i i
78 T T T 78 T T T
Genter 5679 GHz 20 MHz! Span 200 Hz Genter 5 867 GHz 20 WHz! Span 200 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz .75 dBm VWY 300 kHz 785 dBm
215 el 21 38 At 0 cE 45 57372GHT | 5y 5 Fel21368m At 0 cE 45 & 78568 GHr
Offzet 11308 Marker 2(T1] Offzet 11308 Marker 2(T1]
-35.02 cBm 1 -42.27 dBm
10 1aank 5 BTS00 GHZ 010.104D: S BESTT GHZ
Marker 3[T1] Marker 3[T1]
-29.84 dBm -29.28 dBm
3372021 GHz 3868024 GHz
E 1 E
3 3
. n . 4
L i MM" e
- & ik e AR - La i i e
Lot |ttty ks Wi Ll MWW*W“ !
ar T T T T T . ar T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 577 dEm VEW 400 kHz 536 dBm
215 el 21 38 At 0 cE SWT 201ms STSAGHT | 5 5 Fel21368m At 0 cE SWT 201ms 579180 OHr
Offzet 11308 Marker 2(T1] Offzet 11308 Marker 2(T1]
-21.69 dBm 1 -36.32 cdBm
010.104D: | §.72500 GHZ 010.104D: 535000 GHZ
Marker 3[T1] Marker 3[T1]
MMM -21.69 dBm M -32.15 dBm
/ w \ 5.72500 GHz. J ] \ 585860 GHZ.
ol comas f \ _ ety
b NE
; prd v ; MVMJ& P
| f
TET T T T T T T T
Genter 5679 GHz 20 MHz! Span 200 Hz Genter 5 867 GHz 20 WHz! Span 200 MHz
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Beam forming (MCSO N=2)_MODE<802.11ac (VHT80)>

Maximum REF

REW100 kHz TUMPVEN  ppoer 1 1)
VB 300 kiiz 245 B
OB P ot At 2008 SAT 20 ms 577000 Gz
Sifsel 11305
T
NIRRTV

i

I

\

gk 4 mm/

el

@

TET T T T T 1
Center 5775 GHz 11367 MHz/ Span 113,67 MHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VB 300 kHz .93 B
113 Ret 113 Bm At 1008 SWT4s 578958 GHz
Offest 11 qu Marker 2 [T1]
-38.95 dBm
e 567500 OHz
Marker 3[T1]
-41.02 dBm
3373020 GHz
D2-27.55 dBm
3
o 1 A AM
m A R
- " T
BET T T T T
Start 30 MHZ 3997 GHz/ Stop 40 GHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1 [T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VW 100 kHz 177 dBm VW 100 kHz 144 B
OB P ot At 2008 ST 20ms srammcrz | o, Ref2i3din At 2008 ST 20ms 5 78636 GHE
Offeet 11.3dB Marker 2 [T1] Offeet 11.3dB Marker 2 [T1]
-32 66 dBm -3551 dBm
72500 GHZ. 35000 GHZ.
T Marker 3[T1] Marker 3[T1]
0124588 3086 8B 01245 8B <3321 B
MWVMWWMWMWW R B B
} ‘ \ l \
D2 -37.55 dBm. 3 f D2 -37.55 dBm. \
1 W
W i IRy
" W’%WWW
Fl Fl
787 ; : T 87 T T T
Center 5735 GHz 16 MHz! Span 160 MHz Center 5815 GHz 16 MHz! Span 160 MHz
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Chain (1)

CH 155

REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 60 dBm
113 Fef 113 dBm Att 10dB SAT45 574571 GH
Offset 11 Z‘ldE Marker 2 [T1]
-39.74 cdBm
i S 7500 GHZ
Marker 3[T1]
-41 65 cBm
- 3377017 GHz
02 -27.55 dBm
3
-60-)
e T T T T T
Start 30 MHz 3997 GHz Stop 40 6Hz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 182 dEm VEW 400 kHz 182 dEm
215 el 21 38 At 0 cE SWT 201ms srmncrz |, Ret213din att 208 ST 201ms 5 75988 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-31.89 dBm -32.94 dBm
§.72500 GHZ. 585000 GHZ
1 Marker 3[T1] Marker 3[T1]
D1245dBm 2791 B D12.45dBm -31.44 dBm
WWWMW sremes o = W S e
' 1 ' \
D3 -77.55 dBm D3 -77.55 dBm
. RTIEL . v p—t
I
- [ - i
1 @ |
TET T T T T T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 80 dBm
113 Fef 113 dBm Att 10dB SAT45 576570 GH
Offzet 11.3dB Marker 2 [T1]
-38.34 cdBm
e S 7500 GHZ
Marker 3[T1]
-40.01 cBm
- 3873020 GHz
02 -27.55 dRm
3
R KM
- Lt AdURE U AL
L RN
60
e T T T T T
Start 30 MHz 3997 GHz Stop 40 6Hz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 1 5% B VEW 400 kHz 025 dBm
215 el 21 38 At 0 cE SWT 201ms srmncrz |, Ref2i3din att 208 ST 201ms 578012 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-34.29 dBm -35.38 dBm
§.72500 GHZ. 585000 GHZ
1 Marker 3[T1] Marker 3[T1]
D1245dBm -31.64 dBm -33.85 dBm
&WMWWMWM 572156 GHz. 585116 GHz
D3 -77.55 dBm 3 /‘ D3 -77.55 dBm \\ ,
- byttt ' TR
o i
| i | i
1 @ | @
87 : : T a7 T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
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Beam forming (MCS0 N=3)_MODE<802.11ac (VHT20)>

Maximum REF

REYY 100 kHz [T11MP VEEW
VEW 300 kHz
1 Rel 21 dBm Att 2008 ST 20 ms
Offset 11 B T
4 i 4
o N
et L

T
Center 5826 GHZ

T
2645 MHzf Span 26.45 WHz

Marker 1 [T1]
1204 dBm
582373 GHz

A

Chain (0)

CH 149

CH 157

T
Center 5.707 GHz 10 WHz!

T
Span 100 MHz

REW 100 kHz ITIVPVEN  eer s 1) RENY 100 Kz NP VEN et )
VB 300 kHz 5.5 dBm VB 300 kHz 820 B
41 Fet 21 dbm att 208 SWT4s 573872 Otr 41 Fet 21 dbm att 208 SWT4s 5 78588 GHr
Sfiest 1145 Matker 2 (1] Sfiest 1105 Matker 2 (1]
-34.93 dBim +43.53 dBim
| DL1204 itk 5BBSTT GHE D1 1a04dBn SE1581 GHE
Marker 3(T] Marker 3(T]
-30.04 dBim 2983 dBim
39,6802 GHr 3968023 GHr
D2 -17.96 dBim D2 -17.96 dBm
3 3]
|
e
AP
Ll ikl ) T b | [t
s T i i T i s T i i T i ( )
Start 30 MHZ 3897 GHz! Stop 40 GHz Start 30 MHZ 3997 GHz/ Stop 40 GHz
REW 100 kHz NP VEN et )
VB 300 kHz 466 B
o1 el 21 dEm att 208 SWT4s 582565 OHE
Sfiest 1145 Matker 2 (1]
43947 dBim
— 555578 GHZ
Marker 3(T]
2972 d8m
3987010 GHz
D2 -17.96 dBm
PNINLY MNII
\ L As B
I
s T i i T i
Start 30 MHz 3987 GHz/ Stop 40 6Hz
REW 100 kHz ITIVPVEN  eer s 1) RENY 100 Kz NP VEN et )
VB 300 kHz 1041 dBm VB 300 kHz 5.6 B
41 Fet 21 dbm att 208 ST 201ms 5 7a8an GHr 41 Fet 21 dbm att 208 SWT20ms 582520 OHr
Sfiest 1105 ; Matker 2 (1] Sfiest 1105 Matker 2 (1]
2448 dBim -34.05 dBim
[l n 572500 GHZ | DL1204 bz 585000 GHZ
Marker 3(T] Marker 3(T]
2241 dBim 3324 dBim
I l 572440 GHz ; } \ 585020 GHz
D2-17.96 dBm D2-17.96 dBm IMA
T =

™

Jat Ml

'%W}M t

T
Center 5864 GHZ

T — @

10 MHz/ Span 100 MHz
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Chain (1)

RENY 100 Kz [TIMBVEN e ) REVY 100 kHz ITIVPVEN  eer s 1)
VB 300 kHz 068 dBm VB 300 kHz 75 dm
o1 el 21 dEm At 0 cE SWT4s 573572 GHr o1 el 21 dEm At 0 cE SWT4s 577569 GHr
Difset 11 dB Marker 2[T1] Difset 11 dB Marker 2[T1]
3385 dBm 3961 dBm
|Di1204d8n 565575 GHZ |Di1204d8n 562680 GHZ
Merker 3[T1] Merker 3[T1]
-28.53 dBm 2950 dBm
31 53628 GHE 3874013 GHz
02 -17.96 dRm 021796 dBm
3 3
b Ladk B ) A P VPR
L - W\‘W Wi el bl
50] F
s T T T T T s T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
RENY 100 Kz ITIVPVEN  eer s 1)
VB 300 kHz 121 B
51 Fet 21 dBim At 0 cE T4 552565 GHE
Oifest 11 6 Marker 2[T1]
41,60 B
— 588578 GHE
Merker 3[T1]
2970 dBm
3867025 GHE
021796 dBm
3
E n
i hsithih
. Ll YT
s T T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
RENY 100 Kz [TIMBVEN e ) REVY 100 kHz ITIVPVEN  eer s 1)
VB 300 kHz a0t dm VB 300 kHz 10.85 B
o1 el 21 dEm At 0 cE SWT 201ms 575020 GHr o1 el 21 dEm At 0 cE ST 20 ms 552740 GHE
Difset 11 dB Marker 2[T1] ifset 1175 Marker 2[T1]
1 -26.27 dm 2534 dBm
M Lapd ibn 5.72600 GHZ Pl labdipn 585000 GHZ
Merker 3[T1] Merker 3[T1]
2376 dBm 2534 dBm
J l 572480 GHz } \‘ 535000 GHz
021796 dEm i ' 02 -17.06 dBm W
oy
) |
ES . . ; : kS : T :
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz

Report No.: RF130927E08E
Reference No.: 140225E09

229 of 262

Report Format Version 5.2.0




Chain (2)

CH 149

CH 157

REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 863 dBm VEW 300 kHz .25 dEm
21 5., Ret 213 Bm At 20 0B SWT4s s73720Hr | g 5. Rel213dBm At 20 0B SWT4s & 78568 GHr
Gifset 11308 Marker 2 [T1] Gifset 11308 Marker 2 [T1]
35,60 dBm -39.33 dBm
| DL1204cEn 565575 GHZ {11204 dBm 562580 GHZ
Marker 3 [TH] Marker 3 [TH]
20,36 dBm -20.24 dBm
3370023 GHz 3351014 GHz
D2 -17.95 dfm 17.96 dBim
3 3
- 4 -
- 40
" .
8T T T T T T 8T T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 431 dem
21 5., Ret 213 Bm At 20 0B T4 551566 GHE
Gifset 11308 Marker 2 [T1]
4241 dBm
| 01120438 565575 GHZ
Marker 3 [TH]
-29.92 dBm
3351014 GHz
D2 -17.95 dBm
E
. s uhhn..Mf\.uNf
Al L
m m
8T T T T T T
Start 30 MHZ 3997 GHzf Stop 40 GHz
REVY 100 kHz [TIMBVEN e ) REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 8.40 dEm VEW 300 kHz 10.50 dBm
21 5., Ret 213 Bm At 20 0B ST 20ms s7anGHz | g 5. Rel213d8m At 0 cE SWT 201ms 553000 GHE
Gifset 11308 Marker 2 [T1] RUGRIEDS Marker 2 [T1]
-26.49 dBm -32.42 dBm
— Ll ! 572500 GHz e 555000 GHZ
Marker 3 [TH] Marker 3 [TH]
-25.54 dBm -32.42 dBm
] 572400 GHz J \ 555000 GHE
D2 -17.95 dBm 1\ D2 -17.95 dBm M
g ar g i
T
iy MM " AT
- l W’VW«NW - MWW
B |
e . ; ; : 87 ; T g
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Beam forming (MCS0 N=3)_MODE<802.11ac (VHT40)>

Maximum REF

REW100 kHz TUMPVEN  ppoer 1 1)
VB 300 kiiz 18 dom
41 et 21 dBn At 2008 ST 20ms 579882 Gz
Siset 11 B
1
»( \ I
g
ES . ; ; (
Genter 5795 OHz 5484 Mhiz/ SpenS4B4MHz D
REW100 kHz TUMPVEN  ppoer 1 1) REW100 kHz TUMPVEN  ppoer 1 1)
VB 300 Kz 456 dom VB 300 Kz 855 dbm
41 et 21 dBn At 2008 SaT4s 574571 Oz 41 et 21 dBn At 2008 ST 400 ms 579687 Gtz
Siset 11 B Marker 2 [T1] Siset 11 B Marker 2 [T1]
3547 dBim | -31.59.dBm
D10104E 567500 GHz Dy o404, 156883 GHz
Maker 3 [T1] Maker 3 [T1]
2998 dBm 41.73¢8m
38.65024 GHz 550000 GHz
00614 00614
3 2
,
. .mmmm\r
LAAL B A
m P e " A ﬂ'
Wﬂ“"" o
" u..”J
g
e T T T T T e T T T T T ( )
Start 30 MHz 3997 oHzy Stop 40 GHz Start 30 MHz 3997 oHzy Stop 40 GHz
REW100 kHz TUMPVEN  ppoer 1 1) REW100 kHz TUMPVEN  ppoer 1 1)
VB 100 Kz 456 dom VB 300 Kz 217 dom
41 et 21 dBn At 2008 SAT20ms 575900 Oz 41 et 21 dBn att 2088 ST 455,088 us 579100 Gte
Siset 11 B Marker 2 [T1] Siset 11 B Marker 2 [T1]
-21.70.dBm 36,04 dBim
D40i04E, A 572500 GHz nyoiads, 535000 GHz
Maker 3 [T1] Maker 3 [T1]
m I 21 7068m M}M%r)ﬂw 3130 8m
iy Y 24 572500 GHz J | l 586740 GHz
M"\».\ ;
[T Pl
I okl iyl
«WWW - ' W[
poal
i i (@)
e T T T T e T T T
Genter 5678 OHz 20MHzy Span 200 WHz Genter 5.857 OHz 20MHzy Span 200 WHz
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Chain (1)

CH 151

CH 159

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 555 B VWY 300 kHz 532 dBm
o1 el 21 dEm At 0 cE SWT4s & 75570 GHr o1 el 21 dEm At 0 cE SWT4s 579567 GHr
Offset 11 dB Marker 2(T1] Offset 11 dB Marker 2(T1]
-39.51 dBm 1 -39.81 dBm
YERLEE SEES7T GHZ [ 0104E: 57500 GHE
Marker 3[T1] Marker 3[T1]
-30.91 cBm -29.57 dBm
3378016 GHz 3372021 GHz
E 14 p 14
4 3
E E .
" RN | ORIy ket balla b MWM*"V" iy
-50 - - ¥ r
78 T T T T T 78 T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 575 dEm VEW 400 kHz .90 dBm
1 Rel 21 dBm Att 2008 ST 20 ms 575020 GH 2 el 21 dBm Att 2008 ST 20 ms 579020 GHz
Offset 11 dB Marker 2(T1] Offset 11 dB Marker 2(T1]
-21.19 dBm -29.33 dBm
[ 004E: 1 572500 GHZ 0 010gE 585000 GHZ
Marker 3[T1] Marker 3[T1]
MW -21.17 dBm -28.496 cdBm
/ W \ 572260 GHz J l ‘ 585020 GHz
g j “ WM
E 0,81 4 p 0,81 4
E AW E NN
. iyl . bl
MMWMNWM o WWW
i i
78 T T T 78 T T T
Genter 5679 GHz 20 MHz! Span 200 Hz Genter 5 867 GHz 20 WHz! Span 200 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz .75 dBm VWY 300 kHz 785 dBm
215 el 21 38 At 0 cE 45 57372GHT | 5y 5 Fel21368m At 0 cE 45 & 78568 GHr
Offzet 11308 Marker 2(T1] Offzet 11308 Marker 2(T1]
-35.02 cBm 1 -42.27 dBm
10 1aank 5 BTS00 GHZ 010.104D: S BESTT GHZ
Marker 3[T1] Marker 3[T1]
-29.84 dBm -29.28 dBm
3372021 GHz 3868024 GHz
E 1 E
3 3
. n . 4
L i MM" e
- & ik e AR - La i i e
Lot |ttty ks Wi Ll MWW*W“ !
ar T T T T T . ar T T T T .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 577 dEm VEW 400 kHz 536 dBm
215 el 21 38 At 0 cE SWT 201ms STSAGHT | 5 5 Fel21368m At 0 cE SWT 201ms 579180 OHr
Offzet 11308 Marker 2(T1] Offzet 11308 Marker 2(T1]
-21.69 dBm 1 -36.32 cdBm
010.104D: | §.72500 GHZ 010.104D: 535000 GHZ
Marker 3[T1] Marker 3[T1]
MMM -21.69 dBm M -32.15 dBm
/ w \ 5.72500 GHz. J ] \ 585860 GHZ.
ol comas f \ _ ety
b NE
; prd v ; MVMJ& P
| f
TET T T T T T T T
Genter 5679 GHz 20 MHz! Span 200 Hz Genter 5 867 GHz 20 WHz! Span 200 MHz
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Beam forming (MCS0 N=3)_MODE<802.11ac (VHT80)>

Maximum REF

REW100 kHz TUMPVEN  ppoer 1 1)
VB 300 kiiz 245 B
OB P ot At 2008 SAT 20 ms 577000 Gz
Sifsel 11305
T
NIRRTV

i

I

\

gk 4 mm/

el

@

TET T T T T 1
Center 5775 GHz 11367 MHz/ Span 113,67 MHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VB 300 kHz .93 B
113 Ret 113 Bm At 1008 SWT4s 578958 GHz
Offest 11 qu Marker 2 [T1]
-38.95 dBm
e 567500 OHz
Marker 3[T1]
-41.02 dBm
3373020 GHz
D2-27.55 dBm
3
o 1 A AM
m A R
- " T
BET T T T T
Start 30 MHZ 3997 GHz/ Stop 40 GHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1 [T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VW 100 kHz 177 dBm VW 100 kHz 144 B
OB P ot At 2008 ST 20ms srammcrz | o, Ref2i3din At 2008 ST 20ms 5 78636 GHE
Offeet 11.3dB Marker 2 [T1] Offeet 11.3dB Marker 2 [T1]
-32 66 dBm -3551 dBm
72500 GHZ. 35000 GHZ.
T Marker 3[T1] Marker 3[T1]
0124588 3086 8B 01245 8B <3321 B
MWVMWWMWMWW R B B
} ‘ \ l \
D2 -37.55 dBm. 3 f D2 -37.55 dBm. \
1 W
W i IRy
" W’%WWW
Fl Fl
787 ; : T 87 T T T
Center 5735 GHz 16 MHz! Span 160 MHz Center 5815 GHz 16 MHz! Span 160 MHz

Report No.: RF130927E08E
Reference No.: 140225E09

233 of 262

Report Format Version 5.2.0



Chain (1)

CH 155

REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 60 dBm
113 Fef 113 dBm Att 10dB SAT45 574571 GH
Offset 11 Z‘ldE Marker 2 [T1]
-39.74 cdBm
i S 7500 GHZ
Marker 3[T1]
-41 65 cBm
- 3377017 GHz
02 -27.55 dBm
3
-60-)
e T T T T T
Start 30 MHz 3997 GHz Stop 40 6Hz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 182 dEm VEW 400 kHz 182 dEm
215 el 21 38 At 0 cE SWT 201ms srmncrz |, Ret213din att 208 ST 201ms 5 75988 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-31.89 dBm -32.94 dBm
§.72500 GHZ. 585000 GHZ
1 Marker 3[T1] Marker 3[T1]
D1245dBm 2791 B D12.45dBm -31.44 dBm
WWWMW sremes o = W S e
' 1 ' \
D3 -77.55 dBm D3 -77.55 dBm
. RTIEL . v p—t
I
- [ - i
1 @ |
TET T T T T T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 80 dBm
113 Fef 113 dBm Att 10dB SAT45 576570 GH
Offzet 11.3dB Marker 2 [T1]
-38.34 cdBm
e S 7500 GHZ
Marker 3[T1]
-40.01 cBm
- 3873020 GHz
02 -27.55 dRm
3
R KM
- Lt AdURE U AL
L RN
60
e T T T T T
Start 30 MHz 3997 GHz Stop 40 6Hz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 1 5% B VEW 400 kHz 025 dBm
215 el 21 38 At 0 cE SWT 201ms srmncrz |, Ref2i3din att 208 ST 201ms 578012 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-34.29 dBm -35.38 dBm
§.72500 GHZ. 585000 GHZ
1 Marker 3[T1] Marker 3[T1]
D1245dBm -31.64 dBm -33.85 dBm
&WMWWMWM 572156 GHz. 585116 GHz
D3 -77.55 dBm 3 /‘ D3 -77.55 dBm \\ ,
- byttt ' TR
o i
| i | i
1 @ | @
87 : : T a7 T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
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5.6.7.2 TEST RESULTS (MODE 2)
CDD_MODE<802.11ac (VHT20)>

Maximum REF

REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 12.04 dBm
2 Ref 21 dBm At 2008 SWT 203 582373 GHT.
Offset 11 dB 1
[,WJWWWWM\NUM WWWM
, nf(f \w )
it e
78 T T T (
Center 5825 GHz 2645 Mz Shan 26.45 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 517 dBm VEW 300 kHz 522 dBm
2 el 21 dBm Att 2008 ST 400 ms 574571 GH 2 el 21 dBm Att 2008 ST 400 ms 578588 GHr
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-3967 dBm -36.68 dBm
s 568577 GHZ D1 1a04dBn 157884 GHZ
Marker 3[T1] Marker 3[T1]
-39.82 dBm -41.45 cBm
590559 GHz. 593557 GHz.
02 -17.96 dBm 021796 dBm
u IREPY
78 T T T T T ( 78 T T T T T ( .
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz .66 dBm
1 Rel 21 dBm Att 2008 SAT45 582585 GH
Offset 11 dB Marker 2 [T1]
-3947 dBm
— S BE5TE GHZ
Marker 3[T1]
-29.72 dBm
3357010 GHz
021796 dBm
PNINLY MNII
b Lk AR BN
NI
78 T T T T T
Start 30 MHz 3897 GHz! Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 7.8 dBm VEW 300 kHz .96 dBim
o1 el 21 dEm At 0 cE ST 227 544 us 573860 GHr o1 el 21 dEm At 0 cE SWT 201ms 562620 GHr
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-21.04 cBm -34.05 cBm
D11204 88w 1 S 2c0n o 011204 kBm S aton o
Marker 3[T1] Marker 3[T1]
MNW -19.66 oBm ~33.24 oBm
I T \ 5.72440 GHz. ; 1 \ 585020 GHz
021796 dEm AM 0321798 dBm NA
o = Wr\w
iy w‘“fM , bt M
\ AW %ij
W“” g
i (@ i (@
78 : T T 78 T T 3
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Chain (1)

CH 149

CH 157

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz a8t dBm VEW 300 kHz 1057 dBm
2 el 21 dBm Att 2008 ST 400 ms 573572 GH 2 el 21 dBm Att 2008 ST 400 ms 577589 GH
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-30.53 cBm -32.43 cdBm
— 153887 GHZ — 157884 GHZ
Marker 3[T1] Marker 3[T1]
-41.18 cBm -41.83 cBm
3357010 GHz 3855034 GHz
02 -17.96 dBm 021796 dBm
2 2
3
Al r e
Jrle”
78 T T T T T 78 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1121 dBm
1 Rel 21 dBm Att 2008 SAT45 582585 GH
Offset 11 dp Marker 2 [T1]
-41 60 cBm
— S BE5TE GHZ
Marker 3[T1]
-29.70 cBm
38 67025 GHz
021796 dBm
3
n
o ke
o] Ll YT
78 T T T T T
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1065 dBm VEW 300 kHz 10.85 dBm
o1 el 21 dEm At 0 cE ST 227 544 us 575000 GHr o1 el 21 dEm At 0 cE ST 20 ms 552740 GHE
Offset 11 dB 1 Marker 2 [T1] Offset 11 PE Marker 2 [T1]
-18.58 cBm -25.34 dBm
M Lapd ibn T 5.72600 GHZ Pl labdipn 585000 GHZ
Marker 3[T1] Marker 3[T1]
-18.57 cBm -25.34 cBm
/ \L 5.72440 GHz. } \‘ 585000 GHz.
3 WMN W
021796 dEm 021796 dEm
WF ’ 7
' L MV ' MMW
ki v -
) |
ES . ; ; : kS ; T g
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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CDD_MODE<802.11ac

(VHT40)>

Maximum REF

REVY 100 kHz TINPVEN e )

VEW 300 kHz 458 dEm

2 el 21 dBm At 20 0B ST 132734 us 578998 GHT
Gifset 11 dB

WWWWW‘WWMW

" #A'Mf/

W

\‘\ Dt Lw’l

T
Center 5.795 GHZ

T
5.459 MHzf

Span 54.59 WHz A

Chain (0)

CH 151

CH 159

T
Center 5679 GHZ 20 WHz!

T
Span 200 MHz

T
Center 5867 GHZ 20 WHz!

T
Span 200 MHz

RENY 100 Kz ITIVPVEN  eer s 1) RENY 100 Kz ITIVPVEN  eer s 1)
VB 300 kHz 127 VB 300 kHz 489 B
o1 el 21 dEm att 208 ST 400 ms 5 76870 GHr 41 Fet 21 dbm att 208 ST 400 ms 578568 OHE
Difset 11 dB Marker 2[T1] Difset 11 dB Marker 2[T1]
-40.58 dBm 4050 dBm
D19694En SBESTT GHZ D19694En 1 §8883 GHZ
I Merker 3[T1] Marker 3[T1]
41,98 dBm -40.95 dBm
38.48039 GHz 530559 GHz
D220 %1 R D220 %1 dRm
2
n n uﬂj
e
s T T T T T s T T T T T ( )
Start 30 MHZ 3897 GHz! Stop 40 GHz Start 30 MHZ 3897 GHz! Stop 40 GHz
RENY 100 Kz ITIVPVEN  eer s 1) RENY 100 Kz ITIVPVEN  eer s 1)
VEMW 300 kHz 241 dBm VBIW 300 kHz 5.45dBm
41 Fet 21 dbm att 208 ST 455 088 us 5 75260 GHr 41 Fet 21 dbm a0 dB ST 455.088 us 579860 OHr
Difset 11 dB Marker 2[T1] Difset 11 dB Marker 2[T1]
-26.44 dBm 30,58 dEm
D19694En 572500 GHZ 01969400 585000 GHZ
T Merker 3[T1] Merker 3[T1]
2459 B M -25.96 dBm
.lﬂL'\IT Ly 572350 GHz o M"‘\‘«i 555250 GHE
| T,
022031 dBm 022031 dBm

@
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Chain (1)

CH 151 CH 159

REWY 100 kHz TINPVEN e ) REWY 100 kHz TINPVEN e )
VW 300 kHz 558 dBim VW 300 kHz 3.45 dBim
2 el 21 dBm At 2068 ST 400ms 574571 GHE 51 Fet 21 dBim At 20 0B ST 400 ms 578568 GHz

Offset 1 0B Marker 2 [T1] Offset 1 0B Marker 2 [T1]
-34.34 dBm 1 2924 dBim
D1 963 dBM 154386 GHZ D1 969 4E, 158883 GHZ

Marker 3 [T1] Marker 3 [T1]
-40.79 oBm ~41.80 dBm
3837047 GHz 3863015 GHz

E 20 7] dBn E 02201 31 dfgm
2
3
|

L

: 9 |: ]

T T T T T
Stop 40 GHz Start 30 MHz Stop 40 GHz

T T T
Start 30 MHZ 3897 GHzf 3897 GHzf

REWY 100 kHz TINPVEN e ) REWY 100 kHz TINPVEN e )

VW 300 kHz .76 dBim VW 300 kHz .04 dem

2 el 21 dBm At 2068 ST 455,088 us 575020 GHE 51 Fet 21 dBim At 2008 ST 455088 us 579860 GHz
Offset 1 0B Marker 2 [T1] Offset 1 0B Marker 2 [T1]

237 dBim -27.92 dBim

01963 B §.72500 GHz D1 969 B, £35000 GHZ

1
Marker 3 [T1] Marker 3 [T1]
NWW'\ rW\MM 2221 dBm 2269 dBm
571300 GHz 565260 GHz

D02-203] dBm ’ a) D02-203] dBm

i
: il :
e Ll s

B ¥ RUL AP

T T T T T T T T
Genter 5679 GHz 20 MHz! Span 200 Hz Genter 5 867 GHz 20 WHz! Span 200 MHz
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CDD_MODE<802.11ac (VHT80)>

Maximum REF

REW100 kHz TP VEW
VB 300 kiiz
OB P ot At 2008 SAT 20 ms
Sifsel 11305
T
NIRRTV

i

i

I

\

gk 4 mm/

Pifeipeet

Marker 1 [T1]

2.45 dBm
577000 GHz

@

TET T T T T 1
Center 5775 GHz 11367 MHz/ Span 113,67 MHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VB 300 kHz .93 B
113 Ret 113 Bm At 1008 SWT4s 578958 GHz
Offest 11 qu Marker 2 [T1]
-38.95 dBm
e 567500 OHz
Marker 3[T1]
-41.02 dBm
3373020 GHz
D2-27.55 dBm
3
o 1 A AM
m A R
- L N Y
67 T T T T T
Start 30 MHZ 3997 GHz/ Stop 40 GHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1 [T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VW 100 kHz 177 dBm VW 100 kHz 144 B
OB P ot At 2008 ST 20ms srammcrz | o, Ref2i3din At 2008 ST 20ms 5 78636 GHE
Offeet 11.3dB Marker 2 [T1] Offeet 11.3dB Marker 2 [T1]
-32 66 dBm -3551 dBm
72500 GHZ. 35000 GHZ.
T Marker 3[T1] Marker 3[T1]
0124588 3086 8B 01245 8B <3321 B
MWVMWWMWMWW R B B
} ‘ \ l \
D2 -37.55 dBm. 3 f D2 -37.55 dBm. \
1 W
W i IRy
" W’%WWW
Fl Fl
TET T T T TET T T T
Center 5735 GHz 16 MHz! Span 160 MHz Center 5815 GHz 16 MHz! Span 160 MHz
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REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 60 dBm
113 Fef 113 dBm Att 10dB SAT45 574571 GH
Offset 11 Z‘ldE Marker 2 [T1]
-39.74 cdBm
i S 7500 GHZ
Marker 3[T1]
-41 65 cBm
3377017 GHz
02 -27.55 dBm
3
-60-)
e T T T T T
Start 30 MHz 3897 GHz! Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 182 dEm VEW 400 kHz 182 dEm
215 el 21 38 At 0 cE SWT 201ms SToMGHE | 5 5 Fel21368m At 0 cE SWT 201ms 576966 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-31.89 dBm -32.94 dBm
§.72500 GHZ. 585000 GHZ
1 Marker 3[T1] T Marker 3[T1]
D1245dBm 2791 B D12.45dBm -31.44 dBm
L ‘WWMMMMW 5.71900 GHz. 04 TR MWM 585020 GHz
) I \ - I I ‘
B /l -
D3 -77.55 dBm D3 -77.55 dBm
RTIEL . v p—t
I
T i
| | (@)
ar T T T T T ar T T T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
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STBC_MODE<802.11ac (VHT20)>

Maximum REF

REVY 100 kHz TINPVEN e )

VEW 300 kHz 1252 dEm

2 el 21 dBm At 20 0B ST 20ms 582373 GHE
Gifset 11 dB T

, i \ 4 y

Mgy

4]

T
Center 5.707 GHz 10 WHz!

T
Span 100 MHz

()

78 T T T T
Center 5825 GHz 2644 Mz Span 26.44 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 10.85 dBm VWY 300 kHz 955 B
o1 el 21 dEm At 0 cE SWT4s 574571 GHr o1 el 21 dEm At 0 cE SWT4s & 78568 GHr
Offset 11 QE Marker 2 [T1] Offset 11 dB Marker 2 [T1]
D1 1262 dBm -34.32 dBm D1 1262 dBm -45.34 dBm
SBESTT GHZ S BE5TE GHZ
Marker 3[T1] Marker 3[T1]
-27 86 dBm -29.83 dBm
3863023 GHz 3378016 GHz
021738 dfim 02173 dfm
? 3
E 1 g |
- " LLMIMN MAAM -
PR T T L AL A
L haad, L
78 T T T T T 78 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 10.04 dBm
1 Rel 21 dBm Att 2008 SAT45 581586 GH
Offset 11 dB Marker 2 [T1]
011262 B -43.40 cBm
SBESTT GHZ
Marker 3[T1]
-29.57 dBm
3374018 GHz
02173 dBm
3
) Y
Lathds B
L P A
50
78 T T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 10.47 dBm VWY 300 kHz 11.0% dBm
1 Rel 21 dBm Att 2008 ST 20 ms 574000 GHz 2 el 21 dBm Att 208 ST 20 ms 582620 GHz
Offset 11 dB i Marker 2 [T1] Offset 1ng Marker 2 [T1]
D1 1262 dBm. -19.43 dBm D1 1262 dBm. -27.85 dBm
1 §.72500 GHZ. T 585000 GHZ
Marker 3[T1] Marker 3[T1]
-19.43 cBm -27 85 dBm
} \ 5.72500 GHz. J \‘ 585000 GHz.
021733 dBm 021733 dBm WJ

()

T
Center 5864 GHZ 10 WHz!

T
Span 100 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 10,66 dBm VWY 300 kHz 1045 dBm
51 Fet 21 dBim At 0 cE SWT4s 573572 GHr o1 el 21 dEm At 0 cE SWT4s 577569 GHr
Offset 11 gE Marker 2 [T1] Offset 11 dB Marker 2 [T1]
D1 1262 dBm. -36.06 dBm D1 12632 4B -41.32.d8m
S BE5TE GHZ SE1581 GHZ
Marker 3[T1] Marker 3[T1]
-30.35 cBm -29.65 dBm
3863023 GHz 3385011 GHz
02 -17.38 dBim 02 -17.38 dBm
3
. . o o
A P ’Q 7L ALkt A
Ll " T m o
50 F
78 T T T T T 78 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 11.58 dBm
1 Rel 21 dBm Att 2008 SAT45 5 81586 GH
Otfzet 11 dB Marker 2 [T1]
D1 1262 4E; -39.50 d8m
SBESTT GHZ
Marker 3[T1]
-29.81 dBm
3371022 GHz
02 -17.38 dm
3
I
78 T T T T T
Start 30 MHZ 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 975 o VWY 300 kHz 13.84 B
1 Rel 21 dBm At 208 ST 20 ms 574380 GHz 2 el 21 dBm Att 208 ST 20 ms 582330 GHz
Offset 11 dB Marker 2 [T1] Offsef 11 dBf Marker 2 [T1]
D1 1262dBm. 1 -20.83 dBm D1 1282dBm. =21.07 dBm
§.72500 GHZ. LY. TN 585000 GHZ
Marker 3[T1] E "( AR Marker 3[T1]
-20.83 cBm -18.88 dBm
\ 5.72500 GHz. \%1‘ 585020 GHz
E p bk
02 -17.38 dBm M 02 -17.38 dBm \W'\
B |
8 . ; ; - kS ; T g
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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STBC_MODE<802.11ac (VHT40)>

Maximum REF

REVY 100 kHz. [T WP VIEW Marker 1[T1]
VWY 300 kHz 10.36 dBm
2 Ref 21 dBm Att 20 B SWT 203 579883 GHT.
Otteet 11 dB 1
y
I .A/ \‘M,Ju il
Rl LA
79 T T T (
GCenter 5795 GHz 5 468 MHzZ/ Span 54,58 MHz A
REVY 100 kHz. [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 54% B VWY 300 kHz 514 dBm
21 5., Ret 213 Bm At 2008 ST 4s 575570 GHE. 51 Fet 21 dBim At 2008 ST 4s 573567 GHz.
Offeet 11.3dB Marker 2 [T1] Otteet 11 dB Marker 2 [T1]
-37.99 dBm -39.62 cBm
D1 1036 8Em 567500 GHz D1 1036 88 567500 GHz
Marker 3[T1] Marker 3[T1]
-30.72 dBm -30.14 cBm
33 92006 GHz 3863023 GHz
031964 dEm 03 -1964 dBim
3
_ ...MMM
bt g e VY
ot ) - i
.sn—w ey
ar T T T T 78 T T T T ( )
Start 30 MHz 3987 GHz/ Stop 40 GHz Start 30 MHz 3987 GHz/ Stop 40 GHz
REVY 100 kHz. [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 584 B VEW 400 kHz 7 46 B
1 5. Fel 213 dBm At 208 SWT 20 ms 575780 GHz 2 el 21 dBm Att 2008 ST 20 ms 578740 GHz
Offzet 11308 Marker 2(T1] Offset 11 dB Marker 2(T1]
-24.03 dBm -30.71 cBm
D1 1036 dBm. 1 72500 GHz 01104 dBm. 555000 GHZ
Marker 3[T1] Marker 3[T1]
WM -20.14 dBm ’WM\'WW\ -27 45 dBm
)y V 571780 GHZ 1 565100 GHZ
} ] ( \ "
5 J wa
032 -19.64 dBm N | 03 -19.64 dBm
i ) A
W " w
bt ‘JMMWLJWMWWW
f f (@)
TET T T T 78 T T T
Gerter 5 673 GHz 20 Mz Span 200 Wz Gerter 5 867 GHz 20 Mz Span 200 Wz
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Chain (1)

CH 151

CH 159

Ll

p RV TN
WWWMWJWV

W

78

T
Center 5679 GHZ 20 WHz!

T
Span 200 MHz

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz .46 B VWY 300 kHz 10.01 dBm
o1 el 21 dEm At 0 cE SWT4s 574571 GHr o1 el 21 dEm At 0 cE SWT4s & 79567 GHr
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-37.08 cdBm -36.97 cBm
011036 dBm 5 BBSTT GHZ D1 1036 E; 554579 GHE
Marker 3[T1] Marker 3[T1]
-29.73 dBm -28.60 cdBm
3375019 GHz 38 67025 GHz
p 03 -19.64 dfm p 03 -19.64 dm
3 3
E E 4
n ﬂuu My LA
E LA B b Lad
T I
78 T T T T T 78 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 570 B VEW 400 kHz 925 dBm
1 Rel 21 dBm At 208 ST 20 ms 575020 GHz 2 el 21 dBm Att 2008 ST 20 ms 579850 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-23.68 dBm 1 -26.50 dBm
011036 dBm 1 572500 GHz D1 10.36 dBm. 585000 GHZ
Marker 3[T1] Marker 3[T1]
MM -2017 dBm -24.35 dBm
571780 GHz. 585220 GHz.
E 0-Lh ot
] ] | ly
03 -19.64 dBm 03 -19 4 dBm |
il

()

T
Genter 5 867 GHz 20 WHz!

T
Span 200 MHz
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STBC_MODE<802.11ac (VHT80)>

Maximu

m REF

REW100 kHz TP VEW
VB 300 kiiz
OB P ot At 2008 SAT 20 ms
Sifsel 11305
T
NIRRTV

i

i

I

\

gk 4 mm/

Pifeipeet

Marker 1 [T1]

2.45 dBm
577000 GHz

@

TET T T T T 1
Center 5775 GHz 11367 MHz/ Span 113,67 MHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VB 300 kHz .93 B
113 Ret 113 Bm At 1008 SWT4s 578958 GHz
Offest 11 qu Marker 2 [T1]
-38.95 dBm
e 567500 OHz
Marker 3[T1]
-41.02 dBm
3373020 GHz
D2-27.55 dBm
3
o 1 A AM
m A R
- L N Y
67 T T T T T
Start 30 MHZ 3997 GHz/ Stop 40 GHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1 [T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VW 100 kHz 177 dBm VW 100 kHz 144 B
OB P ot At 2008 ST 20ms srammcrz | o, Ref2i3din At 2008 ST 20ms 5 78636 GHE
Offeet 11.3dB Marker 2 [T1] Offeet 11.3dB Marker 2 [T1]
-32 66 dBm -3551 dBm
72500 GHZ. 35000 GHZ.
T Marker 3[T1] Marker 3[T1]
0124588 3086 8B 01245 8B <3321 B
MWVMWWMWMWW R B B
} ‘ \ l \
D2 -37.55 dBm. 3 f D2 -37.55 dBm. \
1 W
W i IRy
" W’%WWW
Fl Fl
TET T T T TET T T T
Center 5735 GHz 16 MHz! Span 160 MHz Center 5815 GHz 16 MHz! Span 160 MHz
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Ch

an (1)

CH 155

REW100 kHz TUMPVEN  ppoer 1 1)
VB 300 Kz 160 6B
11 5 Fet 113 d8m At 1008 SWT4s 570571 GHz
ST Marker 2 [T1]
3974 dBim
| Dl245dB 557500 GHz
Maker 3 [T1]
4185 dBm
38T Gz
| D2-27.55 dBm
3
60}
BT T T T T T
Start 30 MHz 3997 oHzy Stop 40 GHz

CH 155 Band edge (Left)

CH 155 Band edge (Right)

REVY 100 kHz [T1]MP VIEW Marker 1[T1]
VW 100 kHz 1.92 B
213 Ref 213 dBm Aft 20dB SWT 20 s 577020 GHT
Offeet 11.3dB Marker 2 [T1]
-31.89 cBm
5.72500 GHZ
T Marker 3[T1]
D01245dBm -27.81 dBm
WWWMW ST e
) I \
K3
D2 -37.55 dBm.
F'I. 1) MA'/
Ly /\M
LT
-7aT T T T
Center 5735 GHT 16 MHZ/ Span 160 MHz

RENY 100 Kz ITIVPVEN  eer s 1)
VB 100 kHz 18
21 5., Ret 213 Bm At 0 cE SWT 201ms 576988 GHE
Oifeel 1135 Marker 2[T1]
-32.94 dBm
55000 GHZ
Merker 3[T1]
D12.45dBm -31.44 dBm
o o—, MMNM 535020 GHz
D3 -77.55 dBm \
v p—t
TR
i
1 (@>
787 ; T T
Genter 5 815 GHz 16 MHzZT Span 160 MHz

Report No.: RF130927E08E
Reference No.: 140225E09

246 of 262

Report Format Version 5.2.0




Beam forming (MCSO N=1) _MODE<802.11ac (VHT20)>

Maximu

m REF

REW 100 kHz NP VEN et )
VB 300 kHz 1204 dBim
41 Fet 21 dbm att 208 SAT 20 ms 582373 GHr
Sfiest 1105 T
[NJWWWWMW WWWMM
, /ﬂf \N "
g e
s T i T i (
Gerter 5 825 GHz 2645 MHz/ Spen 2645z D
REW 100 kHz NP VEN et ) REVY 100 kHz NP VEN et )
VB 300 kHz 547 B VB 300 kHz 822 dBm
41 Fet 21 dbm att 208 ST 400 ms 574571 GHr 41 Fet 21 dbm att 208 ST 400 ms 5 78508 GHr
Sfiest 1105 Matker 2 (1] Sfiest 1105 Matker 2 (1]
3967 dBim -36.65 dBim
s 568577 GHZ D1 1a04dBn 1 57884 GHE
Marker 3(T] Marker 3(T1]
-39.82 dBim -41.45 dBm
5:30358 GHz 533357 GHr
03179 dEm 03 -17.% dBm.
" g
i
s T i i T i s T i i T i ( )
Start 30 MHz 3987 GHz/ Stop 40 6Hz Start 30 MHz 3997 oHzr Stop 40 6Hz
REW 100 kHz NP VEN et )
VB 300 kHz 466 B
41 Fet 21 dbm att 208 SaT4s 552508 Oz
Sfiest 1145 Matker 2 (1]
43947 dBim
— 555578 GHZ
Marker 3(T]
2972 d8m
3987010 GHz
03 -17.% dBm.
PNINLY MNII
\ L As B
I
s T i i T i
Start 30 MHz 3987 GHz/ Stop 40 6Hz
REW 100 kHz NP VEN et ) REVY 100 kHz NP VEN et )
VB 300 kHz 726 dBm VB 300 kHz 5.6 B
41 Fet 21 dbm att 208 ST 227 544 us 5 73880 GHr 41 Fet 21 dbm att 208 ST 20ms S 620 GHr
Sfiest 1105 Matker 2 (1] Sfiest 1105 Matker 2 (1]
<21 04 dBim -34.05 dBim
011204 dBm ; Rt 011204 B S o
Marker 3(T] Marker 3(T]
MNW -19.66 oBm ~33.24 oBm
I \ \ 572440 GHz I } \ 585020 GHz
03179 dEm. AM D2 1796 dBm WA
i =7 Wr\w
iy w‘“fM , bt M
\ AW %ij
W“” g
| j (@)
78 ; ; ; 78 ; ;
Gerter 5.707 GHz 10 Mz Span 100 Wz Gerter 5 864 GHE 10 Mz Span 100 Wz
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Chain (1)

CH 149

CH 157

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz a8t dBm VEW 300 kHz 1057 dBm
2 el 21 dBm Att 2008 ST 400 ms 573572 GH 2 el 21 dBm Att 2008 ST 400 ms 577589 GH
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-30.53 cBm -32.43 cdBm
— 153887 GHZ — 157884 GHZ
Marker 3[T1] Marker 3[T1]
-41.18 cBm -41.83 cBm
3357010 GHz 3855034 GHz
02 -17.96 dBm 021796 dBm
2 2
3
Al r e
Jrle”
78 T T T T T 78 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1121 dBm
1 Rel 21 dBm Att 2008 SAT45 582585 GH
Offset 11 dp Marker 2 [T1]
-41 60 cBm
— S BE5TE GHZ
Marker 3[T1]
-29.70 cBm
38 67025 GHz
021796 dBm
3
n
o ke
o] Ll YT
78 T T T T T
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1065 dBm VEW 300 kHz 10.85 dBm
o1 el 21 dEm At 0 cE ST 227 544 us 575000 GHr o1 el 21 dEm At 0 cE ST 20 ms 552740 GHE
Offset 11 dB 1 Marker 2 [T1] Offset 11 PE Marker 2 [T1]
-18.58 cBm -25.34 dBm
M Lapd ibn T 5.72600 GHZ Pl labdipn 585000 GHZ
Marker 3[T1] Marker 3[T1]
-18.57 cBm -25.34 cBm
/ \L 5.72440 GHz. } \‘ 585000 GHz.
3 WMN W
021796 dEm 021796 dEm
WF ’ 7
' L MV ' MMW
ki v -
) |
ES . ; ; : kS ; T g
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Beam forming (MCSO N=1) _MODE<802.11ac (VHT40)>

Maximum REF

Marker 1 [T1]

s

REYY 100 kHz [T11MP VEEW
VEW 300 kHz
1 Rel 21 dBm Att 2008 ST 132734 us
Offset 11 B

WWWWW‘WWMW

b #A'Mf/

W

\‘\ Dt Lw’l

T
Center 5.795 GHZ

T
5.459 MHzf

Span 54.59 WHz A

9,69 dBim
78998 GHZ

Chain (0)

CH 151

CH 159

T
Center 5679 GHZ

20 WHz!

T
Span 200 MHz

T
Center 5867 GHZ

20 WHz!

T
Span 200 MHz

REW 100 kHz NP VEN et ) REW 100 kHz NP VEN et )
VB 300 kHz 1 27 B VB 300 kHz 489 B
41 Fet 21 dbm att 208 ST 400 ms 5 76870 GHr 41 Fet 21 dbm att 208 ST 400 ms 5 78588 GHr
Sfiest 1105 Matker 2 (1] Sfiest 1105 Matker 2 (1]
4068 dBim ~40.50 dBim
D1969dEn 588577 GHz Dl963dEn 158883 GHz
I Marker 3(T] Marker 3(T1]
41,45 dBim -40.45 dBim
39,4803 GHz 5130358 GHz
07 2031 4B 07 2031 4
3 2
n n uﬂj
e
s T i i T i s T i T i ( )
Start 30 MHZ 3897 GHz! Stop 40 GHz Start 30 MHZ 3897 GHz! Stop 40 GHz
REW 100 kHz NP VEN et ) REW 100 kHz NP VEN et )
VEMW 300 kHz 241 dBm VBIW 300 kHz 5.45dBm
41 Fet 21 dbm att 208 ST 455 088 us 5 75260 GHr 41 Fet 21 dbm a0 dB ST 455.088 us 5 79860 GHr
Sfiest 1105 Matker 2 (1] Sfiest 1105 Matker 2 (1]
-26.44 dBim -30.65 dBim
D1969dEn 572600 GHz 01969 dBn 535000 GHz
T Marker 3(T] Marker 3(T]
2459 B M -25.96 dBm
[Jvfr‘ﬂl"lj Wm;l 572360 GHr o M«M"“i{\i 585260 GHr
07 9031 4B 07 9031 4B

@
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Chain (1)

CH 151

CH 159

T
Center 5679 GHZ 20 WHz!

T
Span 200 MHz

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 568 dBm VEW 300 kHz .45 dBm
2 el 21 dBm Att 2008 ST 400 ms 574571 GH 2 el 21 dBm Att 2008 ST 400 ms 578588 GH
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-34.34 dBm 1 -29.24 dBm
01969400 154586 GHZ 0196945 1 §8883 GHZ
Marker 3[T1] Marker 3[T1]
-40.78 cBm -41.90 cBm
3837047 GHz 3383013 GHz
E D220 %1 R p D220 %1 dRm
2
3
F r |
‘Jrll} pansily '
<0ty F
78 T T T T T 78 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz .76 dBim VEW 300 kHz .04 dBm
2 el 21 dBm Att 2008 ST 456088 us 575020 GHz 2 el 21 dBm Att 2008 ST 456088 us 579850 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-23.27 dBm -27.92 dBm
D19694En ! 572500 GHZ 01969400, 585000 GHZ
Marker 3[T1] Marker 3[T1]
NWWI\\ rW\/wM)‘l\ -22.21 dBm -22.68 dBm
5.71900 GHz. 585260 GHz.
E 07 9031 4B p D203 dBm i
r M" : WMW’*
. Mhon o iy . pribapra]
T KL e \w LA y T
i @ i @
79 T 78 T

T
Center 5867 GHZ 20 WHz!

T
Span 200 MHz

Report No.: RF130927E08E
Reference No.: 140225E09

250 of 262

Report Format Version 5.2.0




Beam forming (MCSO N=1) MODE<802.11ac (VHT80)>

Maximum REF

REW100 kHz TUMPVEN  ppoer 1 1)
VB 300 kiiz 245 B
OB P ot At 2008 SAT 20 ms 577000 Gz
Sifsel 11305
T
NIRRTV

i

I

\

gk 4 mm/

el

@

Center 5.775 GHZ

T
11367 MHzi

T T
Span 113,67 MHz A_D_T

Chain (0)

CH 155

REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VB 300 kHz .93 B
113 Ret 113 Bm At 1008 SWT4s 578958 GHz
Offest 11 qu Marker 2 [T1]
-38.95 dBm
e 567500 OHz
Marker 3[T1]
-41.02 dBm
3373020 GHz
D2-27.55 dBm
3
o 1 A AM
m A R
- " T
BET T T T T
Start 30 MHZ 3997 GHz/ Stop 40 GHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1 [T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VW 100 kHz 177 dBm VW 100 kHz 144 B
OB P ot At 2008 ST 20ms srammcrz | o, Ref2i3din At 2008 ST 20ms 5 78636 GHE
Offeet 11.3dB Marker 2 [T1] Offeet 11.3dB Marker 2 [T1]
-32 66 dBm -3551 dBm
72500 GHZ. 35000 GHZ.
T Marker 3[T1] Marker 3[T1]
0124588 3086 8B 01245 8B <3321 B
MWVMWWMWMWW R B B
} ‘ \ l \
D2 -37.55 dBm. 3 f D2 -37.55 dBm. \
1 W
W i IRy
" W’%WWW
Fl Fl
787 ; : T 87 T T T
Center 5735 GHz 16 MHz! Span 160 MHz Center 5815 GHz 16 MHz! Span 160 MHz
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REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1 60 dBm
113 Fef 113 dBm Att 10dB SAT45 574571 GH
Offset 11 Z‘ldE Marker 2 [T1]
-39.74 cdBm
i S 7500 GHZ
Marker 3[T1]
-41 65 cBm
3377017 GHz
02 -27.55 dBm
3
-60-)
e T T T T T
Start 30 MHz 3897 GHz! Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 400 kHz 182 dEm VEW 400 kHz 182 dEm
215 el 21 38 At 0 cE SWT 201ms SToMGHE | 5 5 Fel21368m At 0 cE SWT 201ms 576966 GHr
Offset 11.3dB Marker 2 [T1] Offset 11.3dB Marker 2 [T1]
-31.89 dBm -32.94 dBm
§.72500 GHZ. 585000 GHZ
1 Marker 3[T1] T Marker 3[T1]
D1245dBm 2791 B D12.45dBm -31.44 dBm
L ‘WWMMMMW 5.71900 GHz. 04 TR MWM 585020 GHz
) I \ - I I ‘
B /l -
D3 -77.55 dBm D3 -77.55 dBm
RTIEL . v p—t
I
T i
| | (@)
ar T T T T T ar T T T T T
Genter 5.735 GHz 16 MHz! Span 160 MHz Genter 5 815 GHz 16 MHz! Span 160 MHz
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Beam forming (MCSO N=2)_MODE<802.11ac (VHT20)>

Maximu

m REF

REW 100 kHz NP VEN et )
VB 300 kHz 1204 dBim
41 Fet 21 dbm att 208 SAT 20 ms 582373 GHr
Sfiest 1105 T
[NJWWWWMW WWWMM
, /ﬂf \N "
g e
s T i T i (
Gerter 5 825 GHz 2645 MHz/ Spen 2645z D
REW 100 kHz NP VEN et ) REVY 100 kHz NP VEN et )
VB 300 kHz 547 B VB 300 kHz 822 dBm
41 Fet 21 dbm att 208 ST 400 ms 574571 GHr 41 Fet 21 dbm att 208 ST 400 ms 5 78508 GHr
Sfiest 1105 Matker 2 (1] Sfiest 1105 Matker 2 (1]
3967 dBim -36.65 dBim
s 568577 GHZ D1 1a04dBn 1 57884 GHE
Marker 3(T] Marker 3(T1]
-39.82 dBim -41.45 dBm
5:30358 GHz 533357 GHr
03179 dEm 03 -17.% dBm.
" g
i
s T i i T i s T i i T i ( )
Start 30 MHz 3987 GHz/ Stop 40 6Hz Start 30 MHz 3997 oHzr Stop 40 6Hz
REW 100 kHz NP VEN et )
VB 300 kHz 466 B
41 Fet 21 dbm att 208 SaT4s 552508 Oz
Sfiest 1145 Matker 2 (1]
43947 dBim
— 555578 GHZ
Marker 3(T]
2972 d8m
3987010 GHz
03 -17.% dBm.
PNINLY MNII
\ L As B
I
s T i i T i
Start 30 MHz 3987 GHz/ Stop 40 6Hz
REW 100 kHz NP VEN et ) REVY 100 kHz NP VEN et )
VB 300 kHz 726 dBm VB 300 kHz 5.6 B
41 Fet 21 dbm att 208 ST 227 544 us 5 73880 GHr 41 Fet 21 dbm att 208 ST 20ms S 620 GHr
Sfiest 1105 Matker 2 (1] Sfiest 1105 Matker 2 (1]
<21 04 dBim -34.05 dBim
011204 dBm ; Rt 011204 B S o
Marker 3(T] Marker 3(T]
MNW -19.66 oBm ~33.24 oBm
I \ \ 572440 GHz I } \ 585020 GHz
03179 dEm. AM D2 1796 dBm WA
i =7 Wr\w
iy w‘“fM , bt M
\ AW %ij
W“” g
| j (@)
78 ; ; ; 78 ; ;
Gerter 5.707 GHz 10 Mz Span 100 Wz Gerter 5 864 GHE 10 Mz Span 100 Wz

Report No.: RF130927E08E
Reference No.: 140225E09

253 of 262

Report Format

Version 5.2.0




Chain (1)

CH 149

CH 157

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz a8t dBm VEW 300 kHz 1057 dBm
2 el 21 dBm Att 2008 ST 400 ms 573572 GH 2 el 21 dBm Att 2008 ST 400 ms 577589 GH
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-30.53 cBm -32.43 cdBm
— 153887 GHZ — 157884 GHZ
Marker 3[T1] Marker 3[T1]
-41.18 cBm -41.83 cBm
3357010 GHz 3855034 GHz
02 -17.96 dBm 021796 dBm
2 2
3
Al r e
Jrle”
78 T T T T T 78 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1121 dBm
1 Rel 21 dBm Att 2008 SAT45 582585 GH
Offset 11 dp Marker 2 [T1]
-41 60 cBm
— S BE5TE GHZ
Marker 3[T1]
-29.70 cBm
38 67025 GHz
021796 dBm
3
n
o ke
o] Ll YT
78 T T T T T
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1065 dBm VEW 300 kHz 10.85 dBm
o1 el 21 dEm At 0 cE ST 227 544 us 575000 GHr o1 el 21 dEm At 0 cE ST 20 ms 552740 GHE
Offset 11 dB 1 Marker 2 [T1] Offset 11 PE Marker 2 [T1]
-18.58 cBm -25.34 dBm
M Lapd ibn T 5.72600 GHZ Pl labdipn 585000 GHZ
Marker 3[T1] Marker 3[T1]
-18.57 cBm -25.34 cBm
/ \L 5.72440 GHz. } \‘ 585000 GHz.
3 WMN W
021796 dEm 021796 dEm
WF ’ 7
' L MV ' MMW
ki v -
) |
ES . ; ; : kS ; T g
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz
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Beam forming (MCSO N=2) _MODE<802.11ac (VHT40)>

Maximum REF

Marker 1 [T1]

s

REYY 100 kHz [T11MP VEEW
VEW 300 kHz
1 Rel 21 dBm Att 2008 ST 132734 us
Offset 11 B

WWWWW‘WWMW

b #A'Mf/

W

\‘\ Dt Lw’l

T
Center 5.795 GHZ

T
5.459 MHzf

Span 54.59 WHz A

9,69 dBim
78998 GHZ

Chain (0)

CH 151

CH 159

T
Center 5679 GHZ

20 WHz!

T
Span 200 MHz

T
Center 5867 GHZ

20 WHz!

T
Span 200 MHz

REW 100 kHz NP VEN et ) REW 100 kHz NP VEN et )
VB 300 kHz 1 27 B VB 300 kHz 489 B
41 Fet 21 dbm att 208 ST 400 ms 5 76870 GHr 41 Fet 21 dbm att 208 ST 400 ms 5 78588 GHr
Sfiest 1105 Matker 2 (1] Sfiest 1105 Matker 2 (1]
4068 dBim ~40.50 dBim
D1969dEn 588577 GHz Dl963dEn 158883 GHz
I Marker 3(T] Marker 3(T1]
41,45 dBim -40.45 dBim
39,4803 GHz 5130358 GHz
07 2031 4B 07 2031 4
3 2
n n uﬂj
e
s T i i T i s T i T i ( )
Start 30 MHZ 3897 GHz! Stop 40 GHz Start 30 MHZ 3897 GHz! Stop 40 GHz
REW 100 kHz NP VEN et ) REW 100 kHz NP VEN et )
VEMW 300 kHz 241 dBm VBIW 300 kHz 5.45dBm
41 Fet 21 dbm att 208 ST 455 088 us 5 75260 GHr 41 Fet 21 dbm a0 dB ST 455.088 us 5 79860 GHr
Sfiest 1105 Matker 2 (1] Sfiest 1105 Matker 2 (1]
-26.44 dBim -30.65 dBim
D1969dEn 572600 GHz 01969 dBn 535000 GHz
T Marker 3(T] Marker 3(T]
2459 B M -25.96 dBm
[Jvfr‘ﬂl"lj Wm;l 572360 GHr o M«M"“i{\i 585260 GHr
07 9031 4B 07 9031 4B

@
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Chain (1)

CH 151

CH 159

T
Center 5679 GHZ 20 WHz!

T
Span 200 MHz

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 568 dBm VEW 300 kHz .45 dBm
2 el 21 dBm Att 2008 ST 400 ms 574571 GH 2 el 21 dBm Att 2008 ST 400 ms 578588 GH
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-34.34 dBm 1 -29.24 dBm
01969400 154586 GHZ 0196945 1 §8883 GHZ
Marker 3[T1] Marker 3[T1]
-40.78 cBm -41.90 cBm
3837047 GHz 3383013 GHz
E D220 %1 R p D220 %1 dRm
2
3
F r |
‘Jrll} pansily '
<0ty F
78 T T T T T 78 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz .76 dBim VEW 300 kHz .04 dBm
2 el 21 dBm Att 2008 ST 456088 us 575020 GHz 2 el 21 dBm Att 2008 ST 456088 us 579850 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-23.27 dBm -27.92 dBm
D19694En ! 572500 GHZ 01969400, 585000 GHZ
Marker 3[T1] Marker 3[T1]
NWWI\\ rW\/wM)‘l\ -22.21 dBm -22.68 dBm
5.71900 GHz. 585260 GHz.
E 07 9031 4B p D203 dBm i
r M" : WMW’*
. Mhon o iy . pribapra]
T KL e \w LA y T
i @ i @
79 T 78 T

T
Center 5867 GHZ 20 WHz!

T
Span 200 MHz
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Beam forming (MCSO N=2)_MODE<802.11ac (VHT80)>

Maximum REF

REW100 kHz TUMPVEN  ppoer 1 1)
VB 300 kiiz 245 B
OB P ot At 2008 SAT 20 ms 577000 Gz
Sifsel 11305
T
NIRRTV

i

I

\

gk 4 mm/

el

@

TET T T T T 1
Center 5775 GHz 11367 MHz/ Span 113,67 MHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VB 300 kHz .93 B
113 Ret 113 Bm At 1008 SWT4s 578958 GHz
Offest 11 qu Marker 2 [T1]
-38.95 dBm
e 567500 OHz
Marker 3[T1]
-41.02 dBm
3373020 GHz
D2-27.55 dBm
3
o 1 A AM
m A R
- " T
BET T T T T
Start 30 MHZ 3997 GHz/ Stop 40 GHz A D T
REVY 100 kHz. [T1]MP VIEW Marker 1 [T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VW 100 kHz 177 dBm VW 100 kHz 144 B
OB P ot At 2008 ST 20ms srammcrz | o, Ref2i3din At 2008 ST 20ms 5 78636 GHE
Offeet 11.3dB Marker 2 [T1] Offeet 11.3dB Marker 2 [T1]
-32 66 dBm -3551 dBm
72500 GHZ. 35000 GHZ.
T Marker 3[T1] Marker 3[T1]
0124588 3086 8B 01245 8B <3321 B
MWVMWWMWMWW R B B
} ‘ \ l \
D2 -37.55 dBm. 3 f D2 -37.55 dBm. \
1 W
W i IRy
" W’%WWW
Fl Fl
787 ; : T 87 T T T
Center 5735 GHz 16 MHz! Span 160 MHz Center 5815 GHz 16 MHz! Span 160 MHz
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Ch

an (1)

CH 155

REW100 kHz TUMPVEN  ppoer 1 1)
VB 300 Kz 160 6B
11 5 Fet 113 d8m At 1008 SWT4s 570571 GHz
ST Marker 2 [T1]
3974 dBim
| Dl245dB 557500 GHz
Maker 3 [T1]
4185 dBm
38T Gz
| D2-27.55 dBm
3
60}
BT T T T T T
Start 30 MHz 3997 oHzy Stop 40 GHz

CH 155 Band edge (Left)

CH 155 Band edge (Right)

REVY 100 kHz [T1]MP VIEW Marker 1[T1]
VW 100 kHz 1.92 B
213 Ref 213 dBm Aft 20dB SWT 20 s 577020 GHT
Offeet 11.3dB Marker 2 [T1]
-31.89 cBm
5.72500 GHZ
T Marker 3[T1]
D01245dBm -27.81 dBm
WWWMW ST e
) I \
K3
D2 -37.55 dBm.
F'I. 1) MA'/
Ly /\M
LT
-7aT T T T
Center 5735 GHT 16 MHZ/ Span 160 MHz

RENY 100 Kz ITIVPVEN  eer s 1)
VB 100 kHz 18
21 5., Ret 213 Bm At 0 cE SWT 201ms 576988 GHE
Oifeel 1135 Marker 2[T1]
-32.94 dBm
55000 GHZ
Merker 3[T1]
D12.45dBm -31.44 dBm
o o—, MMNM 535020 GHz
D3 -77.55 dBm \
v p—t
TR
i
1 (@>
787 ; T T
Genter 5 815 GHz 16 MHzZT Span 160 MHz
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5.6.7.3 TEST RESULTS (MODE 3)

802.11a

Maximum REF

2 el 21 dBm

REYY 100 kHz
VEW 300 kHz
ST 20ms

[T11MP VEEW

Att 2008

Marker 1 [T1]

Offset 11 B

1

()

11,85 dBm
5.82628 GH

78 T T T T
Center 5825 GHz 296 Mzt Span 24.6 WHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz .04 dBm VEW 300 kHz 1026 dBm
o1 el 21 dEm At 0 cE SWT4s 574571 GHr o1 el 21 dEm At 0 cE SWT4s & 77559 GHr
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-33.85 dBm -44 65 cdBm
| DLileasthn 5 B857T GHZ |—DLLLDE ST 565575 GHZ
Marker 3[T1] Marker 3[T1]
-29.57 dBm -29.87 dBm
3385010 GHz 3377017 GHz
021812 dfm 021812 dBm
3
E E |
. PETHS ) b Mﬂf
P ek L B Rt
N Lo s f L Qi L,
E E ¥
78 T T T T T 78 T T T T T
Start 30 MHz 3997 GHzf Stop 40 GHz Start 30 MHz 3897 GHzf Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 10.43 dBm
2 el 21 dBm Att 2008 ST 4s 581566 GHz.
Offset 11 dF Marker 2 [T1]
-43.97 cBm
|DLiLeadE S BE5TE GHZ
Marker 3[T1]
-30.45 cBm
3371022 GHz
021812 dBm
3
J
- Ll
78 T T T T T
Start 30 MHz 3997 GHz Stop 40 GHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 1035 dBm VEW 300 kHz 12.00 dBm
2 el 21 dBm Att 2008 ST 20 ms 574750 GH 2 el 21 dBm Att 208 ST 20 ms 582620 GHz
Offset 11 dB | Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-21 66 dBm -26.66 dBm
p DL T 5.72600 GHZ [ 585000 GHZ
Marker 3[T1] Marker 3[T1]
-21 62 dBm -25.41 dBm
J \ 572480 GHz. \rvvw‘ 585060 GHz.
D2-18.12 dBm ’/\V’Wﬂ' D2-18.12 dBm m\’m
| @ | @
78 : T T 78 T T
Genter 5.707 GHz 10 MHz! Span 100 MHz Genter 5 864 GHz 10 MHz! Span 100 MHz

Report No.: RF130927E08E
Reference No.: 140225E09

259 of 262

Report Format Version 5.2.0




U VE

B U
5L\

7828

6. PHOTOGRAPHS OF THE TEST CONFIGURATION
Please refer to the attached file (Test Setup Photo).
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7. INFORMATION ON THE TESTING LABORATORIES

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch,
were founded in 1988 to provide our best service in EMC, Radio, Telecom and
Safety consultation. Our laboratories are accredited and approved according to
ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:

Linko EMC/RF Lab: Hsin Chu EMC/RF Lab:
Tel: 886-2-26052180 Tel: 886-3-5935343
Fax: 886-2-26052943 Fax: 886-3-5935342

Hwa Ya EMC/RF/Safety/Telecom Lab:
Tel: 886-3-3183232
Fax: 886-3-3270892

Email: service.adt@tw.bureauveritas.com
Web Site: www.bureauveritas-adt.com

The address and road map of all our labs can be found in our web site also.

Report No.: RF130927E08E 261 of 262 Report Format Version 5.2.0
Reference No.: 140225E09



mailto:service.adt@tw.bureauveritas.com
http://www.bureauveritas-adt.com

8. APPENDIX A - MODIFICATIONS RECORDERS FOR
ENGINEERING CHANGES TO THE EUT BY THE LAB

No modifications were made to the EUT by the lab during the test.

-- END -
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